Parts Manual

4520/

Serial Number 4520Z-AR01001--

VENTRAC.COM

Revised 09/26/25
09.20057 Rev. 03



ENTFRAC

by Venture Products Inc.

500 Venture Drive
Orrville Oh 44667
www.ventrac.com

Serial Number Description

Engine Design Model
Spec  Spec Spec Number

Engine
Z Kubota 32 HP WG972-GL Gas LC

Notes

« If any component requires replacement, use only original Ventrac replacement parts.
* When ordering new components, be sure to order all required safety decals. All current safety decals must
be affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

ELECTRICAL PAGE 7
Wiring Diagram Reference Key, 1 PTO Fuse Relay (Serial # 01001-02172) ..cccvvererererreriernereeniensenesesesesesnns 7
Wiring Diagram - Rear Harness, 1 PTO Fuse Relay (Serial # 01001-02172) ..ccocvveverinerereeienienieneneseseeeenes 8
Wiring Diagram - Front Harness, 1 PTO Fuse Relay (Serial # 010071-02172) ..ccceiererenererieenieneneneseeieeeaee 9
Wiring Diagram - Engine Harness, 1 PTO Fuse Relay (Serial # 010071-02172) ..cceierenenenieneneneeeeseeseeneenaens 10
Wiring Diagram Reference Key, 2 PTO Fuse Relay (Serial # 01001-02172) .cccvevveveereriererieneneseseereeseessensenens 11
Wiring Diagram - Rear Harness, 2 PTO Fuse Relay (Serial # 010071-02172) .cccoevereriererineeerinieeneneeeneneeenne 12
Wiring Diagram - Front Harness, 2 PTO Fuse Relay (Serial # 010071-02172) ..cceevteieneneneneneneeeeeeseeseseennene 13
Wiring Diagram - Engine Harness, 2 PTO Fuse Relay (Serial # 010071-02172) ..cccevueverenenrenenereeeeeeeeneennens 14
Wiring Diagram Reference Key (Serial # 027173-05664)......ccccvecerirerieenenieenienieesieseeeesesseessessesessessenessessensens 15
Wiring Diagram - Rear Harness (Serial # 027173-05664) .......coceieiererinenineneeteteee e sie ettt seessessesnens 16
Wiring Diagram - Front Harness (Serial # 02173-05664)......ccccvcuirierernieriienienieeniesiiesieeseessesssesssesseessesssesssessaens 17
Wiring Diagram - Engine Harness (Serial # 02173-05664) ........ccceviverieireneeieneneeeniesieeeeseeessessesessesseeeseseeneene 18
Wiring Diagram Reference Key (Serial # 05665-)....cc.cuiriririririeieieriesiesiese sttt ste st st sae bttt seessessesnens 19
Wiring Diagram - Rear Harness (Serial # 05665-)......cuiiriiriiiiiinieniereeiieniteseesieesiesseseesseessesssessesseessesssesssessaens 20
Wiring Diagram - Dash Harness (Serial # 05665-) .....cciviririririeierienienieniseseesesteseeseessessessessesesssessessessessessens 21
Wiring Diagram - Front Harness (Serial # 05665-).....cc.cviririririiieierierienienieeieetete ettt sttt see e 22
Wiring Diagram - HOOd Harness (Serial # 05665-) ....cccvviiriiriiirienienieniienitestesieesiesseseessesssesssesssessesssesssessesseens 23
Wiring Diagram - Kubota Engine Harness (Serial # 05665-) .......cccvvirirerinenierieetenieniesesesesesesssessessessensessens 24
Wiring Diagram - Optional Female Socket & Male PIUG .....coeeieiiiiiinieinieneeteeeee et 25
Fuse Panel Layout (Serial # 0T00T-027T72)..ciciiriireerieriieneenieeniesiteseeseesseessessesseessesssesssesseessesssesssessessesssesssessaes 26
Fuse Panel Layout (Serial # 027173-05664)......ccccccuirieririeneriirereetetesseniesesessesessssssessessessessessessessssssessessensessesses 27
Fuse Panel Layout (Seria@l # 05665-) ....cciririririeieieierieniesiesie ettt st see st s e bt ettt este b e sbesaesbesbesat et eeensensesaes 28
Tractor Control Module (Serial # 01007T-02859).....cccouuiiiiiieiiieeieeiieeeeeeeeseieee e e e ssareeessessareeeesssssasereessessnreeesssns 30
Tractor CONTrol SYSTEM (02860-) ....cvecverrirerirererietenteriesieseseseeeeeessessessessessessessesssessessessessessessessesssessensensensesses 32
Battery, Power Cables, & Ground CabIes ..ottt st ettt saesaes 34
Front Fuse Panel (Serial # 0T00T-02T72) cooooooueiieiiieeeieeeeeeeeeieeeeeeeeeiateeeeeesssaereeesessaseseesssssastsesessssssseeesssessssseeesssns 36
Front FUSE Panel (Serial # 02173-05664) ......coovueeeverieieiieeeeieieeesieeeesssesesssseesssseessssseessssseesssssessssssssssssesssssessssssees 38
Front FUSE PAnNE@l (SEIIAl # D5665-)......uuuiiiieiiieeeieeeieieeeieeeeeeeesesteeeesaaesssseeeesesseesessseesesesesssseesssnseesssssesssseeessssneen 40
Rear Fuse Panel (Serial # 0T00T-02T72) .ooouuoeiieeeeeeeieeeeeeeeeieeeeeeeeseiteeeeeesssaereeesesssseseessssssteesessssssreessssssssssessssns 42
Rear FUuSe Panel (SErial # 02173-05664) ....ccccuueeeiiiiieeieieeeiiteeeeeeeeeiaeeeeeeesiasreeesesssssseeessessssssessssssssesesssesssssesessss 44
Rear FUSE PAnEl (SErial # D5665-) .....cccvieieeeireeeireeereeereeseeeeteeesseeeseesseessseesseeesseeeseesseessssessseessesssseessssessseesssesnes 46
POWET REIGY IMOTUIE ..ttt ettt s bbbt ettt e e et e st e s b e s bt e bt e at et e e et e bennes 48
RPIME SEINSON .ttt sttt s st b b s b e s b e b e bt b s e e s bt e bt e b e s bt e sbnesb e e bt sanesan s 50
Speedometer Sensor (Serial # 0100T-02652)...c..cceviiiirerienerierieneniertestesiessesiessesteeestessessessessessesseessessessessessens 52
Speedometer Sensor (Serial # 02653-05664)......cc.cotiiirierirerinieeteteteste ettt ettt e stestesbe st st et estesseseesaens 54
Speedometer SENSOr (SErIial # 05665-) ..ccciiiiiriiriirieneeieeie ettt st stesbe et saestesteesbestesasesssessesssesssessaensesnes 56

HYDRAULICS, AXLES, & WHEELS PAGE 58
HYAraulic DIQQIam c..oveeeriieieeiieeteiestesie sttt sttt e e st et sb e s b e sae s st e st e st e sessesbesbesaessasnsessensessensessessessesssensensensensenses 58
Hydraulic Fitting O-RiNG CRArt.......couoiiieeeee ettt sttt sttt ettt sbe s bt s be e bt et et e e et ebennes 60
HYAFAUIC Ol TANK..ceutiiteetesieeieeteet ettt sttt et s e e s esbe et st e s et e sbeesbe e st e sasesbaesbeessesasesssessaensesssessnensesnsesnsensen 62
HydrauliC STEEING SYSTEIM c..iuiiiirieieietiresere sttt ettt s s sae et et e st et e sesbesbesaessa s st essessessessessessessesssessensensensenses 64
Front HitCh HYAraulic Lift ..ottt sttt sttt ettt sbe bt s bttt e et e bennes 66
Auxiliary HydrauliC QUICK COUPIEIS ...ttt sttt et b ettt e e nnes 68
Front Hydraulic MOtor MOUNT & FItEINGS ..cc.cvvviiiiieieriieninesestetestese st sie e ssesessesessessessessessessssssessessensensesses 70
Rear Hydraulic MOtor MOUNT & FITtINGS....coueririiieieierieienieeeetet ettt sttt ettt st sb s sttt sa et besaes 72
Hydraulic PUMP MOUNE & FItINGS cueeeitiieiieeeeeeeet ettt sttt e sb e sttt aennes 74
HydrauliC Oil COOIEN & FAN ..iiuiiiiiieieiiiisiesesese sttt ste st ste s e sae st e st et e ssesbesbessessesssessassessessessessessesssessensensensenses 76
HydrauliC DriVe CIFCUIT HOSES.....coiiieiitirierieriereete ettt ettt ettt sh e s st et et et e st e sbesbesaeeae e st eeenbensesnes 78



TABLE OF CONTENTS

Pump Supply Line & Main Hydraulic FIlEEr ..ottt 80
Hydraulic Implement Circuit Supply & Return (Serial # 010071-02397)...ccciveririerierierieneneseneseseeseseessessenns 82
Hydraulic Implement Circuit Supply & Return (Serial # 02392-).....cccccivirirerinieieieriene et 84
FroNt TranSAXIE & WEEIS....cveiiieieee ettt ettt et e e raae s eeabe e e e abeeeeaaeesesbesesesbesesasseeesseeeessesesnnranen 86
Rear Transaxle & Wheels (Serial # 0T00T-05664) .......uoeiiiveiiureieiiiiiireeieeeeeiirreeeeessireeeeeeesssrreeesesssaseeesssesssseeesssns 88
Rear Transaxle & WhEelS (SErIial # 05665-)......cc.uecueeirreriveeieeeireeeireeeiseesseeseeesseeesseessseesssessseessesssseessssessseesssssnnes 90
PEErIESS TraNSAXIE (51.0087) . uuuueiiiiiieeieiieeeeieeeeteeeeeeeeeeeeeeesesiaeeeeeessssasreeeessssstseeesesssrsseesssssstsesesssssssesesssssssseeesssns 92
Danfoss Hydraulic MOtOr (21.0149).....ccuiiieirieeiieriesieniesiestesresessseeessessessessessessessesssessessessessessessessesssessessensensesses 94
Danfoss Hydraulic PUMP (271.0T48) .....couiririririiieieienenie st sieetet et ssesaessesae s e st e tessesbessessessessesnsessensensensesses 96
2 SPOOI VAIVE (23.0207) ettt ettt sttt ettt et s b sttt et e b e sb e e bt e ae e st et et et et e nheebeene et et et ennenaen 98
3 SPOO0I VAIVE (23.0202) ..covteieeieiienitenieeitesiteste st estesste st esteesbesaesatesteesbasssesssesssenbesssesasenssensesnsesssesssensesnsessessaensen 100
ENGINE PAGE 102
4520Z Kubota Gas Engine (Serial # 010071-05664) ......cccceruereriineriirierieeienieniesesesesesssessessessessessessassssssessensons 102
4520Z Kubota Gas ENGINe (Serial # 05665-) ...cc.iviririririeieieriesiesieeieetete st ste et sat et stesbesbessesaesseeeetenaens 104
45207 Kubota Gas ENGINE IMOUNT.....ccoiiiiiiiiiienieenieeieetesteesteesieste st esiesstessesasesbeesbesssesssessasnsesnsesssesssessesssesssenses 106
45207 KUDOta GAS PTO CIULCN cuveiereecreecee ettt et v e e tee et e ebeesaneesaseesaneeebeeenbeesaseessneensneenseesnnes 108
YA VAl (U] o To) t= I CT- TR DT g VSIS o T= | S 110
45207 KUDOTA GAS MUTTIEI vttt cete e eeate e e e bte e e ebae e eeavaeessaeseesbbeesesbasesesaeeesneeeens 112
45207 Kubota Gas Cooling System (Serial # 01007T-05576) ..cceccevirerrerierienienieneseseseesessessessesesesssssessensens 114
4520Z Kubota Gas Cooling System (Serial # 05577-) c..couiiiririreneeietetesteste ettt ettt saeneens 116
45207 KUDOTA GAS AIN INTAKE oottt ettt e ettt e et eeeatee e ebteeeeabaeeeesaasesnssesesssseesesbasesesaeeeensereens 118
4520Z KUDOTA GAS FUBI SYSTEIM ...viiiiiiriirieieieniisiesiesieeeetetestestestestestee e ssseseessessessessessessssssessensensessessessesssensensans 120
FRAMES / SHEET METAL PAGE 122
Lower Rear Frame (Serial # 0T00T-05664).......c.c.ccovueeeeeeeeeeireeeireeeeeesreeeereeeiseesseessseesseesessessssessssessssessessssessssesns 122
LoWeEr REAr FrameE (SEIIAl 2 05665-) ...uuuuiiiiiieeieiieeeeeeeeieeeeeeeeeettteeeesssaaeeeseesssseeeeessssssseesssssssssseessssssssseessssssnsseees 124
Seat Box & Upper Rear Frame (Serial # 0T0071-05664) .......coverviireenernieniienieneesiesiseseeseessesssesssessesssesssesssesses 126
Seat Box & Upper Rear Frame (Serial # 05665-) ....ccccuiirieriirierinienenieteteriesiesieseese sttt saessessessessessesnsensensenes 128
[y LY== W 2100 =T (] TR 130
RIGNT SEAT BOX PANEIS ..ottt ettt ettt sttt st st st e b e st s st satesbeebessbessaesbeenbeensesasesanensesnsenns 132
RO BT .utiiiieecte ettt ettt ettt ee e e teeeebeesabeeeaseeetaeebaeeabaeeabaeesseensaeesaesasaessseesseesseensaesaseesasaensseeseeenseesnseesaseenns 134
Y=L Lo =10 2 =TTl 11l o USRS 136
Rear Fenders & Battery Compartment (Serial # 01007T-05664) .......cccerverrieriierierieenernieniieneeneesiesssesssesesssenns 138
Rear Fenders & Battery Compartment (Serial # 05665-).....c.cccuvirriirierienininininestetereesiessesesseseesesessessessens 140
SEANAArd SEAt ASSEIMDIY ..ttt ettt ettt b st e bt ettt et et e st e b s b bt e et e e enee 142
Front Frame, Frame Connector Bracket, HOSE RETAINET .......ccouviiieiiiiiteeectee ettt e cevae e e 144
FrONT FENAEIS & FOOT PEOS ..cviiiiiiiiiieieriesiesiese sttt et st st e ste s et et e e e se st e sbesbessasseesaesaensensessessessessessesnsensensons 146
Center PIVOL & CONMNECEOT LINK..uuiiiireiiieiie ettt et cete e ee vt e e eaae e e e saeeesesseesseneeessabesesenseeesassesssnseeesensenesanes 148
FrONE HITCN ettt e et e e e bt e e e eba e e eebaeesbteeesbbesesabasesesbseeessaeeeseseesnbeseennsasesnsnes 150
Grill & Headlights (Serial # 010071-05664)......ccccccivreririierierierierieneseseeeessessessessessesesesssessensessesessessessessssssensenss 152
Grill & Headlights (Serial # 05665-) ......covtiriirierieriirenieetetete ettt sttt ettt te st sttt sttt stesbesbesbesbeeae et eeenes 154
[ [oYo Lo FE TR 156
Dash, Dash Brackets, Decals, & Switches (Serial # 0T10071-05664) .......ccveevvveeiriieeinirreeesreeesireeesseeeesssreessaees 158
Dash, Dash Brackets, Decals, & SWItCNES (SEIial # 05665-).....cccuvvciureeiiieeiieeeeeeieiireeeeesssirerreesssssssreeessssssssseess 160
CONTROLS & LINKAGE PAGE 162
SDLA CONTIOI LEVEIS ..ttt ettt ettt eette et eeetae e seaae e e eaae e eeaba s e eesaeesesaeesesbasesassseseabeseesssasesassssesnsseseesanesnnes 162
SDLA LINKAGE 1vivvetiitieieeiiiteteriestesteseseseestessessessestessessesseessessessessessessessessssssensessessessessessessesssensensensessessessessesssensenss 164
Neutral AsSist LEVEr & NEULIAl SWITCR ..oovcueeiieiiie ettt ee e et e e sar e e s st e e s sabe e e senaeessnaees 166
Parking Brake Handle, Brake ROd, & SHi€lAS ........cccoiuiiiiiiiririeeeeeereee ettt 168




TABLE OF CONTENTS

Parking Brake LiNkage & Brake DIUM c..c.coi oottt sttt ettt b sbe st e e e e e e 170
High/LOW RaNGe Shift LINKAGE....cuiiirieriirieririseetetesteiesie sttt saesse st e stesbasbessessaessessensessessessessessesssensansans 172
PTO IdIer PUIIEY & IAIEI AT ..ottt sttt ettt st sb e s b st e e a et et e besbesbesaesneeneensensens 174
PTO Belt TENSION LINKAGE vttt ettt ettt ae bbb e besbesbesaeeae et e e eneens 176
WEIGNT TraNSTOE ..iutitietietieeete ettt sttt ettt e st e st e s b e st e s b e e se e s e e e e s et e sesbesseeseeseessensassassessassesssensensans 178
OPTIONS PAGE 180
3 Point Hitch Frame (Kit #70.4T60).....ccuuuiiieiiiereeeeeeeeeeeteeeesteeeeeteeeesaaeesesaeesssseessssseessssseesssssessssessssssessessnsessnns 180
3 POINt HitCh ArmMS (Kit #70.47T60).....uiiiiieeieiieeeeeeeeieeee e eeeeirteeeeeeeaereeesessssaeeessessasseeesssssssseeesssssssssessssssssseessssssens 182
3 Point Hitch Hydraulics (Kit #70.4T60) ..cccuiiiiriirieriienienieerieeiiestesieesteestessesisesteessessesssessesssesssesssessesssessessaesses 184
3 Point Hitch Hydraulic Diagram (Kit #70.4T60) ....ccccovtirierierierininerieeeeeniesiesiessesseseseesessessessessessessesssessensenss 186
Rear Hydraulic Valve (KIt# 70.47165) ..ottt sttt ettt st st sae bt e b st ettt e ssesbesbesbeeaeeae et eneeneens 188
Rear Hydraulic Valve Diagram (Kit# 70.47165) ..ccuoviiriiriinieniinieeitesiteseesiessiestestesieessesssesssesseessesssesssesssessesssesns 190
70.4098 Wheel EXTENSION Kit...ciotiiieirerieinterieieienieteieste ettt ettt b st be sttt st et et s bt et b et e sbenseeenes 192
70.4T63 FOOT CONTIOI Kit..oouiiiiieeiieieeieeiietetet ettt ettt sttt ettt sb e s bbbt et e e et et e st e s besbeebeeae et et enee 194
70.4708 RaISEA PIAtfOrM Kit . .ocueeiieeeeieeiieteeest sttt ettt b sttt sb e bbb et e e e e 196
70.4105 12 Volt Rear Plug Kit (Serial # 010071-02232) ..c.cccererieirerieierinieeeienieneesesiesteseseesseessesseessesseessesseneenes 198
70.4179 12 Volt Rear Plug Kit (Serial # 02233-).....ccueieerieerieieirerieeeesteeeteste e e ste et ste s ssesse e ssessenessesseneenes 200
704720 HOIN Kt ueteuieteiteieieetete ettt ettt ettt sttt s b et e b et et e bt st e st e b et et e be et et eae st et e st ebe b e st ebe b e st sbenbeneenes 202
70.4102 Kubota ENGING HEATET Kit .ecuiiiiieriirieriiriiserinteteiesiestestesesieeseesesse e stessessessesseessessessessessessessessesssensenes 204
70.4740 SIOPE INAICATON Kit ..uviieriiriieieiieteieriestesie sttt sttt ettt sb e st e s bttt e b et et e sbesbesbeebeeae et eneenes 206
70.4744 Rear WeIGNT Bar Kit ..c.co oottt ettt st be bt eeeeee 208
DUBIWHREEIS ...ttt ettt b et b et b et e b et et e bt s b et e bt st et e bt b et ea e b et e st s b et emesb et enene 210
70.47169 CaNOPY Kitueeoiieeeriieitietenieseese ettt et st s e st et st st e s bt e b e st e saee s bt e beeabesatesstesesasesasesaeesseensesnsesseensenn 212
70.47170 CaNOPY FAN Kit .eoiiiiiiieiteeeeeeeeret et sttt ettt e s e s b e b st saaesbee s b e e besaaesneenbean 214
70.4171 Strobe Light for CanOPY Kit .....ccevireriniinenirieierieneseseseseeesssessessessessessesseessessessessessessessessessesssessenes 216
70.4172 Front Work Light fOr Canopy Kit ....cceeveeeririeieieiesenesescet ettt sttt sttt st s b s s e 218
70.4167 Heated SUSPENSION SEAT Kl ....c.ciiiiiiririeieeeetetee ettt sttt ettt 220
39.56TT4 BNT HITCN ittt ettt b et b et a e st et e e bt et e bt et eb et et eaes 222
39.56116 Rear COUNEIWEIGNT Bar .....cccociiriiriiriiriinieneeteteie ettt ettt st sttt st et et esbesbesaesbesbesneenseneenes 224
70.2016 Trailer MOVET HItCR ..ottt sttt ettt s b e bttt 226
70.4184 TOOI BOX MOUNTE, SMAIL ..ttt ettt 228
70.4785 TOOI BOX MOUNTE, LArGE c.uiviiiiiiiieiiieiesiesiesitet ettt st st sttt ettt ae st st s b s s s e et e aessesbesbesbessesneensensenes 230
70.4773 WOIK LIGNE LED Kif.eueeuietiieieierieeeierieteere ettt ettt b sttt sttt st et et s s s e sbe st e e ebesseneenes 232
70.4175 Front Hitch Valve Kit (Serial # 0T00T-05059) ....uuuiiiiiiiiiiiieiieirieeee et e e e eesvneeeeseesiasreeeeeessaneeesessssnnes 234
70.4187 Front Hitch Valve Kit (Serial # 05060-) ......cocuviirierierierinirerieteteniesesiessesesesseessessessessessessessesssessensenss 236
704767 12 VOIt FrONT PIUG Kit..eeouieieeieeiieteieiestertest ettt ettt ettt st ettt ettt st st sae b bt e e e e e nee 238
70.4164 Dual Front Hydraulic AUX Kit .....cecueeieriiienienieniecniesie e esiesstessesisesieessessesseesseessesssesssessesssesssesssensens 240
70.4162 Directional/Hazard ECE Light Kit.....ccoeviveriiriiieienieninesesceeetesiesiesie s siese e eseseessessessessessesssensensenns 242
70.47871 BACK-UP AlGIN Kiueoutitirtieieeiiietetestest sttt ettt sttt st sb e st s bt ettt e e e st e st e sbesbeebeeme et eneenes 244
70.4137 Mid Weight Bar Kit, 4520 ....cc.coeiiiirieieieieteieeiete ettt sttt b ettt et ettt et sttt e bt e sbe st et enes 246
70,4766 SEroDE LIGNT Kit ..ueeueieietiieieenen ettt ettt ettt ettt sttt be e et b et e eb et e e enes 248
70.4193 Road HOMOIOGATION Kit.....eeueiuieieiiiirieriesieeeetetee ettt ettt ettt sb e s sb e bttt e e 250
70.4195 Directional/Hazard ECE Kit ......cccoiiiririeeneeteteieestes ettt ettt sb s et 252
70.4159 DUl TIre CRain Kit..ccueeeuirieirierieererietei ettt ettt ettt st et b et b et ese st et et s b et e st ebe b et ebenbe e enes 254
70.4200-99 4520 Pro Kit...ooieereeeetirieeriesieieesiesteststesteestestesestestestssessestesessesessesseneesessensesessensessesensesessensensesessenseses 256
70.4202 DEDIIS Carrier B .eueecueeueeueeueeiieteiertentesteete sttt ettt st bt sa et e et e ae st e sb e e bt s st et et e e et e sbesbesbeebeemeeneeneenee 258



TABLE OF CONTENTS




ELECTRICAL

Wiring Diagram Reference Key, 1 PTO Fuse Relay (Serial # 01001-02172)

Wire Reference Key

Harness Section Identifier

______ - * H
A =32.0219 - Harness, Rear _ Bla.Ck ere
B = 32.0220 - Harness, Dash —— = White Wire
C =32.0221 - Harness, Front I ‘ —— = Ground

C =32.0234 - Harness, Wire 4520 Hood

D = 32.0226 - Harness, B&S Engine L = Splice or Connection
E = 32.0228 - Harness, Kawasaki Engine

F =32.0223 - Harness, Kubota Gas * All black wires that are part of the wire harness

G =32.0227 - Hamness, Kubota Diesel are part of the ground circuit. However, some

H= components such as lights may be wired where

I = ) black may be positive.

J =32.0114 - Harness, Kit - 12v Front

K'=32.0113 - Harness, Kit - 12v Rear ) All other wires colors are as shown

L = 32.0225 - Harness, Kit - 12v Dual Hydraulic

M=

N =32.0121 - Harness, Kit - PTO Remote
O =32.0115 - Harness, Kit - Horn

P = 32.0122 - Harness, Kit - Backup Alarm |Anything outlined with a blue box is a Standard Featurel
Q =32.0118 - Harness, Kit - Directional

R =32.0117 - Harness, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light

U = 32.0166 - Harness, Kit - Slope Indicator

|Anything outlined with a Green box is a Option |

*@ = 32.0160 - Harness, Kubota WG972
"A=32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit Type

Black = Ground

Dark Blue = Pre-Heat

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green =12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional



ELECTRICAL

Wiring Diagram - Rear Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

a
©
Q
H
<
8
r g
I r—-r———_—_"-=-"-" i 6
,,,,,,,,,,,,,,,,, " : | : Relay Control é é
| , |Batte -
R ry|
S-267 | g9 @ @ |
Lels2e_ | 49 I 2
= 2| 5200 8- L tA08] L
S-270 Qo Ground R
[ S Y (Stud#ﬂ <
| L =7 17 Battery <
\'~m P, 7 1 Disconnec ViV
@
S=fk- 38 ‘o_\gl dolol = VTV —
85 d< 93 | 9 315 3 ~od LnA-030 ry
2= < 1<% - B
A | | | |
< | | }
A-267 [ [
Y N N
oo T
NN | |
() @
o8 \ 23 0 0
z< o Lo
8l Lo
<) [ I
H—h ' : } !
! [
> oK 4 [ Ly
N = ‘ N
—0of3 } | | | HH
[ bt
g 8y [ ‘ l ] ]
RN Lot 5
SEE : : \
| Ll
A-112 | b ‘ A112 1o
- I b = =1
el | I } AAA-169 A 2z 23 o
_.9 I [ | Y §%E7J910 S
r——- I ! [
O \ — [ | |
T =
E I r———- | [ATEST T 3 5
| | F———— | 4 < i
|_ | | Coo6 <
| N < It
y— | I 2 L I
(@) ‘ b 3 \ H
I [ d e
— | [ |
®© \ [ R
() \ [ —
||
| : | |
| | |
| [ | Rear Fuse Panel (Mini Fuse) A
‘ b | 01 - Spreader - 25 AMP (CB) > é':.‘E
I | | | 02 - Cab/ Canopy - 30 AMP (CB) o
‘ [ 03 - Vibrator for Spreader - 10 AMP 93
o ool oy 04 - 12V Rear - 20 AMP & 4
g g« | | | 05 - Seat Heater - 10 AMP
Jd S I 06 - 12V Front 1 - 5 AMP 3
| Co ! 07 - 12V Front 2 - 15 AMP
P! | | | 08 - Hydraulic Auxiliary - 10 AMP
| | 09 - Seat Switch Circuit, USB - 5 AMP
* | : | 10 - Hyd Oil Cooler Fan - 25 AMP (CB) ;
. JI, 025, po0s
8 A-012 -
L
3 : : o : } A-006a] ~~—+A-007
3 —
S AA A |B C I
: 19 |
[ \
| Il ! Cooler| | |cooler
[ : } Fan | | |Sensor] LA014 N A-039
oy | A K-264 - AN
: [ ‘
[ A.042 |
[ : © } e A N TA036 10 W0 Vg
| [ S 300399 .08 Y
o : 4 LT — ouAd8S A083 s T prope AR L > 00
| A-017 . A037 N
} A-009 A-018 - A-024-7 A-038 N A
A-043 N /1
| A045
I A046 A-044 AN
| A-005
L A-041




ELECTRICAL

Wiring Diagram - Front Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

B-035

Front Fuse Panel (Mini Fuse) £ %%
01 - PTO/ Starter - 15 AMP 33| |og
02 - Gauges / Slope Indicator - 5 AMP % 5 2
03 - Engine Run - 5 AMP P -
04 - Head/ Tail Lights - 10 AMP B-154 - B-161 N
05 - Fuel Pump - 10 AMP B-110 N NP | |
06 - Work/ Strobe Lights (Opt) 15 AMP @ o o~
07 - Back-up/ Horn/ Directional (Opt) 10 AMP MY ; 8B Lo
08 - Tractor Control Module 1 - 5 AMP N b 900 [N 8 N
09 - Diesel Stop - 10 AMP 3 @ SIS 9
10 - Tractor Control Module 2 - 15 AMP | |
| |
Lo o |
I
¢
|
e W 8§
E—r S
) |
p——, N |
- i M ‘_*?d 88T -, |
I | Groay =27 B120_fof b |
\ Stud : \
| |
;/Lu v ;T,,,,J - TCM : |
L B187 Ground 3 |
— B-114 _T Swon our < | g |
o B-115 48112, Gontinuous ool Lo | o |
q) Seat Sw Starter| 1 \E.E/\.AJUVL I
Eng Starter Eng. +12v Run| 3 NB267T\. h{\_/\_qp_ I
o PTO Sw £ng stop ano|4 TN AN NP e |
_ - DSt pro-oat] 5 | PE2E N AN AN NB236 N (@] |
] -—
il Gen sw : » (&) ‘
_a} B-027 8-1Gen Present oy I
gi B-029 12{Tach Input 1 (No Light) | a m |
B-028 \ r v 9-{Tach Input 2 (No Light | — |
A B-110 Bars ' — I
| B-105 | |
B +
ol B-031 N N - : o !
P B-034 L I
2 | -— |
Tl o7 : - |
A (] |
A Bk | st |
K n |
K[ B03r o i L |
| B-Q91_ __ = |
Ireom— 7 o | |
1 i \ I 8 ‘
< 1 L) by w
= y .
4 | o Engine |
Starter —— |
| IS
‘ ~__B-125. Keyed Pawer| 5 |
| M —mwmo B174 e _Ground | o | |
| B-148 Engine Temp Gauge | |
| Diesel Pre-Heat = |
B-150 Qil Pressure Light| =
[ B30 Engine Kill()[{ e == emkememe
| o __B-131 Engine Run (+)[] }
| L
| ~~__B-138 Glow Plug Light .r‘\k |
| |
} Y B-121 Diesel Power }ﬁ |
|
} PTO |
pgts) N-275 — Clutc
| Q e H PTO Remote ‘
: ‘s |
| |
| |
| |
O O Y - S O e A e e T I |
| |
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

C-262
_C263 __ __
hl

(_
S g
¢ =5| |55

9T oz
gl |28
- T =2 o
L = ['4
oo
12v dual <o
Ft Valve sw




ELECTRICAL

Wiring Diagram - Engine Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

D-136 Start Trigger [A]
D-130 Engine Kill (-) | =
D-131 Engine Run (+) 5 B&S AC
D-150 Qil Pressure Light
- pt7a _____ Groudl ==
F
| ] A
|
|
|
|
|
|
| —
E-285 Al - ;
} 7Y Diagnostic
| (77?—7867 7777777 -1 Light
! |
| ——
I E-136 A\ Start Trigger A A__ST
| E-131 /‘k £ngine Run (+) IS A KYS+
| ¢ E-260 T Keyed Power fod A B+
‘ E-125 E-261 Keyed Power A REGU
‘ E-148 o . ST A 1| KAWASAKI
| - —rh Engine Temp ENGINE
| E-150 A Qil Pressure Light E A__OPS
[T E74_ _ _ _ _ _ ___ __ }"L ,,,,,,,,, Ground|sl A E1 ==t
| A_CHL -
| ‘L E-286  Diagnostic Lamp [~| A WL
e T T T T T T T T T T = Regulator
|
\ — 50A Fuse
| Ignition Module
| FGLKJE
T
‘ 3 @
\ [
| | Y —
24 Kubota
\ I 1@ o
g
| | 5 Gas
| 1 @ 55
| L E3
| 53
! EE
| ul " 53
=
} } F225 L2
20|
—— a -
l F-136 Start Trigger F-211 /}\_C/;F F212 Start Trigger|
} F-125 Keyed Power F-213 M F-224 |G port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
Dash \ F-150__ Ol Pressure Light| - |F-217 A Oil Pressure Light
| |
;7 Start Trigger | . asa |
ﬁg Keved Power | F-210 Engine Run (+) F-219 |
~1Ground_ _ _ _ _ _ _ __ 4L 1| F174 _ _ __ Cround| nlF014 o I S, N
f Engine Temp Gauge N €] \ & - W‘
£ Diesel Pre-Heat ! L
=[Ol Pressure Light } - 4-i;|_'_
Engine Kill (-) 3
ngine Run (+)/ Fuel Pump Outpu 22
[+ |Engine Run (+)/ Fuel Pump Output | F-222 Io%1
i \ F-219 S8
4| Glow Plug Light | 2]
— |
A.L,. Power to Diesel Kill Switch |
et
|
|
|
|
|
|
|
|
|
|
|
|
|
} Engine Stof
| G-136 Start Trigger[ A]G-235 G-235
| G-125 Keyed Power G- G-238 _ G-240
| G-148 _Engine Temp Gauge| R |G-247 G-2471
} G-150 __ Oil Pressure Light{ - 1G-248 G-24813 |Kubota
i G-138 Glow Plug Light G-250 Diesel
L G174 Ground]~1G-244 -
G-131 Engine Run (+) G-249 <
G-121 Pwr Dsl Kill Switcl G-253 R
G-236 Diesel Pre-Heat| J G-237
Tk
Glow Plug | =t

10



ELECTRICAL

Wiring Diagram Reference Key, 2 PTO Fuse Relay (Serial # 01001-02172)

Wire Reference Key

Harness Section Identifier

A =32.0219 - Harness
B =32.0244 - Harness
C =32.0221 - Harness
C =32.0234 - Harness
D =32.0226 - Harness
E =32.0228 - Harness

F =32.0223 - Harness,

, Rear

, Dash

, Front

, Wire 4520 Hood
, B&S Engine

, Kawasaki Engine
Kubota Gas

G =32.0227 - Harness, Kubota Diesel

32.0114 - Harness,
32.0113 - Harness

SCrXe—TIT

N =32.0121 - Harness
O =32.0115 - Harness

Kit - 12v Front
, Kit - 12v Rear

32.0225 - Harness, Kit - 12v Dual Hydraulic

, Kit - PTO Remote
, Kit - Horn

P =32.0122 - Harness, Kit - Backup Alarm

Q =32.0118 - Harness
R =32.0117 - Harness

, Kit - Directional
, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light
U =32.0166 - Harness, Kit - Slope Indicator

*@ =32.0160 - Harness, Kubota WG972

" A =32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit

Black = Ground
Dark Blue = Pre-Heat

Type

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green = 12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional

*Black Wire

White Wire

Ground

Splice or Connection

* All black wires that are part of the wire harness
are part of the ground circuit. However, some
components such as lights may be wired where
black may be positive.

All other wires colors are as shown

|Anything outlined with a blue box is a Standard Featurel

|Anything outlined with a Green box is a Option |

1"



ELECTRICAL

<m EZTTS %nvenp.ﬁ#_fi.:firns ]
yseq g ApcE
33528 44 5 5mwwmmuﬁm
<2 38 T 43997
_
|
ree T T T hl — T80 = Illm

L)
N
N~
= |
N |
(S ! ]
|
-
o ! PR
_ J
o g g g0
|
= | -
|
# ! : ] | :
—_ !
5 | A g3
- | w014 AZL <<
Q | 4 N 8999
w 8 | 4 39 ¢ 4999
~ 3 | A-109 ~ 1 i
> GeO/M Y09 'PIS YOS g d ™ = 38 © secc—
05 1 » s Zl, y -
1+ v = S e <= | : :
S0 s | £s0v | < \Ro& = v oz WSW g7\
e co “ 1950V e c| Qo An_uA M \
= o P @ Q= SHErN o0y
o S8 Sl 88 g g Blg 2255 8.2%5°
@ Tl 34 H F T IslEsii |y
b o < J GSTaSTevE5y| |
= : 1 o0 L&zo8 23| (58
||||| o5,/ 2L _<c0o S
(T8 r ; &2 21355588832 [°
o ! R X R I i
2 a s o
- _ a |23 R NS 2k
o | N..@. LS 4 ¥|583388588¢ 4 1
| - - o ¥ P L _ohd] s
N | © ox | mowmg|paiesH \o, | -
- a3 23 | y = 55 < 259
n gl 33 | Laees|| jess 3 3 & ssg
v a “ - ok | | Lol pD o 8%%
L] 11| @® “m [ wely HEE: 3 !
£ OO e | g
T | 3
<t
5 i b 3 | g
T | "= — 2T oA N g dl g , B
[ — 77 1IN T
wwov I 28 ] > ‘
b g | \_ 060V ! o 56 L,
1] J o VIOV T TS T T eV 1 3
P 4 1 ] B |
R L.. J, 4r ] M O N i P e S ey A R A D ol
A Wi . At Wittt ST g
' | SR L A e 4
i
m I €60V S 260 |
, B S [
a S S S
- , D e )
| ) ~ T Rev S
()] | & \ & I
o | Y “ 0wt |
o | | | |
o | gg 2y A ettt |
)] , A A T 5 | b e e — |
, 1 ( L —— *——gm——t——
c | M A 01z ! 59251 |
‘= , wb Wb B [ 8%
o m— | >
|

SHOA aqong b [T

w

A-267
o
%

A-112

€00V

lojoel] Jo Jeay




ELECTRICAL

Wiring Diagram - Front Harness, 2 PTO Fuse Relay (Serial # 01001-02172)

N
Front Fuse Panel (Mini Fuse) 5| |25
01- PTO/ Starter - 15 AMP 5| szl (ST
02 - Gauges / Slope Indicator - 5 AMP a o =8
03 - Engine Run - 5 AMP A N 3
04 - Head/ Tail Lights - 10 AMP B-154 - B-161 f.?jlt:i‘*
05 - Fuel Pump - 10 AMP B-110 T oy N | |
06 - Work/ Strobe Lights (Opt) 15 AMP = é @ o PN
07 - Back-up/ Horn/ Directional (Opt) 10 AMP N gi‘—'vu‘—ﬂ— N 5 2 $©
08 - Tractor Control Module 1 - 5 AMP ———e — < - " Ny 8 8\
09 - Diesel Stop - 10 AMP B-107 ! < . 8 °9 !
10 - Tractor Control Module 2 - 15 AMP B-119 | o = | |
= .
A A A A L
e
A g g W W N B-192 j‘ |
AN Nt N A N B3N .
6 | g
A 119 I
".’\—/”\_."\_f\_f'\_/\_/‘\_fL or— ‘-4 < w0l
] g S N2 2 <~ g 8 8
B—/ | @) 3
! B |
o o
- “rdes 1. - & } s |
- _—— o
I | o= _ oot dotot o oo i \
1 Stud : & 920t A }
— a | =
| N TCM < |
- o
_ = Bl e 3] Y N |
w On oy N
© B-115 ‘.U +12v Continuous OU:TO > | | ) — |
(D) BB--101227 4 |seat sw Starter] 1 \EEELZ NP N NI N N |
: , —AW&EW Starter Eng. +12v Run| 3| TEZEI AN o — |
oS 10 St0p onoj f—PE AN AN [ |
T v \wﬁrxr:xr\./\_r\_r\./\_rvuxa (@) |
8 <+
7 {censw ® o I
B-027 8 {Gen Present ! b @ O I
B-029 Tach Input 1 (No Light) | a @© |
B-028 N M [Tach Input 2_(No Light | — |
Rk | =
Y |
-

ol B-031 s N A AN N o !

4 B-034 B-192 n /l\ Ve N2 NS N\ NIV WV |
+] L B-11 N N2 N2 NI N7 N NN e |
ol B-07 : g |
—+] ° ‘

5 560355 = | —_ |

M B0az @ : L \

| B-Qo1_ __ |
Ireoss— 7 | |
Sletes AN A [ = g |
alB-11s A ! 2 \
B-116 koo PP L RV R @ @ :
] ! ] \ Engine |
R | W | A g |
| T | B-104 ~~ LA Starter 5 |
| ! L~~~ B-125 Keyed Pawer| ¢ |
| [ 9 N - N NI W N - S 775 N — Ground| | |
| VN b ~\__B-148 N B-148 A Engine Temp Gauge | ~ |
| \A/\“L_/ | Diesel Pre-Heat LE' |
| YN Nr] B-150 Oil Pressure Light|
| NV ~\__B-130 Engine Kill (-) ; —_— -
| | NG Ny ] ~__B-131 Engine Run (+)[ }
I ‘ "
| \Nf\.r‘\.r‘v‘\_“.rl'\.r\_ ~~__B-138 Glow Plug Light :\F |
| el — I
| o | e B-121 Diesel Power }y.’L |
I I |
NN PTO
| N I
WAVAVANVEN: 39 - N-275 — Clutc
| \‘1&( Q o + ~ H PTO Remote ‘
| | Ly N-274 ‘
| © I N-135 3 I
N-273
! z ! Front I — |
<t Yol
: Ir‘ ro_BATQ_________ B;LB_E__AH.ZQ_____ . g 4
| pote—Bt8olleszs S, © 9
| | B-127 o C-127
| | B-105 =y C-103 C-103
| wriuvroTo — Bs lgl oar2 1
, B-149 || C-149 ‘
| B-170 |g:| C-170 |
| B-172 - | C-171 |
| B-133 ~ C-133 |
| B-146 |[p4| C-146 |
| v v B-116 |nm] C-116
| B-118 [ ] C-118 ‘
| B-034 || C-034 ‘r ‘
| B-144],_|C-144 |
| B-035 J-035 = N m\ |
| gg 8%
I ) o} epe
=
Tk
S =
L-224 | E § +5 % 5
' e~ 23| |23
| 3] |28
- | |22
L c g [4
oo
12v dual <o
Ft Valve sw

13



ELECTRICAL

Wiring Diagram - Engine Harness, 2 PTO Fuse Relay (Serial # 01001-02172)

Dash

-7 Start Trigger

Keyed Power

Diesel Pre-Heat

Qil Pressure Light

Engine Kill (-)

ZC'!I'IE(*)UJ)L

Engine Run (+)/ Fuel Pump Output

Glow Plug Light

%7"4—]

Power to Diesel Kill Switch

;

D-136 Start Trigger :EI
D-130 Engine Kill (-) | £
D-131 Engine Run (+) [ 5 B&S AC
D-150 Qil Pressure Light
—— D7 ______ Groumdly ==
| (] E—h—
|
|
|
|
|
|
| —
E-285 | - -
} 7 Diagnostic
| ‘r***E—?BG* 7777777 -1 Light
‘ |
| I —
} E-136 | Start Trigger A A__STS
| E-131 | £ngine Run (+) A KYS+
| @ E-260 T Keyed Powerinl A B+
| _ 5 3
I E-125 E-261 M Keyed Power e A Ri-:li KAWASAKI
| E-148 — A Engine Temp A ENGINE
| E-150 A Qil Pressure Light £ A_OP
(TS EAAZA _ J‘m ,,,,,,,,, Ground|=1 A 1 i —
| A_CHL et
| ‘ E-286  Diagnostic Lamp [~] A WL
X =] Regulator
|
\ _ S0 Fuee
| Ignition Module
| FGLKJE
T
‘ F 3 @
\ I
| I
| e
\ | @
|
|
\ q
\ i @
} } F-225 @
@e—F-
l F-136 Start Trigger [, ] F-211 } @—ra12 Start Trigger
I F-125 Keyed Power| F-213 M F-224 IG port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
} F-150  Qil Pressure Light F-217 K Qil Pressure Light
|
| 2 i A
| F-210 Engine Run (+) F-219 ‘
4t FE174 ____ Croundl olFo1d4 g ST — — —— 2Ty
I — —a— |
| L— —h—
‘ -
| F-222 4; =]
I F210 1821
- S
| SE—
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
| B B
} G-136 Start Trigger G-235 G-235
| G-125 Keyed Power] G-238 G-238 , G-240
| G-148 _Engine Temp Gauge|1G-247 G-247 1
I G-150 Qil Pressure Light| G-248 G-248 g
1 G-138 Glow Plug Light | ~lG-250
L _ G174 _ _ _ _ _Ground{~1G-244 - ——
G-131 Engine Run (+) G-249
G-121 Pwr Dsl Kill Switcl G-253
KILLTIMER
G-236 Diesel Pre-Heat| J G-237
K '-S‘ane
Glow Plug 1] o et

14




ELECTRICAL

Wiring Diagram Reference Key (Serial # 02173-05664)

Wire Reference Key

Harness Section Identifier

A =32.0240 - Harness, Rear

B = 32.0241 - Harness, Dash

C =32.0221 - Harness, Front

C =32.0234 - Harness, Wire 4520 Hood
D =32.0226 - Harness, B&S Engine

E = 32.0228 - Harness, Kawasaki Engine
F = 32.0223 - Harness, Kubota Gas

G = 32.0227 - Harness, Kubota Diesel

32.0114 - Harness, Kit - 12v Front
32.0242 - Harness, Kit - 12v Rear
32.0225 - Harness, Kit - 12v Dual Hydraulic

SrXe«—TIT

N =32.0121 - Harness, Kit - PTO Remote
O =32.0115 - Harness, Kit - Horn

P =32.0122 - Harness, Kit - Backup Alarm
Q =32.0118 - Harness, Kit - Directional

R =32.0117 - Harness, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light

U = 32.0166 - Harness, Kit - Slope Indicator

*@ = 32.0160 - Harness, Kubota WG972
" A =32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit Type

Black = Ground

Dark Blue = Pre-Heat

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green =12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional

*Black Wire

White Wire

Ground

Splice or Connection

* All black wires that are part of the wire harness
are part of the ground circuit. However, some
components such as lights may be wired where
black may be positive.

All other wires colors are as shown

|Anything outlined with a blue box is a Standard Featurel

|Anything outlined with a Green box is a Option |

15



ELECTRICAL

Wiring Diagram - Rear Harness (Serial # 02173-05664)

12v Rear
/Off

A-026

=

S-267
frfsze_ |
;.9’__5:2&9_."‘ b

— [s-270
[0
EO R S
[e =
5.9’
= A
<=
A-267 |
A
reTT T
| NIN
52 @
o8 53
%% !
.‘2‘ |
2 |
X
! I
=T |
> o[22 4 i
Sl 2 | |
3 8} g :
IV |
| x‘x |
I |
A-112 | |
5
| |
-
o | [ |
‘ —
) —_—
o | I
| IR ——'
I | [
S| |
|
[ ! Lo
© | ol
| [
[0} [ I
| [
m | | |
| [
| [
| I
| [
\ I
§ S b
¥ ¥ I
| [
[
< [
: |
I
boig
N | |<t‘
[
lo !
|
12v Rear | | |
Switch [
MoloffiMo ) | | |
& I |

I }

[

(.

[

[

| |

|

K265 K264 | : P

R

[

[
——a | | t==
[ ——
| Le——
Lo —_ 47

e
L

-072.
A-033

R LI

|
|
|
1
|
|
|
|
|
|
|
|
|
|
|
|
L

————— e S

50A Std. 60A w/Cab

e — AQ6
| F————————————— bl
: | : Relay Control é
| B tt Module
1! |Battery | |
1 :
3 ®
Lo\ 1T e
\\I ] Ground
3 (Stud #1
7 17
% (/ 1 g
[SF
ggls A065 )
SR LA
< <| !‘ A-014
| I A-013
T I, NV, N N -
b
N 1 A-053
|
|

EEEE]

Rear Fuse Panel (Mini Fuse)

FO1 - Cab/ Canopy - 30 AMP (CB)

FO02 - Vibrator for Spreader - 10 AMP
FO3 - Spreader - 25 AMP (CB)

F04 - Heated Seat - 10 AMP

F05 - 12V Rear - 20 AMP

F06 - 12V Front 1 - 5 AMP

FO7 - Work/ Strobe Lights (Opt) 15 AMP

A-004

FO08 - Dual Hydraulic Front - 10 AMP
FO09 - 12V Front 2 - 15 AMP

F10 - Seat Switch/ USB - 5 AMP
F11 - Head/ Tail Lights - 10 AMP
F12 - Oil Cooler - 25 AMP (CB)

A-107

A-009

I

- 5
> ¢

A-039 /TN
A a4

( A-042 ! I
( A-040

[ ao0a1 \ ]/

AL
e a0e BEh

DIODE |
100V 6 Amp
300399 |

A-009

T TET o ET0F




ELECTRICAL

Wiring Diagram - Front Harness (Serial # 02173-05664)

st
B-191
i
o o -
- S 9 - 3z

Front Fuse Panel (Mini Fuse) o o o =D €5

FO1 - Gauge / Slope Indicator - 5 AMP s 3 E 8 E

F02 - Engine Run - 5 AMP b= o T EJI

F03 - Tractor Control Module 1 - 5 AMP 4 '_\_'7

F04 - Speed Sensor/ Back-up/ Horn/

Directional Lights (Opt) 10 AMP — R LA A ‘ ‘

FO5 - Diesel Stop - 10 AMP g N @ o o N

F06 - Tractor Control Module 2 - 15 AMP MM s &g 8§

R o Sy VY
F08 - Fuel Pump - 10 AMP M 9 !
F09 - PTO/ Starter - 15 AMP M Ny \ \
| |
LT |
L j‘ |
NPT
AL N 2 N L
|\ \ Wy \ Wy ) Wy ‘
NN < o
N PP g g‘
B—r A S
B
L |
o |
5 |
o
B-164 e ’In T }
| |
=7 | |
L B187 4 oo ! \
- B114 e on our 1 8 |
(0] B-115 4112 Continuous ool | o — |
(b} B-027 4 )scatsw 2 (EEES NI NP NI N N |
B-112 Starter| 1
o 5 TS ng. +12v Run| 3 | E2E PP @ \
oS £ng St0p GND|4 | TELOT AN NN - |
— N DSL Pre-Heat| 5. W\_/:\_/\./\_f\_f\.{\._f\fu\_a O |
] - 8 -+ |
4 Gen Sw & B
Al B-027 Gon Prosent ! hn “‘ 8 I
5|B-029 Tach Input 1 (No Light) | @ |
B-028 Tach Input 2 (No Light) | — |
7T | |_
- B-173 I
2| B-105 | |
1 Bos ' I

u - MM | (@]

o B-034 B-192 aVal N\ NP NI W N AP o |
i B-113 IV N A AN AN A A < - |
T NELNZN B-119 I\ S N2 N7 NI N7 NIV (W, W NI, N7 N | (e |
1 Boss : o !

ST B3 | ~ \

M B-0a7 2 i L |

| B-Qo1_ _ oy |
Ireoss— 7 o | |
|
BN 3 8 I
< 186 ' 2§ I
PN r——etI88 ST Tl o @ E . |
~ M| L N g ne ‘
T d | B-104 ~ LA Starter oy |
| ~__B-125 Keyed Power| & |
Lt — i — — — e — oo —mumn BZ4T — _  _ _Ground|g] |
- T
DA b M_B-148 NN~ B-148 A\ Engine Temp Gauge| |
\f\f\—\L—/ | Diesel Pre-Heat E |
| MM NN B-150 Qil Pressure Light| =
KA B-130 Engine Kill (-) ; I T
i NN o B-131 Engine Run (+)] 4 }
\-(CVVV\-»J:V ‘ N ~~_B-138 Glow Plug Light [ | |
1) _ |
oy : ~_B-121 Diesel Power| 7] |
|
A | PTO |
NV
NN 3 9 - N-275 — Clutc
\J:\f 9. © i % H PTO Remote }
| b @ N-274 o ‘
© N-135 L >
3 N-27 o
g || Front e 1 I e |
> | N-134 L — SE |
- - =
I — ‘U8 3 @
r ERERE R
1)
k |
|
|
B-146
S B-116_[py] C-116
B-118 [ || C-118
B-034 | | C-034
B-144, |C-144
B-035 4w J-035
B-036 , gp  J-036
B-037 | od J-037
B-102 102

12v dual
Ft Valve sw

IE0T

>

N

4 Pin
Front

Headlight
Right Center
Headlight

17



ELECTRICAL

Wiring Diagram - Engine Harness (Serial # 02173-05664)

D-136 Start Trigger :EI
D-130 Engine Kill (-) | £
D-131 Engine Run (+) [ B&S AC
D-150 Qil Pressure Light
—— D7 ______ Croumdly ==
‘ L JL
|
|
|
|
|
|
| —
E-285 Nl - -
} A Diagnostic
| ‘rfffE—?BfT 7777777 -1 Light
! |
| 1 ——
} E-136 | Start Trigger A A__STS
| E-131 ‘ £ngine Run (+) A KYS+
| @ E-260 T Keyed Power g+A B+
‘ E-125 E-261 Keyed Power A REGU
T £ 18 i\ e =] KAWASAKI
| = —n Engine Temp ENGINE
| E-150 S N Oil Pressure Light = {_ A OP:
- + oy
:»——— ————— BAz4 . ___ e Ground ey 2 Cil =
S M—
! L _ _E286_ Diagrosticamp [o] 5 wi
‘ = Regulator
} S.SA?SB
| Ignition Module =
| FGLKJE
T
| F 3 @
| [
| I
| @
\ | @
|
|
‘ q
\ i @
} } F-225 @
@e—F-
l F-136 Start Trigger [, ] F-211 } @212 Start Trigger]
I F-125 Keyed Power| F-213 M F-224 IG port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
D as h } F-150 _Oil Pressure Light| o |F-217 Oil Pressure Light
|
—aStart Trigger | .
: Keved Power | F-210 Engine Run (+) F-219 A‘\
~lGround _ _ _ _ _ __ ________ 4L 1| F174 _ _ _ _ Cround| nlFo14 o STe LT
fu Engine Temp Gauge N i N\ @ W‘
£ Diesel Pre-Heat ; L
~|Qil Pressure Light | ——t—
Engine Kill (-) "3
++|Engine Run (+)/ Fuel Pump Output I F-222 LE é—!
- I F219 {S3 !
] Glow Plug Light | R M
— |
1‘. Power to Diesel Kill Switch |
=ia
|
|
|
|
|
|
|
|
|
|
|
|
|
| G-136 Start Trigger[ A ]G-235 G-235
| G-125 Keyed Power G-238 G-238 , G-240
| G-148 Engine Temp Gauge|n|G-247 G-247 1
I G-150 Qil Pressure Light| G-248 G-248 g
1 G-138 Glow Plug Light | ~lG-250
L _ G174 _ _ _ _ Ground|nG-244 - ——
G-131 Engine Run (+) G-249
G-121 Pwr Dsl Kill Switcl G-253
KILCTIMER
G-236 G-237

Diesel Pre-Heat| J
15

18

Glow Plug 1] =t




ELECTRICAL

Wiring Diagram Reference Key (Serial # 05665-)

INDEX

Sheet # WIRING CIRCUIT WIRE CODE HARNESS PART # DESCRIPTION
1 INDEX/REFERENCE PAGE
2 REAR A 32.0250 HARNESS, WIRE KN4520 REAR
3 DASH B 32.0248 HARNESS, WIRE KN4520 DASH
4 FRONT C 32.0221 HARNESS, WIRE KN4520 FRONT
5 HEADLIGHT C 32.0234 HARNESS, WIRE KN4520 HOOD
6 KUBOTA 45207 F 32.0223 HARNESS, WIRE 4520Z KUBOTA
7 KUBOTA 4520Y G 32.0227 HARNESS, WIRE 4520Y KUBOTA
8 KAWASAKI 4520P E 32.0228 HARNESS, WIRE 4520P KAWASAKI
9 VANGUARD 4520K D 32.0226 HARNESS, WIRE 4520K VANGUARD
10 KUBOTA 4520N z 32.0247 HARNESS, WIRE 4520N KUBOTA EFI

WIRE COLOR NAMING CONVENTION

CODE COLOR CIRCUIT COLOR DESCRIPTION
BLK BLACK GROUND

BRN BROWN ENGINE RUN / STOP

GRN GREEN START / SPEED

GRY GRAY 12V AUX / HORN

LBLU LIGHT BLUE INTERLOCK

LGRN LIGHT GREEN 12V AUX

PNK PINK ALARM

PUR PURPLE PTO

RED RED KEYED POWER

TAN TAN TACH SIGNAL

WHT WHITE DIRECT POWER (DIRECT TO THE BATTERY)
YEL YELLOW LIGHTS / DIRECTIONALS

||=—— = Ground (GND)
e = Splice or Connection (SPL)

19




ELECTRICAL

Wiring Diagram - Rear Harness (Serial # 05665-)

4

REAR_FUSE_BLOCK
25 26 27 28 29 30

A-019-RED - 18 - GXL - SEAT_SWITCH

5

A-017-RED - 14- GXL- 12V_SWITCHED

A-261-RED- 18- GXL - DIODE_12V.

A-018-RED-16 - GXL-12V_REAR A-024-RED- 16 - GXL - OIL_COOLER
A-020-RED - 18- GXL - 12V_FRNT \

o o 9 o A-015- RED - 14 - GXL - CAB/CANOPY
A-016-RED - 16 - GXL - VIBRATOR

A-013 - WHT - 14 - GXL - SPREADER

A-023-RED - 18- GXL- 12V_PWR

\__A-052-RED-16- GXL- 12V_SWITCHED

A-021-RED- 18- GXL- 12V_PWR

A~ 004 - WHT - 16 - GXL - HEATED_SEAT

A-118-RED - 16 - GXL- 12V_PWR

w

32 33 34 35 S{V A-019-RED - 18- GXL - SEAT_SWITCH

A-119-RED- 16 - GXL - LIGHTS.

A-027-LBLU - 18 - GXL - SEAT_SWITCH

A-029-RED - 18 - GXL - KEY_SWITCH

DASH_HARN_PLUG

o 9 A A-018-RED-16- GXL - 12V_REAR
A-041-WHT - 18- GXL- 12V_FRONT_CTRL
A-020-RED- 18- GXL - 12V_FRNT

A-107 - YEL- 16 - GXL - LIGHTS
38 39 40 41 42 A-119-RED- 16 - GXL - LIGHTS

1 T 22 A a-045-WHT-18-6xL-12v_AUX PWR

A-045 - WHT - 18 - GXL - 12V_AUX_PWR

A-047 - WHT - 18- GXL- 12V_FRNT

|

A-046 - WHT - 18- GXL- 12V_AUX_PWR Z5p| 040

A-021-RED - 18- GXL- 12V_PWR

—|o

A-039-GRY - 18- GXL- 12V_FRNT
44 45 46 47 48
A-035 - WHT - 14-GXL- 12V FRNT

s
&

A-044-WHT - 18- GXL - 12V_AUX_PWR

A-028 - WHT - 20 - GXL - FUEL_INFO

A-105- YEL-16- GXL - LIGHTS

A-144 - GRN - 18 - GXL - SPEED_SENSOR

O N ® >

m

A-089-BLK- 18 - GXL - FUEL_PUMP_ECM_RET

-

A-034-GRY - 18 - GXL - BACKUP_ALARM

A-035 - WHT - 14 - GXL - 12V_FRNT

o o o
I o

Q

o [} o
O s 009 161U 15 GXLSEATIUSS
A-023-RED-18-GXL-12V_PWR

A-110- YEL-16- GXL - LIGHT_PWR
A-118-RED-16-GXL-12V_PWR

49 50 51 52 53 54 A-048-WHT - 18- GXL- 12V_FRNT

A-081-BLK- 18- GXL- GND

D-002
SPL-050

o o e,
T T A~ 085 - BLK- 18 - GXL- GND

A-005 - PNK- 16 - GXL - OIL_COOLER

A-024-RED- 16 - GXL - OIL_COOLER

A-082-BLK- 18- GXL-GND

DIODE, 100 V 6 Amp.
30.0399

A-036-RED - 14- GXL - 12V_FRNT

A-037-GRN-14- GXL - 12V_FRNT

o100 ! D 2 o101 83 - BL GXL-GND

A-022-RED - 18- GXL - 12V_AUX_PWR

IS
“
o

A-042-RED - 18 - GXL - 12V_FRNT_PWR

——
|
|
|
]

A-116-GRY - 18 - GXL - HORN_SIG

A-168- WHT - 18 - GXL- 12V_PWR

3
o [
A-036-RED- 14- GXL - 12V_FRNT

A-007 - PNK- 16 - GXL - OIL_COOLER

A-006 - PNK - 16 - GXL - OIL_COOLER

8 9 10 11 12 A-049 - WHT - 18- GXL - 12V_FRNT

BLK- 18- GXL - GND.

o~
o

—
>
2

A-086 - BLK- 18 - GXL - GND

A-025 - PNK- 16 - GXL- HYD_COOL_FAN

A-113-PUR- 18 - GXL - PTO_SWITCH

A-150-RED - 18 - GXL - KBT_FUEL_PUMP_PWR
A-038-LGRN - 14 - GXL - DUAL_HYD_FRNT

A-091-BLK- 14 - GXL - GND

» 0 ® o z =

8Tl oo

A-012-PNK- 16 - GXL - HYD_SENS.

A-040 - GRN - 18- GXL - 12V_FRNT_CTRL

A-037-GRN- 14 - GXL- 12V_FRNT

Lelrm
o
o
—0
°
i

A-043 - GRY - 18 - GXL - 12V_AUX_SWITCH
A-038 - LGRN - 14 - GXL - DUAL_HYD_FRNT

1920 21 22 23 24 A-050-WHT - 18- GXL - 12V_FRNT

A-031-RED- 18- GXL - FUEL_PUMP_PWR

A-089-BLK- 18- GXL - FUEL_PUMP_ECM_RET

o e
T A-082-BLK- 18- GXL-GND

A-150-RED - 18 - GXL - KBT_FUEL_PUMP_PWR

b
< c -

FUEL_PUMP_01

HORN_SW
A-087 - BLK - 18 - GXL - GND ||
A-046 - WHT - 18- GXL - 12V_AUX_PWR A-116-GRY -18- GXL- HORN_SIG oA
A-084-BLK- 18- GXL-GND. i SPL-042 ” A-168-WHT - 18-GXL- 12V_PWR o8
= A-085 -BLK-18-GXL-GND A-083-BLK-18-GXL-GND
79 80 86 A-084-BLK-18-GXL-GND $ A-069 -BLK- 16 -GXL- GND
A-062-BLK- 18 - GXL - GND
o ° A -086-BLK- 18 - GXL - GND ’ A-070 - BLK - 20 - GXL - GND ‘ZV,FRMNTROL
A-087 BLK-18-GXL-GND___| 'A~072-BLK~ 16 - GXL - WORKLIGHT_GND I A-039-GRY - 18 - GXL - 12V_FRNT o A
A-183-BLK-18-GXL-GND _| 'A-074-BLK- 16 - GXL - STROBE_GND | A-042-RED - 18 - GXL - 12V_FRNT_PWR o8
A -066 - BLK - 10 - GXL - GND - - -16- -
88 85 4 87 -351-ReD-10- XL~ 12v_SWITCHED - : z;: :ti :2 zit z:g | A-040- GRN - 18 - GXL - 12V_FRONT_CTRL c
T ? A-263-RED - 12 - GXL - 12V_SWITCHED —_— °
A-185-BLK-16 - GXL - GND B N 18- -
A-011-RED- 12 - GXL - 12V_SWITCHED ] i . — A-041-WHT-18 - GXL - 12V_FRONT CTRL L D
83 84 85 A-029 - RED - 18 - GXL - KEY_SWITCH
A -350 - WHT - 12 - GXL - 12V_CONTINUOUS
—
A-030 - WHT - 12 - GXL - UNSWITCHED_PWR HEATED_SEAT
A-300- WHT - 12 - GKL- 12V_CONTINUOUS A-004 - WHT - 16 - GXL - HEATED_SEAT [
A-010-BLK-16 - GXL - GND B
DASH_PLUG
A A-030 -WHT - 12 - GXL - UNSWITCHED_PWR —
B A-011-RED-12- GXL - 12V_SWITCHED | SEAT_SWITCH
7] A-007 BLC 18- OHL.GND 1 A-027-LBLU - 18- GXL - SEAT_SWITCH
A-260-BLK- 18- GXL- GND. | 2027 AL 18 GHL o A
'A-063 -BLK 20 - GXL - FUEL_INPUT_GND T | I | A-026-LBLU - 18- GXL - SEAT_SWITCH o8
GROUND_STUD_03 I A-262-BLK- 18- GXL-GND A-061 - BLK- 16 - GXL - GND | (W] SPL-054
= A-065 - BLK- 10 GXL- GND — - A—065 BLK10_GXL_GND J/l_A-010_BLK_16_GXL_GND | | A FUEL_PUMP_02
A-062-BLK-18-GXL-GND \ A-091-BLK-14 - GXL - GND — I A-031-RED- 18- GXL - FUEL_PUMP_PWR ,—
'A—066BLK 15 GXL_GND A~064BLK 16 - GXL - BACKUP_ALARM_GND. | L — B
BREAKER_TERM_01 - — A-002-BLK-18-GXL-GND
E A-300 - WHT - 12 - GXL - 12V_CONINUOUS SPL-044 —
BREAKER_TERM_02
E A-350- WHT - 12 - GXL - 12V_CONINUOQUS
BREAKER_TERM_03 =
E A-013 - WHT - 14 - GXL - SPREADER —_—
BREAKER_TERM_04 g = 6
A-054-WHT - 16 - GXL - 12V_CONINUOUS SPL-046 g, 3 2 F4 El €
Z 2 ] 2 g 2 ]
gl s Z| £ 5 g z 8 2 x5
HEADLIGHT_SW L B o EflE g g « g S o 2 3
sl s 2 8| & 3 g g of ¢ gl e 2] 9o 2 A
1 1 3l 2 2 g3 g 2 s £ HIE HIE HE B
o — gl ¢ z oz z e g : z @ 7| | € 2| 2 ol I
N N 16l N ES g = a T o 7 g ol 2 =) o =2 o 2
20 A-112-YEL-16- GXL - LIGHT_PWR i < e © 5 <l o = 53 5|3 53 5 0
o o 2| ? % o °| ¢ o B I e
3 A-111-YEL- 16 - GXL - LIGHT_PWR 3| & 5 ©f55 9 H - ¢} 2l e 2l e el 2 2| 2
° < o 2| 2 o 2l ef e 8 g g 2 <] = 2| < e :E
4 A-110-YEL-16- GXL - LIGHT_PWR HIE 3 | = aog| el = = H E o i B B i B ol
° . | 3 o o =l = @ Z| g 3 E : a 2 of & al o s o %
e 5] 2| 2 = E « « 3l © > Sl =l = . E o = 2l 2 [ 8 3| s 2 3
s = g2 I = g 3 3 iy B s 2 8 2 : 5| s 3|8 51 3 3
° g s Bl & gl ¢ o g z z| 2 5 3 g s g > § g ?| : 2| : 2|z 2|
E g Z 4l e El ] g g ] ) 8| s 3 gl 5| 2 : < b g <[ < <| < <| < < <
6o £k g £ o o 21 I gl & gl & £ o £ o H ool 2
g 88 &3 & & R H I 4 3 25 235
7 o A-105-YEL - 16 - GXL - LIGHTS ;‘ i i ; ; ;‘ F 5 2 ;‘ ;(,‘ i‘ ;‘ i‘ ; ;,‘( ;‘ ;' o o Q o) Q Q [e} o
3 5|6 A B 1 4 8 12 A B
8 A-111-YEL- 16- GXL - LIGHT_PWR BN vl v 9 . by Y s 91 © o1 @ vl v vl v 3 1 1 1 1 A
° 2 2 2 2 2 < =2 2l 2 2l 2 e 2 2 2 BACKUP_ALARM ROAD_KIT FUELGND FUELINFO USB.GND ~ USB_PWR  HYD_COOLER SENS  HYD_COOLER FAN  DIODE CAP 12V_AUX
9 gl glg g| & 5 H E ] £ g A g 3 2 3 300465
o g g g 8 E 2 2l G| a a| = a| £ g 2 g &
106 8 83 5 8 8 2 sls g8 s ~ o [
o %l o B + o <] < <] < < < ol « i SEAT_SWITCH_PLUG B [2 of 10
A-053-LBLU-18-GXL T / REVISION
0 PRODUCTS INC.
© 0000000 0O ©o o o o o o °o o o S ° ° ° A-056-1-LBLU- 18- GXL 2 ORRVILLE, OHIO 44867
12 3 4 5 6 7 8 9 10 8 9 10 T2 03 4 6 7 8 A B C A B A B A B © TITLE: DRAWING:
WORKLIGHT_SW SPEED_SENSOR WORKLIGHT STROBE_LT LEFT_TAILLT NOTES: Schematic, 4520 Tractor Wiring 09.9020
FUSE BLOSK VIEW FROM BACK. REAR HARNESS =y

ALL WIRES ARE GXL UNLESS SPECIFIED.

H MAY NOT BE DISCLOSED TO OTHERS
TS IN

6

7

8

20




ELECTRICAL
Wiring Diagram - Dash Harness (Serial # 05665-)

3

| 4

DIODE_CAP_A

GROUND_STUD_02

GROUND_STUD_01

INFORMATION_GAUGE_2
REAR_HARNESS_PLUG
Ao —
| B-027-LBLU- 18- GXL - SEAT_SWITCH A
B o = o
I - B-029- RED - 18- GXL - KEY_SWITCH 8
Co ] o
D |B-149-PNK- 18- GXL- HYD_TEMP_SENSOR | | B-028 WHT-18-GXL-FUELLEVEL] | ¢
| |
B-150-PNK- 18- GXL- OIL_PRES_LT T T _|—| B-105-YEL-16-GXL-UGHTS |y
i B-144-GRN-18-GXL-SPEED SENSOR | ¢
DASH_FUSE_BLOCK |
B-145-LBLU - 18- GXL - BRAKE_SWITCH ) B-176-BLK-18-GXLFUEL PUMP ECMRET | ¢
5
2 12 3 4 5 6
B-147 - PNK - 18- GXL - AUDIBLE_ALARM | - o . 104- WHT- 18 - GXL - GAUGE_POWER | B-034-GRY - 18- GXL-BACKUP_ALARM [
R 8 7 o155 > e oxvev v L
° o H
- B-156-RED - 18- GXL- KEY_SWITCH
GAUGE_1 = |
2 o
B-148 - PNK- 18 - GXL - ENGINE_TEMP ;
8 ] —| & 78 9 0 A [ e spL-016 B-035-WHT - 14-GXL- 12V FRNT UNSWITcED |
B-028- WHT- 18- GXL - FUEL LEVEL SPL-022 L L [ Te-ies-wnr-is-6x-12v covmwwous 7\ B-037- GRN - 14- GXL - 12V_FRNT L
CON_C 8160 RED - 18- GXL-KEY_SWITCH ” [~ 0
B-142-GRN- 18- GXL- MPH CON_B ——— _ "
EIE 1 g 13181516 1718 |, o smn s °
8143 GAN - WHT 18- GXL-KWPH 2 H 5 ° LECM. N
- % B-311-GRN- 18- GXL - STARTER_TCM_OUT o
COND o ot 5120 WHT - 18- GXL- FUEL PUMP PWR B-116-GRY-18-GXL-HORN | | o
H = 5 &
B-140-TAN- 18- GXL-TACH_1 4 3 g H B-123-RED - 16-GXL-12V_PWR sesme s o v |
141 TAN- 18- GXL- 2 & a :
82141 -TAN- 18- OXL-TACH2 l @ & 1920 21 22 23 24 | 550 wHr-14-6XL-12v_CONTINUOUS B-113 -PUR- 18- GXL - PTO_SWITCH Q
B-180-BLK- 18- GXL- GND 2 ~ ~ °° T ﬂ © ©
< g s - 8152 RED - 18 GXL_KBT FUEL PUMP_OUT | | _ B-152-RED-13-GXL-KBTFUELPUMP.OUT |
K B 166 WHT - 18- GXL- GAUGE_POWER SPL-006 2 & & 5055 -RED- 18 - GXL- KBT_FUEL_PUMP_PWR L B-322-WHT- 14-GXL - 12V CONTINUOUS | B-038- LGAN- 16.- GXL - 12V_AUX_PWR s
2 SpL-o17 5”'% 5158 -RED - 18 - GXLKEY_SWITCH o
- 25 26 27 28 29 30 ] BoosiB-1a-oxGND |y
\ O O O 0 0 O |B-266-ReD-18-GXL-KEYSWITCH
\ —_— 8-031RED-18-GXL-FUELPUMP.OUT |
FRONT_BASIC X
o] B-127-PUR-16-GXL_PTO SpL-013 oV
A I —
B-105 - YEL- 16- GXL - LIGHTS [ \ E) 31 32 33 34 35 36
SPL-007 2
g © / e 6 6 0 o o TCM_BLACK
c o 5186 BIK_ 16 GXL_GND | /| 35 B-136-1-GRN- 18- GXL-STARTER TcM_ouT [ |
| B-149-PNK-18-GXL-HYD_TEMP_SENSOR » N RN R 5-124- PUR - 18- GXL- PTO. TCM_OUT !
o < — —_— o]
= 2
E O Bo170-TAN-18- GXL-TACH. 2 37 38 39 40 41 42 SPL-018 B-267-BAN- 18- GXL- ENGINERUN_| s
2
o | B-172-TAN-18-GXL-TACH 2 | |— 8 © 00 0 o o 5-130- BRN - 18- GXL - ENGINE_STOP
F - o
4
|- B133-LBLU- 18- GXL- NEUTRAL SWITCH | | | | | B-236-BLU- 18- GXL - DIESEL_PRE_HEAT
G | — o 5
o | B-146-181U-18-GxL-BRAKE swiTcH
H 43 44 45 46 47 48 o
B-118-RED - 18- GXL - BACKUP_ALARM_PWR | | | | SPL-014 SPL-019 6
o LN - © 00 0 0 o o
o | B-034-GRY-18-GXL- BACKUP_ALARM [ [ ] |
‘. [l R — - D T s
: Il | : ot
B-116-GRY - 18- GXL- HORN 51 152 53
MmO | 11 ] o o ©10
B-189-BLK- 18- GXL-GND. 1
N o 0 _| 8-306-AED-14-GXL , S o1
B-373 ARTER \
RO i — 555657158 59 0 |4y 1o ooy conmwons r———
0 0 0,9 ° o= [ TCM_GRAY
s © — —|— 1 1 SPL-011 | =|| e oRAT
T o ® B-132-LBLU- 18- GXL - BRAKE_SWITCH
_ . 0205-150-18-00 v i (. (N o4
SLOPE_INDICATOR I g <l | T fF-——=-4-----4 Il B-133 - LBLU- 18 - GXL - NEUTRAL_SWITCH
3 E|E
] g ° E|E .
ot 008 WHT 18- OX 51 OPE D PR = S 5 HE 61 62 63 :64 65 66 | 5 122-8RN- 18- GXL-ENGINE_RUN B-192-PUR- 18- GXL - PTO_SWITCH
A K 2 Fl 4l o o o O 3
° i g ° 5|5 ! B-027-LBLU - 18- GXL - SEAT_SWITCH
B B H © o B-175-BLK- 18- GXL-GND| ! 4
co ® 3 = 2z ! B-268-RED - 16- XL 12V_PWR SPL-021 B-112-GRN-18-GXL_STARTER N | s
B-184-BLK- 18- GXL- GND < 2 : 5|8 |
H o g i B-114-RED - 18 - GXL- KEY_SWITCH
D © = 3 b HE 67 68 69 70 71 72 | g g3 Ren-15-GHL-FUEL PUMP_OUT — o 4
] 2 @ ola —1° © T | o o B-134- LBLU - 18 - GXL - GEN_SWITCH
o - | 7
AUDIBLE_ALARM X - H B-135-LBLU - 18- GXL - GEN_PRESENT .
B-147-PNK-18-GXL-AUDBLEALARM [ | | (VT Tt o tr.rnmr 1T T 1T T 7T "7 F=/-"F-- t==-===-- SPL-009 3 B-171-TAN-18-GXL-TACH.1 |
A © — 73747576 77 78 191-RED- 16-GXL- 12V_PWR of £ e
B-167 - WHT - 18 - GXL - AUDIBLE_ALARM_PWR 9 © gup © o H ||= B-115 - WHT - 18- GXL - 12V_CONTINUOUS
B 5106 BLK~ 18 -GXL_STARTER ECM RET | 2 10
=| | ! 8 B-187-BLK-18-GXL-GND |
o 1
—|— —|—| 1 L _108 RED 67OV PR ser.oox 5 8173 TAN-18-GXLTACH2 |
| 2
T e e st o gur 81 182 83 84 I "
ENGINE PLUG 2 a6 - ;- SaR g 5 o B-192-PUR- 18- GXL-PTO_SWITCH - _ 5
B-113-PUR-18-GXL_PTO_SWITCH 2
1o Je-300-reD- 1400 12 powen ' - g IGNITION_SWTcH
L 3 B-029-RED - 18- GXL- KEY_SWITCH
20 [p-20-veL-ie-cx-env e [ / ? o 1
I E— | . T °2
A SPL-030 B-112-GRN - 18 - GXL - STARTER_IN
4 fo-300-o0n- 18- 6 sTaRTER . —1 0 3
——- e B-162 - WHT 18- GXL-12V_CONTINUOUS
5 o _lB-303 01180 pum g | - =0 ,
8 o
E | 6 olemioospucio-oxsramen conver - 5
N I I I
3
S, B:320-BLK-18-GXL-GND | DASH_PLUG 01
2 S
S | B-030 - WHT - 12- GXL - 12V_CONTINUOUS A
¢
o I 8135 -LBLU-18 - GXL- GENPRESENT | B-011-RED-12- GXL - 12V_SWITCHED 5
) | [ ol 3 = & B-134-LBLU- 18- GXL - GEN_SWITCH — o
3| 20 z| & = % 4l & 2 o B g B-035- WHT - 14 - GXL - 12V_FRNT_UNSWITCHED 1
g & o gl 2 o g ¢
2 3 E|l € z| E| £ 2| 2| €| 2 E 2 B-036- RED - 14 - GXL- 12V_FRNT_PWR T
< o gl ¢l gl 21 4 2 2| & 2| = 2 °
S Bl g 3| & g 3| 2| 3| E| 3 g o B-037- GRN - 14- GXL - 12V_FRNT |
4 212l 2 2| 5| 2| 2| 2| 2| @ g 3
o 3| ol g & Zf & & g 33 3 e B-102-BLK- 14-GXL- 12V_FRNT_GND - — o
el 2 2] 2f 3 2 2f 2 2] ° o 8 / 10
50 o Il R 1 et s et e B o = SPL-010 = B
[ gl = 2| 2| 2| 2| E| & Z| = A by REVISION:
60— SlLE 2| =f 2 & % 3|22 g 2 B-038-LGAN - 16- GXL - 12V_AUX_PWR Y PRODUCTS INC. 03
s g 2| 2 g g 2 gl = - - ORRVILLE, OHIO 44667
70 ol el o o ol o) o 2f 2 - © TITLE: DRAWING:
Bomf iz IR 0O 0 6o o0 0 0 o | S 6 NOTES: Schematic, 4520 Tractor Wiring 09.9020
T A B CDODEFGHI KL M A B CODEFGH AB ceo A S FUSE BLOSK VIEW FROM BACK. DASH HARNESS ore. s onnn LAY NOTBE DISCLOSED ToOTHERS
ENGINE_PLUG_2_CAP ENGINE_PLUG_1 PTO_REMOTE 12V_FRONT 12V_DUAL ALL WIRES ARE GXL UNLESS SPECIFIED. T TSN

6

7

8

21




ELECTRICAL

Wiring Diagram - Front Harness (Serial # 05665-)

4

5

HORN

Ao

C-201 -BLK- 18- GXL - GND

Bo

C-116-GRY - 18- GXL - HORN_SIG

BRAKE_SWITCH

Ao

C-146 - LBLU - 18 - GXL - BRAKE_SWITCH

C-204-BLK- 18- GXL- GND

PTO_CLUTCH

C-173-BLK- 16- GXL- GND

C-127-PUR-16 - GXL-PTO.

HOOD (MALE)

C-202-BLK- 16 - GXL - GND

HYD_TEMP
C-199-BLK- 18- GXL - GND. A
O
C-149 - PNK- 18- GXL - HYD_TEMP_SENSOR o8

DASH_PLUG_02

SPEED_SENSOR

Ao

C-103-YEL-16- GXL - LIGHT_SIG

o1

C-192-WHT - 18- GXL - SPEED_SENS_PWR

C-133-LBLU - 18 - GXL - NEUTRAL_SWITCH

NEUTRAL_SWITCH

om 0o On Ow 0>
z 0z OF Ox

ox 06 om
ow 0™ 0%

Bo
c

C-144-LGRN - 18 - GXL - SPEED_SENSOR

C-203-BLK-18-GXL - GND.

SPL-002

oA
C-198-BLK- 18- GXL - GND.
0B
RPM_SENSOR
C-170-TAN- 18- GXL-TACH_1 ol
C-171-TAN- 18- GXL-TACH_2 o2

BACKUP_SWITCH1

SPL-001

C-190- WHT - 18- GXL - BACKUP_ALARM_PWR -

C-034-GRY - 18 - GXL - BACKUP_ALARM

FRONT HARNESS

BACKUP_SWITCH2

sizi

SHEET:

B [4 of 10

/ . REVISION.
y PRODUCTS INC.
- ORRVILLE, OHIO 44667
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS
TS INC.

7

8

22




Wiring Diagram - Hood Harness (Serial # 05665-)

ELECTRICAL

4

5

HOOD (FEMALE)

Ao
Bo

C-196-BLK- 16 - GXL - GND

RT_CENTER_LIGHT

C-195- YEL- 16 - GXL - LIGHT_SIG

C-197-BLK- 16- GXL - GND.

ol

02

C-194-YEL-16- GXL - LIGHT_SIG

@ sPL-003

C-262- YEL-16- GXL - LIGHT_SIG

C-263-BLK- 16- GXL - GND.

RT_LIGHT

SPL-004

C-268- YEL- 16 - GXL - LIGHT_SIG

C-269-BLK-16-GXL - GND.

LT_LIGHT

LT_CENTER_LIGHT
° C-266- YEL- 16 - GXL - LIGHT_SIG ol
SPLO04 l C-267-BLK-16-GXL - GND. 5
O
SPL-020

HOOD HARNESS

N/ SIZE: [SHEET:
t \ femyor — B |5 of 10
)/ 5 REVISION:
PRODUCTS INC.
-~ ORRVILLE, OHIO 44667 03
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWIN

H MAY NOT BE DISCLOSED TO OTHERS
TS INC.

WRIT

7

8

23




ELECTRICAL
Wiring Diagram - Kubota Engine Harness (Serial # 05665-)

4

5

DASH_PLUG_Z

F-136-GRN-18-GXL

ALTERNATOR_RING_Z

1 CBL-031-RED - 8- GXL
e

FUSE - SPL
CBL-005- BLK- 12 - GXL - 80 Amps.

STARTER_RING_Z

FUSE-SPL-01
CBL-032-RED-8-GXL

1
O

0z 0~ 0= 0- QI 00 Q™ OM QU QN O O>

ENG_PLUG_F
F-125-WHT-18-GXL

F-174-BLK-18-GXL F-136-GRN-18-GXL S
F-148-PNK- 18- GXL F-125-WHT-18-GXL 3
F-174-BLK-18-GXL <
]
F-150-PNK- 18- GXL F-148-PNK-18-GXL 3
F-150-PNK- 18- GXL £
—o
F-210-BRN-18-GXL F-210-BRN-18-GXL 5
G
o
H
o

F-222-BLK-18-GXL

GAS_SOLENOID_1

F-219-RED-18-GXL

GAS_SOLENOID_2

F-230-BLK-18-GXL

KUBOTA_HARN

ENG_PLUG_M 3
®

A F-211-GRN-18-GXL x
e, B
B 213-WHT- 18- &
8 F-213-WHT-18-GXL ]
< F-214-BLK-18-GXL F-214-BLK-18-GXL
e, —® sPLO02
o F-216-PNK- 18- GXL
[
E F-217-PNK-18-GXL
©
£ F-219-RED-18-GXL
o
G
°
H
[}

SPL 00T

o
1

F-213-1-WHT-18-GXL

F-212-WHT-18-GXL

F-212-WHT- 18- GXL

T
O
2

2

o
2

ALTERNATOR_Z

-GRN-18-GXL

F-211

STARTER_Z

F-217-PNK-18-GXL

F-216-PNK-18-GXL

4520Z HARNESS

~ /7 SIZE: | SHEET:
i t B [6 of 10
) REVISION:
PRODUCTS INC.
-~ ORRVILLE, OHIO 44667 03
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS

RIT

7

8

24




ELECTRICAL

Wiring Diagram - Optional Female Socket & Male Plug
Attention

This connector (4-pin socket) is designed for use with Ventrac original equipment only.

This connector (4-pin socket) is rated for 20 amp maximum current draw. Engine alternator
and/or battery capacity determine allowable continuous draw.

30.0219 4-pin female socket is used in the 70.4161 12 Volt Front kit & 70.4105 12 Volt Rear Kit.

Front View of Socket

Without Cover Rear View of Socket
2 1 30.0219 4-Pin
Female Socket
&-r@.ﬂ 4\ =
[ I —
¢ N B
© O |
© Q) —\
Al
e 7:i7 e
3 2
Terminal Position Wire Color Function
1 White Positive (On/Off Switched)
2 Black Negative (Constant)
3 Red Positive/Negative (Momentary Switched Reversing)
4 Green or Brown Positive/Negative (Momentary Switched Reversing)

30.0218 4-pin plug is used on attachments to connect to the 30.0219 socket on the power unit.

Front View of Plug Rear View of Plug
1 2 30.0218 4-Pin
Male Plug
2 3
[Terminal Position Wire Color Function

1 Not Specified* Positive (On/Off Switched)

2 Not Specified* Negative (Constant)

3 Not Specified* Positive/Negative (Momentary Switched Reversing)

4 Not Specified* Positive/Negative (Momentary Switched Reversing)

*

Refer to the part diagram in the attachment’s parts manual for specific wire color and terminal position for each model.

25



ELECTRICAL

Fuse Panel Layout (Serial # 01001-02172)

Front Fuse Panel

Relays @ 17 ) d Fuses
i i . Fuse .
Location | Function PIN = = Fo1 Location (Amps) Circuit P/N
RO1 PTO Out 35.0117 ROt — P
FO1 1 PT .0334
R02 Fuel Pump 35.0117 0 5 ¢] 30.033
O | F03
RO |- ) ro [ Fos ] Fo2 5 | Gauges/Slope 30.0332
Indicator
- | F04
R04 PTO In 35.0117 Fo3 5 Engine Run 30.0332
= O O F05
R05 Starter 35.0117 RO3 FO4 10 Head / Tail Lights 30.0333
£ & o Foe FO5 10 Fuel Pump 30.0333
54 = [[Fo7 ] F06 15* Work / Strobe Lights | 30.0334
- FO8 Speed Sensor /
Fo7 10 Back-up / Horn / 30.0333
(=] F09 Directional
R05
[ F10 Fo8 5 Tractor Control 30.0332
Module 1 ’
O O
@ @ F09 100 | Diesel Stop 30.0333
S %
Tractor Control
F1 1 30.0334
0 5 Module 2
*Optional accessory
A4520Y only
Rear Fuse Panel
Relays @ 17 NN d Fuses
Location | Function P/N . Fuse .
[ Fo1 Location A Circuit P/IN
RO1 Hydraulic Oil 35,0117 RO1 (Amps)
Cooler Fan = = Fo2 FO1 25 (CB)* | Spreader 30.0429
R02 12V Front* 35.0117 E = i‘ [Fos | Fo2 30 (CB)* | cab/canopy 30.0445
RO3 12V Front* 35.0117 = = [ Foa | FO3 10* Vibrator for Spreader | 30.0333
R04 12V Front* 35.0117 = 05 Fo4 20* 12V Rear 30.0335
RO5 ﬁ:f;*Hyd-AUX- 35.0117 o - F05 10* | Seat Heater 30.0333
FO6 5* 12V Front 1 30.0332
*Optional accessory 0 Fo7
RO4 Fo7 15* 12V Front 2 30.0334
- | F08
FO8 10* Dual Hyd. Auxiliary | 30.0333
E o= L] F09 5 Seat Switch, USB | 30.0332
- F10 Hydraulic Oil Cooler
F10 25(CB) | 2 30.0429
O @]
@ *Optional accessory
\\ // (CB) = Circuit Breaker
26




ELECTRICAL
Fuse Panel Layout (Serial # 02173-05664)

Front Fuse Panel

-
[o]
Relays | @ | Fuses
Location | Function P/N . Fuse -
Location A Circuit P/N
RO1 PTO (Input) 35.0117 (Amps)
R02 Starter 35.0117 [[Fot | [[Fo2 | [ Fo3s | FO1 5 Gauge / Slope Indicator 30.0332
RO3 Fuel Pump 35.0117 [Foa | [Fos | [Fos | FO2 5 Engine Run 30.0332
RO4 PTO (Output) 35.0117 [For ] [ Fos | [ Fos | FO3 5 Tractor Control Module 1 30.0332
FO4 10 Speed S_ensc_Jr/ Back-up / 30.0333
Horn / Directional
CE=N E [ " -
RO3 RO4 F05 10 Diesel Stop 30.0333
= = = - - F06 15 Tractor Control Module 2 30.0334
= O O Fo7 - Blank -
RO1 RO02
= o [ FO08 10 Fuel Pump 30.0333
F09 15 PTO / Starter 30.0334
I | *4520Y only
Rear Fuse Panel
™
Relays @ o Fuses
Location | Function PIN || | | \&, . Fuse —
Location A Circuit P/N
RO1 12V Frontr 35.0117 (Amps)
RO2 Blank _ | FO1 | | F02 | | FO3 | FO1 30 (CB)* | Cab/ Canopy 30.0445
RO3 12V Front? 35.0117 [Foa ] [Fo5 ] [Fos | F02 10* Vibrator for Spreader 30.0333
; FO3 25 (CB)" | Spreader 30.0429
RO4 Dual II:Iydraullc 35.0117 [Foz ] [Fos | [ Foo | (C8) 2
Front F04 107 Heated Seat 30.0333
R0O5 12V Front? 35.0117 [Fo ] [Fu ] [F2 ] FO5 20 12V Rear 30.0335
R0O6 Qil Cooler 35.0117 FO6 5A 12V Front 1 30.0332
AOptional accessory FO7 154 Work / Strobe Lights 30.0334
F08 107 Dual Hydraulic Front 30.0333
F09 15% 12V Front 2 30.0334
m O F10 5 Seat Switch / USB 30.0332
RO5 -
p— F11 10 Head / Tail Lights 30.0333
= F12 25 (CB) | Qil Cooler 30.0429

]
z
8

LI
LK

o (m

1.

-

R
-
-

R
-
(]

R
—

O

06
L
O

04
L
R

02
| |

J

27

AOptional accessory
(CB) = Circuit Breaker




ELECTRICAL

Fuse Panel Layout (Serial # 05665-)

Front Fuse Panel

N
@ —
Relays 3 Fuses
Location | Function P/N [Fot | [ Fo2 | [Fo3]| . Fuse N
Location Circuit P/N
RO1 PTO (Input) 35.0117 [Foa | [Fos | [Fos | (Amps)
RO2 Starter 35.0117 [For | [Fos | [ Fos | Fo1 5 Gauge 30.0332
RO3 Fuel Pump* 35.0117 o =T F02 5 Engine Run 30.0332
RO4 PTO (Output) 35.0117 FO3 5 Tractor Control Module 1 30.0332
RO5 Kubota Power® 35.0117 FO4 107 Back-up Alarm / Horn 30.0333
RO6 Kubota ETV& 35.0117 FO5 10* Diesel Stop 30.0333
#not used on 4520N F06 15 Tractor Control Module 2 30.0334
% 4520N only FO7 58 ECM Start 30.0332
| O m OO
‘ RO5 j ‘ RO6 ‘ FO8 10* Fuel Pump 02 (Standard) 30.0333
= = = = = F09 15 PTO / Starter 30.0334
= O = O F10 30% Kubota Power 30.0337
RO3 RO4
= = = = = F11 58& Fuel Pump 01 (4520N) 30.0332
-] B O = A Optional Accessory
RO1 R02 *4520Y only
- - N .
) #*not used on 4520N
I : l nL &4520N only
J
Rear Fuse Panel
Relays h Fuses
Location | Function P/N | [ Location Fuse Circuit PIN
RO1 Keyed Power 35.0167 (Amps)
FO1 F02 FO03
RO2 12V Fronth 50117 I | | | | | FO1 30 (CB)* | Cab/Canopy 30.0445
Dual Hydraulic [ Fo4a | [ Fo5 | [ Foe | F02 10° Vibrator for Spreader 30.0333
RO3 Fronth 35.0117 "
[For | [Fos | [ Fos | FO3 25 (CB)* | Spreader 30.0429
R04 12V Front* 35.0117 Fo4 100 Heated Seat 30.0333
| . F10 F11
R05 Oil Cooler 35.0117 RO06 FO05 207 12V Rear 30.0335
- =
R06 12V Front* 35.0158 e e F06 5° 12V Front 1 30.0332
AOptional accessory El= =L Fo7 150 Work / Strobe Lights 30.0334
RO4 RO5
m m = FO8 107 Dual Hydraulic Front 30.0333
‘- = j ‘- = -‘ F09 15 12V Front 2 30.0334
R02 R03 F10 5 Seat Switch / USB / Speed
R — - m m Sensor 30.0332
F11 10 Head / Tail Lights 30.0333
- [ Fa ]
F12 - Blank
l RO1 W F13 25 (CB) Qil Cooler 30.0429
ATC Fuses
- F16 F14 - Blank
F15 40 Keyed Power 30.0188
I O l F16 40 Continuous Power 30.0188
J

28

AOptional accessory
(CB) = Circuit Breaker




Blank Page



ELECTRICAL

ILLUSTRATED DRAWING
Tractor Control Module (Serial # 01001-02859)

30



ELECTRICAL

Tractor Control Module (Serial # 01001-02859)

REF. PART NO. DESCRIPTION QTY.
T, 99.SFO4. ..o NUE, SRF 1/4-20 USS ot e e e e e e et
2 99.SF0408-1 ... cvvvveieenn BOIt, SMF 1/4-20 X 1 oottt et e e e et e e e e e e
3. 64.1690. .. ...t Bracket, TCM ... e e
4 ... ... 05.0135.. ... iiii i Isolator, 1/74-20 X 1/2 X 1" F/IM oot e e e e e e e e
5. 06.0042-2IN................. Trim, Trim LOC 172 X 1716 X 2" ottt e e e et e et et et
6. 350134, ..o Module, Tractor CoNtrol. .. ...t e e e e e

31



ELECTRICAL

ILLUSTRATED DRAWING
Tractor Control System (02860-)

32



ELECTRICAL

Tractor Control System (02860-)

REF. PART NO. DESCRIPTION QTY.
T, 99.SF0406-1 ... .o vvveeennn BOlt, SMF 1/4-20 X 3/4. . o oottt e e e e e e e 1
2. O.MO0T6. . oveeee e Bolt, M6 X 1.00 X 12MM ..ottt e e e e e e e e 2
3. 99.KO062 .........iii. Machine Screw, #10-32 X 1/2. . oot e e e e e 4
4.......... KN-1393 ..., ..o Bracket, TCS . ottt 1
5. 35.0106. .. coveeie e Time Delay, .5 SeC0NM. . ..ottt 2
6. KN-1394 .. ... ... Latch, TCS BraCket. . ..ottt e e e e e e 1
7 99.E0146.......iiiii Nut, Cage 1/4-20 (093 - 126" ). . o vttt e e e e e 1
8. 99.E0035. ... NUE, SE 1032 o e e 4
9. 06.0042-2IN........cvvvennn. Trim, Trim LOC 172 X 1716 X 27 o e e e e e et 1
10......... 30.0502. ... Fuse Panel, 84 POS MiNi ... .ouuntt e e e e e e 1
L 30.0504. ... Cover, Fuse Panel NT2T100 . . ..ottt e e e e ettt 1
12000000, 350117 i Relay, 12v 35/20 AMP 280 MICrO. . ..ottt et et e e e e e n 12
130000, 30.0563. . ... DIode, 400V TA. ot 1

33




ELECTRICAL

ILLUSTRATED DRAWING
Battery, Power Cables, & Ground Cables

To Engine Ground

Starter and engine ground locations
will vary by engine model.

To Starter

To Power Relay Module

22
21

o




ELECTRICAL

Battery, Power Cables, & Ground Cables

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 1
2 06.0044. ...t Cap, PIastic 1/8 X 1/2 X 718 . .« o oottt et e e e 2
3 99.SFO5. ...t NUt, SRF 5/16-18 USS .ottt e e e e i 3
4. 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . oo ettt e e e e 4
5 99.SF0506-1........cvvvnnnn Bolt, SME 5/16-T8 USS X B3/4. . .ottt 1
6. 99.GO003 .....oii e Washer, Star-EXternal 5/16 . .. ...t 2
7o 95.05. it Washer, FIat 5/16 SAE . . .o oottt e e 4
8 . 90.0510. .. viie e BOIt, 5/16-T8 USS X 1-1/4 . o ettt e et e e i e 2
9 99.A05N ... Locknut, Nylon 5/16-18 USS. . . . oottt e e i e 2
10......... 60.1116. ... Panel, Battery Compartment. . ... ..ttt e e s 1
Mo 60.1117. . Panel, Foot Platform Left. . ... ... i e 1
122000000, 64.1593. .. ... Retainer, Battery HOId DOWN . . . ...ttt e e 1
130, 33.0060. . ... Battery, GroUup 5TR ... 1
14 ......... 99.E0060........ccvvvvnnn. NUL, Jam 5/16-T8 USS . . .o 2
5. 05.0122. ..o Washer, Anti Corrosion Black . ...t 1
16 ... .. 05.0121. .o Washer, Anti Corrosion Red. ... ...ttt e e 1
17 oo 320103, ..o Formed, Cable Path. ... ... e 1
18 .ot 320112 .o Cable, ASM NEG AGa . . oottt ettt e e e e e 1
19 ... 320101, .o Cable, ASM INEG 4 Ga o oottt et e e e e e e 1
20 ... 320100, ..o iee e Cable, ASM POS Battery 4Ga . ..o vttt et et e ettt 1
21 ool 320102, ..o Cable, ASM POS AGa .ot v ittt e et e e 1
22 i 320111 Cable, Asm Pos 6Ga (Serial # 01001-05664) . .. ..o vtt et ee 1
P 30.0338. ... Breaker, CircUit 150 A . oottt et e e e e e e e e 1

35




ELECTRICAL

ILLUSTRATED DRAWING
Panel (Serial # 01001-02172)

Front Fuse

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

36



ELECTRICAL

Front Fuse Panel (Serial # 01001-02172)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 95.04. ...t Washer, Flat 1/4 SAE . . ..ottt e e e 3
3. 30.0356. ...t Fuse Panel, Mini Non-Bussed . ...t e e e e 1
4 ... ... 30.0331. i Cover, Fuse Panel 30.0329 . ... ittt e e 1
5 99.SF0408-1........ccovvunnn. BOIt, SMF 1/4-20 X 1 ottt ittt et e e et e ettt e 3
6. 05.0146.....ccovvvineennnn. Grommet, 1/4ID, 3/40D, 7/16THK . ..ot e e 3
7o 99.K0062 .....ovviiaeaa Machine Screw, #10-32 X 1/2. . oottt et e e 4
8. 641648, ... Bracket, Fuse Panel MOUNt .. ... ..t e e e e 1

37




ELECTRICAL

ILLUSTRATED DRAWING
Front Fuse Panel (Serial # 02173-05664)

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

\ .
N
S ¥
~N X ~ [
N ) \ﬂ:\) /
\ \ // _
\\ SO . _ /\
\ B N
o
~ N
\/%/ A
S & "

38



ELECTRICAL

Front Fuse Panel (Serial # 02173-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 95.04. ...t Washer, Flat 1/4 SAE . . ..ottt e e e 3
3. 99.SF0408-1........ccovvuunn. BOIt, SMF 1/4-20 X 1 ottt ettt et e e et ettt e e 3
4. 05.0146.....ccovvviineennnn. Grommet, 1/4ID, 3/40D, 7/16THK ... it e et 3
5. 30.0556. ... Fuse Panel, 48 POS MiNi ... .cvuu it e e e e e 1
6. 99.MO0T6 .. .ve e Bolt, M6 X 1.00 X 12MM . oottt ettt et e ettt e ettt e e e 2
7o 30.0557. ..o COVER, FUSE PANEL 48 POS MINL ...\ttt it e et i et ei s 1
8. KN-531 ..o Bracket, Fuse Panel MOUNt .. ... ..t e e e e 1

39




ELECTRICAL

ILLUSTRATED DRAWING
Front Fuse Panel (Serial # 05665-)

40



ELECTRICAL

Front Fuse Panel (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 99.MO0T6 .. .ve e Bolt, M6 X 1.00 X 12MM ..ottt e e e e e e e e 2
3. 99.SF0408-1........ccovvuunn. BOIt, SMF 1/4-20 X 1 oottt e e e et e e e e e e 3
4 ... ..., KN-1410 .. ..ot Bracket, Fuse Panel MOUNt .. ... .t e e e e 1
5. 30.0502. ...t Fuse Panel, 84 POS MiNi ... .ouuti e e e e e 1
6. .. 30.0504. ... Cover, Fuse Panel NT2T100 . . ..ottt ettt e e e e et 1

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

41




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 01001-02172)

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

42



ELECTRICAL

Rear Fuse Panel (Serial # 01001-02172)

REF. PART NO. DESCRIPTION QTY.
T . 300331 .o Cover, Fuse Panel 30.0320 . ... ittt et e e e e e 1
2 99.KO062 .........iii Machine Screw, #10-32 X 1/ 2. o .ottt e et e e et et et 4
3. 300356 ... Fuse Panel, Mini NON-BUSSEd . . ... .ottt ettt et et et et 1

43




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 02173-05664)

: 3

For ordering fuses and relays, please Phe
refer to Fuse Panel Layout drawing. / [}
|
<\\\\ P / |

“ 5 X 6 -
-7 S e I
\

/ I Q

\

i
sﬂ‘“‘/““‘;::)/
—r 77

J S

44



ELECTRICAL
Rear Fuse Panel (Serial # 02173-05664)

REF. PART NO. DESCRIPTION QTY.
Tl 99OMO016...oveeiee e Bolt, M6 X 1.00 X 12MM ..ot e e e e e et e 2
2 30.0502. ... Fuse Panel, 84 POS MiNi ..ottt et et et et e e e s 1
3. 30.0504. ..., Cover, Fuse Panel NT 2100 . ...ttt e et e et et et et et et et et 1

45




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 05665-)

46



ELECTRICAL

Rear Fuse Panel (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T . 30.0596. ... Fuse Panel, 54 POS MiNi ... uuvti ettt et et et et et e e e e 1
2 30.0504. ..., Cover, Fuse Panel NT 2100 . ...ttt et e et e et et et et ettt et et 1
3. 99OMO016. ..o eeiei e Bolt, M6 X T.00 X 12MM ..ottt e e e e e e 2

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

47




ELECTRICAL
ILLUSTRATED DRAWING

Power Relay Module

/.

i

/7
N

AN
///

\\N
\

NB \
A\

//w\

48



ELECTRICAL

Power Relay Module

REF. PART NO. DESCRIPTION QTY.
T 99.G0003 ...ttt Washer, Star-EXternal 5/16 . .. ..o 1
2 99.A04N . ... Locknut, NYION T/4-20. . . .o e e e e e e 1
3 30.0339....... Module, POWeEr Relay . .. ... 1
4. 99.SF0416-1 ...t BOIt, SMF 174-20 X 2 . o ottt et e e e e e e e e e 1
5.0 64.0602.......... .. ..l BUSHING, 3/8 X 5/8 X 1265 . . .ttt ettt e e e e 2
6. 99.M0029.........iiiinnn Nut, M6 X 1.0 W/Lock Washer . . ... o e 2
7o 30.0374. .. ..o Fuse, 50A J-Case Orange .. ...ttt e e e 2
8. 99.MO008. ...t NUt, MBX T.25MM ZP . .o e e e 1
9 320111 oo Cable, ASMI POS BGa . ..ot e ettt ettt et 1

49




ELECTRICAL

ILLUSTRATED DRAWING
RPM Sensor

50



ELECTRICAL

RPM Sensor
REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUt, SRF 1/4-20 USS ..ottt e et e e e s 3
2 99.SFO405-1 ..., BOlt, SMF 1/4-20 X 5/8. . o oot e 2
3 95.06. .0ttt Washer, FIat 3/8 SAE . . .. o 2
4. 90.0614. ... BOIt, 3/8-T6 USS X 1-3/4 o ot e e e 1
5. 64.1653. ... ... Bracket, RPM Sensor MOUNT ... ..ottt et e e i 1
6. 64.1655. ... ... Plate, Tach RPM SeNSOr SPaCer. . ...ttt ettt et e e i 1
7o 13.0162. ..o Trigger, Ignition. . . ..o e 1
8. 97.0406. ... ..o Bolt, Carriage 1/4-20 X 3/4 . . . oo oot e 1
9. 99.K0041 ... Machine Screw, #8-32 X 1/2. . o oot 1
10......... 99.E0062. ...t NUL, SRE #8-32 . o o 1
Mo 64.1654. ... ... ... Plate, Driveshaft Tach Trigger. ... ..ottt e e e 1
12000000, 99.A06. .. ..o Locknut, Stover 3/8-T6 USS . ... ot e e 1

51




ELECTRICAL

ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 01001-02652)

)

5 \\,N
.\.
y

2
z/

? Lo
[&

=22 Q)

52




ELECTRICAL

Speedometer Sensor (Serial # 01001-02652)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO4. . ... NUE, SRF 174-20 USS . et e e 1
2 99.SF0405-1.....ccvvininn... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 2
3. 90.0406. . ......coviiiin. Bolt, 1/4-20 USS X 3/4" . . et e 1
4 ... 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
5. 64.1606. ..., Plate, Speed INdicator ... ... it s 1
6. 350121 e Sensor, Gear Tooth Speed ... ...ttt e 1
7o 90.0403. ...t BOIt, 1/4-20 USS X 3/8 . . . ettt e e et e 2
8 . 64.1604. ... ... Bracket, Speed Sensor MOUNt. . . ...ttt e 1

53




ELECTRICAL

ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 02653-05664)

54



ELECTRICAL
Speedometer Sensor (Serial # 02653-05664)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 2
2 99.SF0406-1......covvnunnn.. Bolt, SMF 1/4-20 X 3/4. . . ettt e e e e 2
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 2
4. 99.SF0506-1........cvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oottt e 2
5. 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
6. 95.04. ... Washer, Flat 174 SAE . . ... e 2
7o 90.0408. ...t BOlt, 174-20 USS X T oottt e 2
8. KN-1417 ..o Spacer, Speed SENSOr GERAN . . ...ttt e ettt et e e e 1
9. 90.0412. ..o Bolt, 174-20 USS X 1-1/2 oot 2
10......... KN-1414 ... oo Plate, Speed Indicator, Radial Sensor Mt. ......... vttt 1
Mo KN-1413 ..o MoOUNE, SPEEA SENSOF . . o ettt ettt e e e e 1
122000000, 35.0164-1. . cvvviiin . Sensor, Gear TOOth Speed ... ..ottt 1
13000 KN-1415 .. ..o Guard, Speed SENSOr GEAI. . ot vttt ettt e e e e e e 1

55




ELECTRICAL
ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 05665-)

56



ELECTRICAL

Speedometer Sensor (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SF0406-1......covvunnn... Bolt, SMF 1/4-20 X 3/4. . . ettt e e e 3
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 1
3. 99.SF0506-1.....cvvvnunnn.. Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt 2
4o KN-1426 . ......oooveiiiitt Plate, Speed Indicator, Rear Mount . ........... i 1
5. KN-1424 .. ... ... .. MoOUNE, SPeEA SENSON . . ottt ettt e e e s 1
6. 35.0166-2...ccvviiiie e Sensor, Gear Tooth Speed ... ...ttt e 1
7o 85.SC16F. ... Shaft Collar, 1" w/ Face MOUNt ... ..o e 1

57




ommnoro

T COoOXxTO mM<TXVO TOOr

HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Diagram

ALL VIEWS ARE FROM REAR OF TRACTOR, OR AS NOTED

¢ [

20

32

|(P FRONT LIFT CYL

29

33

STEERING CYL

STEERING VALVE
TOP VIEW

'_OPEN LOOP IMPLEMENT CIRCUIT

SUPPLY LINE

FRONT COUPLERS
AUX. TOP

34 43

OlL
COOLER

14

27

*NOTE: THE "P" PORT ON THE STEERING
VALVE HAS A CHECKBALL & PLUNGER

SPOOL
VALVE
TOP VIEW

(UNDER SEAT)

ASSEMBLY. DO NOT REMOVE STEM

FITTING,
i R I
17 W RELEF VALVE 30
CHARGE PRESSURE — > 16
5 AUX SUPPLY LINE ol ) \ |
HIGH PRESSURE ga y <
e - — — 30— -+ o z 23 z
13 & = z
| <— REVERSE =— | | z 2
<
| | | i
| ) , = FORWARDS = | | :
| 2 |
| i | .
| | | w
| A BO 9 aD:
| l m| | E
| 36** : o | %
i
| aged | PUMP
REAR VIEW
| FRONT MOTOR** || |
| REAR VIEW | 8 10 16
| = : -
| | "
| | | % <—CROSS FITTING —=
| | —= CASE FLOW
| } |
| 10 |
| | FRONT.TRANSA)?LE
| REAS | :—F'?yg:lcli:v'v?)eservmr
| '\ﬂop IEW R | <— 22 SUCTION LINE
Lo r

MF ANY PART OF THE CLOSED LOOP HYDROSTATIC DRIVE CIRCUIT (PUMP, FRONT DRIVE MOTOR, REAR DRIVE MOTOR, OR ANY OF
THE THREE 1/2" HYDRAULIC LINES CONNECTING THEM TOGETHER) IS SERVICED OR REPLACED, THE VENTRAC CLOSED LOOP DRIVE
CIRCUIT FILTRATION PROCEDURE MUST BE PERFORMED. THIS PROCEDURE REQUIRES A SPECIAL VENTRAC REMOTE FILTERING
TOOL (KIT #70.0122) AND MUST BE PERFORMED BY A VENTRAC AUTHORIZED TECHNICIAN. FAILURE TO PERFORM THIS FILTERING
PROCEDURE FOLLOWING A REPAIR CAN RESULT IN COMPONENT AND/OR COMPLETE SYSTEM FAILURE AND MAY VOID WARRANTY.

58

**NOTE:THE FRONT TRANSAXLE IS PART OF THE HYDRAULIC SYSTEM, SO THE

FRONT MOTOR MUST HAVE THE SEAL REMOVED.

THE REAR TRANSAXLE IS

SEPARATE FROM THE HYDRAULIC SYSTEM, SO THE SHAFT SEAL IN THE REAR

MOTOR MUST NOT BE REMOVED.




HYDRAULICS, AXLES, & WHEELS

Hydraulic Diagram

REF. PART NO. DESCRIPTION QTY.
T 22.0088 ... Hose, 3/4x16.00 SAE T00RAEXFIEX . .. ...ttt e 1
2. 20.0468 ... HOSE, 5/8X20.00. . .« oottt e e 1
3. 20.0469 ... HOSE, 5/8X75.50. . . oottt e e 1
4. 200414 ... Hose, 5/8 x 53.00 SAE TO0RTE ..o oottt et e 1
5 22.0085 ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T . ..o oottt 1
6. 220084 ... Hose, 1/2x14.50 ASTM D380/ ASTM D675T . ..o oottt e 1
7o 22.0082 ... Hose, 1/2x32.00 ASTM D380/ ASTM D675T .. oo ottt et 1
8. 22.0081 ..o Hose, 1/2x29.00 ASTM D380 / ASTM D675T ..« oottt et 1
9. 22.0080 ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oot vttt e 1
0.0 22.0079 ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo ottt e 1
Moo 22.0090 ... Hose, 3/8x9.50 ASTM D380 / ASTM DB7571 . ..ot ittt 1
12200000 22.0086 ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T .. oo v vttt e 1
130000, 20.0396 ... Hose, 3/8x19.00 SAE TO0RT7AR . ..ot e 1
14 ..., 20.0395 ... Hose, 3/8x56.50 SAE TO0RT7AR . ..t e 1
15 .. 20.0394 ... Hose, 3/8x18.50 SAE TO0RT7AR . .ottt 1
16 ...t 22.0091 ... Hose, 1/4x14.50 ASTM 380 / ASTM D6751 (Serial # 01001-02391) ...........cvven.. 1
16 ... 20.0419. ..o Hose, 3/8x26.00 SAE 100R17AR (Serial #02392-). .. ... iiiiiii et 1
17 oot 22.0089 ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oottt e 1
18 ... 20.0402 ... Hose, 1/4x36.00 SAE T00RT7AR . ..ot 1
9.0 .. 20.0401 .. Hose, 1/4x43.00 SAE T00RT7AR . . oo 1
20......... 20.0398 ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 01001-05059) ... ..ovvutiieieeniieee.. 3
20......... 20.0398 ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 05060-). . ... ..vvveennii i 2
21 ool 20.0397 .. Hose, 1/4x48.00 SAE 100R17AR (Serial # 01001-05059) ... ..ovvuteieiiiieee.. 1
21 ool 20.0424 ... Hose, 3/8x48.00 SAE 100R17AR (Serial # 05060-). . .. ...vvveenniii i 1
22 ... 20.0403 ... Steel Tube, 3/4”" OD X .065 Wall ... ... i e 1
23 ... 27.F04 ... Hose, Fuel Line X 1/4 /ft . ..o e 1
24 ... 270063 .o Tube, SIlICON 3/8"ID . ...ttt e e e e 1
25 KN-6052 . .....covvviiinant Tank, Steel Hydraulic 4520 . ... ottt e 1
26 ..., 29.0126 .o FItting, Cap 1" FP oottt e 1
27 ool 23.0201T ..o Valve, 2 Spool W/LH FIt, RHSP ..o e 1
28 ... 23.0200 ... Valve, Check Parker 5PSL 06 ORB . ...ttt 1
29 ... 23.0199 ... ValVe, SEEEIING ottt e 1
30........ 23.0198 ... Valve Block, Priority/Relief . ... ... e 1
31T .t 23.0197 .. Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e e 2
32 23.0156 .. Cylinder, 2-1/4" X 7" Lift <o oo e 1
33 ..., 230145 .. Cylinder, 1-3/4" X 8 StEEIING vt vttt ettt et e et e e 1
34 ..., 210155 ..o Cooler, HydrauliC . ... e e 1
35 210154 ... oo Filter, Head 08 ORB . ..ottt 1
36 ... ... 21.0149%*% ... ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt e e 1
37 oo 21.0149%*% ... ... Motor, Hyd. Danfoss 20CC/REV .. ...ttt e e 1
38 ... 210148 ..o Pump, Hyd. Danfoss 20CC . ..ottt e e e 1
39 ... 21.0124 ..o Filter, Hyd. TO MIcron Cel. ...ttt et e et e 1
40 . ... ... 21.0122 .o Filter, Hyd. 25 MICrON SYN. . .ottt e e e e i 1
A1 . 210153 ..o Filter, Head -T2 ORB POITS . . ..ttt et ettt ettt e 1
42 ... 13.0341 .o Switch, Temp -06 SAE ORB ...ttt ettt e e e 1
o 13.0239 ... Switch, Temperature 170 F ..ot e 1
4 ... 20.0425 ... Hose, 3/8x58.00 SAE 100R17AR (Serial # 05060-). . ... ..vveeeiniii i 1

** When replacing the front motor, the shaft seal MUST be removed.
When replacing the rear motor, the shaft seal MUST NOT be removed.

59




O-Ring

HYDRAULICS, AXLES, & WHEELS

Hydraulic Fitting O-Ring Chart

Straight Thread O-Ring Boss - O-Ring Replacement Part Numbers

SAE Fitting Size | Thread Size VPI Part # ID oD Width AS568A Dash #
-04 7/16-20 26.0035 0.351" 0.495" 0.072" 904
-06 9/16-18 26.0036 0.468" 0.624" 0.078" 906
-08 3/4-16 26.0037 0.644" 0.818" 0.087" 908
-10 7/8-14 26.0038 0.755" 0.949" 0.097" 910
-12 1-1/16-12 26.0039 0.924" 1.156" 0.116" 912
-16 1-5/16-12 26.0043 1.171" 1.403" 0.116" 916
0O-Ring Face Seal Hose - O-Ring Replacement Part Numbers
SAE Fitting Size Thread Size VPI Part # ID oD Width AS568A Dash #
-04 9/16-18 26.0044 0.301" 0.441" 0.070" 011
-06 11/16-16 26.0025 0.364" 0.504" 0.070" 012
-08 13/16-16 26.0009 0.489" 0.629" 0.070" 014
-10 1-14 26.0023 0.614" 0.754" 0.070" 016
-12 1-3/16-12 26.0045 0.739" 0.879" 0.070" 018
-16 1-7/16-12 26.0046 0.926" 1.066" 0.070" 021

60




HYDRAULICS, AXLES, & WHEELS

Blank Page

61



HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING

Hydraulic Oil Tank

62



HYDRAULICS, AXLES, & WHEELS
Hydraulic Oil Tank

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 1
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 1
4. 99.SF0403.......cciiii Bolt, SRF 1/4-20 X 3/8 . . ettt e e 2
5 25.6902-12-12 . ... Fitting, 45 MFE 3/4 X 3/4. . oot 1
6 ... 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . . ..ttt e e 1
7o 25.5405-12-08 .. ............. Fitting, Reducer 3/4 X 1/2. . oot 1
8. 99.0403. . ...t BOlt, 1/4-20 X 3/8 BSCS . . . .ottt ettt e e e e e 1
9. 29.0126. .o FItting, Cap 1" FP .ottt e 1
0.0 29.BFOSMPO6. . ........uv... Fitting, 172 Barb X 3/8 MP St .. .ottt e e 1
Moo 29.BFO4MP0490 ............. Fitting, 174 Barb X 1T/4 MP 90. . .« oo oo e 1
122000000, KN-6052 . ......covvviinnt. Tank, Steel Hydraulic 4520, . .. ..ottt e 1
13000, 27.F04-30IN................. Hose, Fuel Line X 174 X 30" . . ..ottt et e e e 1
14 ... .. 27706-3-32IN ..........vne.. Tube, SIlICON 3/8"ID . ...ttt e e 1
15 .. 22.0080. ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo ottt e 1
16 ... 25.4603-06-06 ............... Fitting, 45 MEO6 HBX 06 MAORB. . . . ...\ttt 1
17 oot 05.0140. ...t Grommet, 5/8 ID, 1-1/8 OD, 3/8T . ..ttt e e 1
18 .ot 00.0340......ccvviininiinn. Decal, Hydraulic Oil. . .. ..o e e 1
19 ... 11.0048. ..o Clamp, Hose Band 9/16" OD HOSE . ..o vttt ettt et e et 2
20 ........ 29.BFO6MP0490 ............. Fitting, 3/8 Barb X 1/4 MP 90 . ..ottt e 1
21 ool 11.0032. . Clamp, HOSe S/S 7/16-25/32 . . ..ot 1

63




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Steering System




HYDRAULICS, AXLES, & WHEELS

Hydraulic Steering System

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUE, SRF 174-20 USS . et e e 2
2 99.E0095........cciiiinn. Locknut, 5/8-11 Heavy NYION. . . ..ot e e i 2
3 99.0404. ... Bolt, 174-20 X 1/2 BSCS . . . ottt et e e e 2
4. ..., 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X BMB . . . ..ottt e e e 2
5. 96.05. .. i Washer, LOCK 5716 . . ..ottt e e e e 2
6. 23.0199. .. it ValVe, SEEEIING . . o ettt ettt 1
7o 05.0080.......vvveiiin Grommet, 2-3/4 1D, 3-5/8 OD, 5/16T. .« o oottt e 1
8 . A7.0117. e Steering Wheel, 16mm X 40T ...ttt e e e i aas 1
9. 99.M0009........covuvurnnn.. Bolt, M8 X T.25 P X 25MM ...ttt e 2
0.0 99.E00TT. ..t NUL, Jam 5/8-T8 SAE . . .ttt e 1
Mo 47.0118. e Cap, Steering Wheel . . ... 1
122000000, 00.0207........ciiiiiiiinn Decal, Ventrac DOme .. ...t 1
13000 KN-1055 .. ... Bracket, Steering Valve MT . ... o e e 1
14 ... .. 99.KO132 .. Bolt, 5/8-11 X 3 Grd A325 . . .ottt e e 1
15 .. 99.KOT12 o Bolt, 5/8-11 X 2-1/2 Grd A325 . . oo e 1
16 ... .. 64.1725. . i Spacer, Steering CyliNder. . ...ttt e 2
17 oo KN-1246 . ...t Plate, Fitting LOCK . . ..ottt e e 2
18 .ot 23.0145. .. i Cylinder, 1-3/4" X 8 STEEIING .« v\ vttt et e ettt e e 1
9.0 20.040T. ..o Hose, 1/4x43.00 SAE T00RT7AR . . oot 1
20 ........ 20.0402. ... Hose, 1/4x36.00 SAE TO0RT7AR . ..ot e e 1
21 ool 29.GFO00T ....vvveiiine Grease Ftg, 1/4 SAE St. . oot 2

65




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hitch Hydraulic Lift

i 23.0156

66



HYDRAULICS, AXLES, & WHEELS

Front Hitch Hydraulic Lift

REF. PART NO. DESCRIPTION QTY.
T 99.E0103..... ..ot Nut, Locking Flange 1/2-13 . ... o e e e 1
2 95.08. . i Washer, Flat 172 SAE . . .. 2
3 641712, .o Bushing, Steel 516 X 1.000 . .. ..ottt e e s 1
4 ... 64.1631. .. i Bushing, Lift Cylinder Rear . ... ... e 1
5 90.0820.........iiiiiiiinn BOIt, 1/2-T3 USS X 2-1/2 ettt e e e e e e e 1
6. 99.5F0836-1........ccvvvrnnnn BOLT, SMF 1/72-13 X 4-1/2 . ottt et e e e e 1
7o 99.A08C ... ..o Locknut, Center 1/2-13. .. 1
8. 25.FF6801-06-06 . ............ Fitting, 90 Elbow - BMFF X 6MB . . ...ttt 2
9. 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ..ottt 2
10......... 23.0201. .. Valve, 2 Spool W/LH FIt, RH SP (See Hydraulics, Axles, & Wheels Section for details) ... 1
Moo 23.0156. ..o Cylinder, 2-1/4" X 7" Lift <o oo e 1
12200000 .. 20.0397. .o Hose, 1/4x48.00 SAE 100R17AR (Serial # 01001 -05059) .. ....oovviieiiinninen.. 1
122000000 .. 20.0424. . ... Hose, 3/8x48.00 SAE 100R17AR (Serial # 05060 - ). .. ...vvveeinii i, 1
13000, 20.0398. ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 01001 -05059) .. ....oovvieeeiinnnnen.. 1
13000, 20.0425. ... Hose, 3/8x58.00 SAE 100R17AR (Serial # 05060 - ). .. ...vvveenni i, 1
21 ool 29.GFO00T ....vvveiiine Grease Ftg, 1/4 SAE ST . oot e e e e 2

67




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Auxiliary Hydraulic Quick Couplers

68



HYDRAULICS, AXLES, & WHEELS

Auxiliary Hydraulic Quick Couplers

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUL, SRF 5/16-18 USS . .ottt ittt et ettt et ettt 2
2 99.SF0508-1........ccvvvunnn. BOIt, SIMF 5/16-18 X T oottt ettt e et e e ettt e e e e 2
3. 95.05. it Washer, FIat 5/16 SAE . . .ottt ettt e ettt e e e 6
4 ... KN-1064 . ...t Bracket, Hyd Coupler 2 POS . . ...ttt e e 1
5. 25.FF2764-06-06-LN .......... Fitting, Bulkhead Straight 3/8 W/LocknUt . .. ...t e 2
6. 25.FF306-06.........cvvvnnn. Locknut, -06 Bulkhead Fitting . . ......oo ottt e e 2
7o 23.0197. . Coupler, Hyd Quick Female 1T/4 ORB . . . ..ottt e eea 2
8 . i 05.0190......ccvvvviinnnn. Washer, .905ID X 1.170 X .TA0 Red. . . oottt ettt ettt e et 1
9. 05.0191. ... Washer, .905ID x 1.170 X 140 Yellow . ...t e e 1
10......... 23.0126. ..o PIUG, DUSE .« ottt ettt et e e e e e 2
Mo 20.0398. ... . Hose, 1/4x58.00 SAE TO0RT7ZAR . .\ttt 1
12000, 20.0398. ... .t Hose, 1/4x58.00 SAE TO0RT7ZAR . .\ttt ettt et e ettt 1
13......... 23.0201. .. Valve, 2 Spool W/LH FIt, RH SP (See Hydraulics, Axles, & Wheels Section for details) ... 1
14......... 25.FF6400-06-06 ............. Fitting, Connector -06MF X -06MB .. ..ottt e 2

69




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hydraulic Motor Mount & Fittings

70



HYDRAULICS, AXLES, & WHEELS

Front Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 21.0149%. . ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 1
2 04.0015........ciiiiiinnn Snap RING, EXt.039 X 588 . ... ittt 1
3 87.0259. ... ... Gear, Pinion Motor to AXIe. . . ..ot e 1
4. 26.0024....... .. i O-riNg 3-1/4 X 3-1/2 X T/ . o oottt e e 1
5. 25.FF6801-10-10 .. ........... Fitting, 90 EIbow -TOMF X -TOMB. . . ..ottt e e e e 1
6 ...t 25.FF6400-L-10-10............ Fitting, Connector Long-10MFX-10MB . ... ... .o i 1
7o 25.FF6500-10-10 .. ... vvvvnn Fitting, 90 EIbOw -TOMFEF X =T0FF. . . ettt 1
8 i 25.FF6502-10-10 .. ... vvvvtn Fitting, 45 EIDOW -TOMFEF X =T0FF. . . et 1
9. 23.0200. . ..o Valve, Check Parker 5PSL 06 ORB . ..ottt et 1
10......... 13.0341. 0o Switch, Temp -06 SAE ORB . . . ..o oo e 1
M. 95.06. ..ttt Washer, Flat 3/8 SAE (Serial # 08442-) . ...t 2
12000000, 99.SF0610-1.......cvvvvvnnnn Bolt, SMF 3/8-16 USS x 1-1/4 (Serial # 01001-08441). . ..ottt iieaaeee e 2
12000000, 90.0610.......cvvvviiinnnnnn Bolt, 3/8-16 USS x 1-1/4 (Serial #08442-) .. ... ittt 2

* When replacing the front motor, the snap ring and shaft seal MUST be removed.

71




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Hydraulic Motor Mount & Fittings

72



HYDRAULICS, AXLES, & WHEELS

Rear Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 21.0149%. . ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 1
2. 25.FF6400-10-10 ............. Fitting, Connector TOMFEX TOMB. ... ... o i 2
3 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . ..ot 2
4. 04.0015........ciiiiiiinn Snap RiNG, EXt.039 X .588 . ...ttt e 1
5. 87.0259. ... ... Gear, Pinion Motor to AXIe. . . ..ot 1
6. 95.06. ..ttt Washer, Flat 3/8 SAE (Serial # 08442-) . ...t 2
7o 99.SF0610-1.....ccvvvnnnnn.. Bolt, SMF 3/8-16 USS x 1-1/4 (Serial # 01001-08441) . . . . et vin e 2
7o 90.0610. ... Bolt, 3/8-16 USS x 1-1/4 (Serial # 08442-) ... ..o e 2
8. 26.0024. ... ... O-ring 3-T/4 X 3-1/2 X /8. o oo e e 1

* When replacing the rear motor, the shaft seal MUST NOT be removed.

73




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Pump Mount & Fittings




HYDRAULICS, AXLES, & WHEELS

Hydraulic Pump Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO8. .. NUt, SRFE 1/72-13 USS oo 2
2. 25.FF6400-L-10-10............ Fitting, Connector Long -TOMF X-T10MB ... ... i e 2
3 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X 6MB . . ...t 1
4 ... 210148, . Pump, Hyd. Danfoss 20CC . . ..o vtuni et s 1
5 25.FF6801-12-10 . ......ovtn Fitting, 90 EIbow -12MF X -T0MB. . . .. .o 1
6 ...t 97.0812. ... i Bolt, Carriage 1/2-13 X 1 172 oo e e e s 2
7o KN-1089 ......covviiiii et Plate, PUmpP BOoIt MOUNt. . ..o 2
8. i 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB .. ... ...t 1
9. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. .. ..o 1
0.0 25.FF6400-06-06 . ............ Fitting, Connector -06MF x-06MB ....... ... it 1
Moo 85.K0406 ................n Key, T/AX 314 . oo 1

75




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Oil Cooler & Fan

76



HYDRAULICS, AXLES, & WHEELS

Hydraulic Oil Cooler & Fan

REF. PART NO. DESCRIPTION QTY.
T 99.E0046........ccviviinn. Nut, “U” 1/4-20 EXtruded . ... .. 4
2 95.04. ... Washer, FIat 1/4 SAE . . ..ot 4
3. 37.0057. ... Fan, Electric 7.5 . o o 1
4 ... 99.SFO408........ccoiviinnn. BOolt, SRFE 1/4 X T USS . o oot 4
5. 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . . ..ottt 2
6. 21.0155. .. oo Cooler, HydrauliC. . ..o oo e e 1
7o 13.0239. ... Switch, Temperature 170F . . ...ttt e e 1
8. i 06.0045-8.75IN .............. Weatherstrip, 1/8 X 3/4 X 8-3/4" . . .o 2
9. 06.0045-8.25IN .............. Weatherstrip, 1/8 X 3/4 X 8-1/4" . . .o e 2

77




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Drive Circuit Hoses

Filter

Relief Valve




HYDRAULICS, AXLES, & WHEELS

Hydraulic Drive Circuit Hoses

REF. PART NO. DESCRIPTION QTY.
T 21.0149%*% ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 2
2. 25.FF6400-10-10 . ............ Fitting, Connector TOMFFEX TOMB. . . ... .ottt e 2
3 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . ..o 2
4. 25.FF6801-10-10 .. .....ovtn Fitting, 90 EIbow -TOMF X -10MB. . . ..o e 1
5.0 25.FF6400-L-10-10............ Fitting, Connector Long -TOMF X-10MB ... ... i e 3
6. 25.FF6500-10-10 .. ... vvvnnn Fitting, 90 EIbow -TOMF X -10FF. . ..o e 1
7o 25.FF6502-10-10 . ... .vvvvtn Fitting, 45 EIbow -TOMF X -10FF. . ..o e 1
8 . 23.0200. ..o Valve, Check Parker 5PSL 06 ORB . ..ottt e e 1
9. 13.0341. .o Switch, Temp -06 SAE ORB . . . ..o oo 1
10......... 25.6902-12-12 . ... Fitting, 45 MFE 3/4 X 3/4. . . oo 1
M. 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . . ..ot e 1
12000000, 25.5405-12-08 ............... Fitting, Reducer 3/4 X 1/2. . .o 1
1300000000, 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . ... ... it 1
4 ... 25.FF6802-08-08 ............. Fitting, 45 Elbow - SMff X 8Mb. .. ..o 1
5. 51.0087....cccvviiiiiiiin. Transaxle, Peerless ... ..o 1
16 ... .. 21.0148. .o Pump, Hyd. Danfoss 20CC . ... vvvut ettt e e s 1
17 o000 20.0469........ ... o HOSE, 5/8X75.50. . oottt 1
18 ... 20.0468......... .. i HOSE, 5/8X20.00. . . oottt e 1
9.0, 200414, . ... oo Hose, 5/8 X 53.00 SAE TOORT6 . . ..ottt ettt e 1
20 ... 22.0079.......cciiiiiiii Hose, 1/2x49.00 ASTM D380/ ASTM D6751 .. ..ottt 1
21 ool 22.0081......coiiiiii Hose, 1/2x29.00 ASTM D380/ ASTM D6751 .. ..ottt 1
22 . 22.0089....... .o Hose, 1/4x12.50 ASTM D380/ ASTM D6751 .. ..ottt 1
P 44.0258. ... ..o Sleeve, Hose Protector 8”. ... o o it e 3
24 ... 30.0204. ... Tyton Tie, #50 190 X 12" o oottt 9
25, 40416, .o ove Clamp, Hyd Hose 32mm ID 2 CaVvity. . . ..o v ettt et e e e et aa 1
26 ... 440418, oo Clamp, 1-1/4" Loop Vinyl CUShion. . ...t e 1
27 oo 97.0608. ...... .. oo BOlt, Carriage 3/8-T6 X 1. oottt ettt e e e e 1
28 ... 99.E0082. ...t Nut, Locking FIange 3/8-T6 . . ..ottt e e 1

** When replacing the front motor, the shaft seal MUST be removed.
When replacing the rear motor, the shaft seal MUST NOT be removed.

79




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Pump Supply Line & Main Hydraulic Filter

80



HYDRAULICS, AXLES, & WHEELS

Pump Supply Line & Main Hydraulic Filter

REF. PART NO. DESCRIPTION QTY.
1.0 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 2
2. KN-1052 ... Cover, Hyd Filter ACCESS . ..ottt ettt e e e e e e e e eea 1
3. 99.E0105.......i i NUt, INSert 1/4-20 HEX . . oottt e e e e e e 2
4., 99.SF0406-1........ccvvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o o et 2
5.0 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o e e et ettt e e e e e e e e 4
6....... 25.FF6801-12-10 .. ........... Fitting, 90 EIbow -12MF X -TOMB. . . . oottt e e 2
7...... 210153, .. Filter, Head -12 ORB POItS . . .ottt et e e e i 1
8...... 210122, Filter, Hyd. 25 MICIrON SYN. . ..ottt e e e e i 1
9...... KN-1105 .. ... Bracket, Oil Filter MOUNtING. . ..o o vttt e e e e 1
10..... 20.0403........... o Steel Tube, 3/4"OD X .065Wall. .. ... e 1
1M..... 22.0088. ... Hose, 3/4x16.00 SAE TOOR4EXFIeX ...... ..ot 1
12..... 25.FF6400-12-12 . ............ Fitting, Connector -12MF X -12MB . ... o e 1
13..... 25.FF6801-12-12 . .....vvtt Fitting, 90 EIbow -12MF X -12MB. . ..o e 1

81




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Implement Circuit Supply & Return (Serial # 01001-02391)

Port P

= 19

' : ) Y N
-7 & S ‘ - 18 8 To Rear
4@ 4 % -7 Motor
P ¢

i 15 So | x 17

j./ ; . 3 (

20
- - -
41
To Front ! |
Transaxle
From Rear
Motor 23.0198

To Front
Transaxle

82



HYDRAULICS, AXLES, & WHEELS
Hydraulic Implement Circuit Supply & Return (Serial # 01001-02391)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 1
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 3
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 5
4. 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . . ..o 4
5 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X 6MB . . ...t 1
6. 210148, .o Pump, Hyd. Danfoss 20CC . . ..o vttt e e 1
7o 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . . . ...ttt ettt 1
8. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. . ..o oo 2
9. 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ..ottt 4
0.0 23.020T. .o Valve, 2 Spool W/LH FIt, RH . ..o oo e 1
Moo 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . . . ...ttt t ittt e 1
122000000, 23.0199. .. i ValVe, SEEOIING . o ettt ettt e e 1
130, KN-1033 ... ..o Mount, Priority Valve .. ... e 1
14 ... .. 25.FF6803-6-6-6. . ............ Fitting, Tee -06MF X -06MF X -06MB . . . . ..ottt 1
15 .. 99.SFO514-1 ... vviiin .. BOlt, SMES5/16-18 X 1-3/4 . . o\ e 1
16 ... .. 23.0198. .. Valve Block, Priority/Relief . ... ... 1
17 o000 KN-1000 .........ovvveiet. Bracket, Filter MOUNE ... ..o 1
18 ... 21.0154. ..o Filter, Head 08 ORB . . . .ottt 1
19 ... 210124, ..o Filter, Hyd. TO Micron Cel. ...t e e i 1
20 ........ 22.0097. .. Hose, 1/4x14.50 ASTM D380/ASTM D675T . ..o v vttt 1
21 ool 20.0394. ... Hose, 3/8x18.50 SAE TOORT7AR .. ..t 1
22 ... 20.0395. ... Hose, 3/8x59.00 SAE TOORT7AR .. .. e 1
23 ... 20.0396. ... Hose, 3/8x19.00 SAE TOORT7AR .. .. 1
24 ... 22.0079. ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo vttt e 1
25, 22.0081. .. Hose, 1/2x29.00 ASTM D380 / ASTM D675T .. oo vttt et 1
26 ..., 22.0082. ... Hose, 1/2x32.00 ASTM D380 / ASTM D675T .. oo vttt et 1
27 ool 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T .. oo oottt 1
28 ... 22.0085. . ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo ottt 1
29 ... 22.0086. . ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T .« oo vttt 1
30 ... 22.0089. . ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oo vttt et 1
31 e 22.0090. . ... Hose, 3/8x9.50 ASTM D380 / ASTM DB751 ..o v v ittt 1
32l 21.0155. .. oo Cooler, HydrauliC. . ..o oo e 1
33 ..., 13.0239. ..o Switch, Temperature 170F . . ...t 1
40 ... ... ... 23.0213. . Valve, Priority Cartridge . ..ottt 1
41 23.0214. . oo Valve, Cartridge, Relief Valve. . ...t e 1

83




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Implement Circuit Supply & Return (Serial # 02392-)

23.0198

From Rear
Motor

84



HYDRAULICS, AXLES, & WHEELS
Hydraulic Implement Circuit Supply & Return (Serial # 02392-)

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 1
2 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 3
3 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 5
4. 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . . ..o 4
5 99.0806.........iiiiiiin Bolt, 1/2-13 X 3/4 (Serial # 03325-) . . .ttt et e e 3
6. 25.FF304-C-08 ..........cuu.. Fitting, Cap -08 ORFS .. ..ttt 1
7o KN-533 .. Shield, Pressure Relief Hose (Serial # 03325-). .. ..ottt 1
8. 25.FF6801-06-06 . ............ Fitting, 90 Elbow - BMFF X 6MB . . ...ttt 1
9. 210148, .o Pump, Hyd. Danfoss 20CC . ..o vttt e e 1
0.0 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . . . . ...ttt t ittt e e 1
M. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. . ..o oo 2
12000000, 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ...ttt 5
13000, 23.020T. .o Valve, 2 Spool W/LH Flt, RH . ..o o o e 1
14 ... .. 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . .. ...ttt ittt 1
5. 23.0199. .. i ValVe, SEEEIING . o ettt et e e 1
16 . ...t KN-1033 ... ..o Mount, Priority Valve .. ... e 1
17 oot 25.FF6803-6-6-6. . ............ Fitting, Tee -06MF X -06MF X -06MB . . . . ..ottt 1
18 .ot 23.0198. .. Valve Block, Priority/Relief . ... ... 1
9.0 99.SFO514-1 ...t BOIt, SMES/16-T8 X 1-3/4 . . .o ettt e e e 1
20 ... 21.0155. .. i Cooler, HydrauliC. . ..o e e 1
21 oo 13.0239. ..ot Switch, Temperature 170F . ...t 1
22 oo KN-1000 . .....ccvvvvvnnnn. Bracket, Filter MOUNE ... ..o e 1
23 ... 21.0154. . oo Filter, Head 08 ORB . . . .ottt 1
24 ... 21.0124. ..o Filter, Hyd. TO Micron Cel. ...t e e e 1
25, 25.FF6500-06-06 . ............ Fitting, 90 Elbow 6Mff X BFfs. ... oo e 1
26 ..., 20.0394. ... Hose, 3/8x18.50 SAE TO0RT7AR . ..ottt 1
27 ool 20.0395. ... Hose, 3/8x59.00 SAE TO0RT7AR . ..ottt e e 1
28 ... 20.0396. ... Hose, 3/8x19.00 SAE TO0RT7AR . .ot 1
29 ... 22.0079. ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo vttt e 1
30 ... 22.0081. .. Hose, 1/2x29.00 ASTM D380 / ASTM D675T .. oo vttt et 1
31 e 22.0082. ... Hose, 1/2x32.00 ASTM D380 / ASTM D675T .« oo o vttt 1
32 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T .« oo ottt et 1
33 22.0085. . ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo v vttt e 1
34 ... 22.0086. . ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T ..o oo vttt e 1
5. 22.0089. . ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oo ottt et 1
36 ... 22.0090. . ... Hose, 3/8x9.50 ASTM D380 / ASTM DB751 ..o v v vt 1
37 ool 20.0419. ..o Hose, 3/8x26.00 SAE TO0RT7AR . .ottt 1
50 ......... 23.0213. . Valve, Priority Cartridge . . ..ottt 1
51 ...t 23.0214. .o Valve, Cartridge, Relief Valve. . ...t e 1

85




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Transaxle & Wheels

51.0063

53.0207

53.0202
25 | 53.0204

86




HYDRAULICS, AXLES, & WHEELS

Front Transaxle & Wheels

REF. PART NO. DESCRIPTION QTY.
T 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o oot e e e e e et 2
2 99.SF0606-1........ccovuunn. Bolt, SMF 3/8-16 USS X 3/4. . o oottt e et e e e e e 1
3 51.0063........ciiiiinn. Axle, Asm 40MM Forged Shaft . ... i 2
4. 99.SF0818-1.......cvvvennn. BOlt, SMF 1/2-13 X 2-1/4 o o oot e e e e e e e 4
5 99.SF0812-1......vveeenn. BOIt, SMF 1/2-13 X 1-1/2 o oottt e e e e e e et 12
6. 26.0024. ... . O-riNG 3-1/8X3-3/8 X 1/8 . o et ettt e e e e e e 2
7o 51.0022......... it Spacer, Axle FOr HOUSING ASSY . .ottt e e et eaa 2
8 . i 99.E0044.........cciiiiinn. NUt, LUQ 7/16-20 SAE . oottt e e e e e 10
[ 99.SF1010-1. ...t BOIt, SMFE 5/8-11 X 1-1/4 . o oot e e e et 6
10......... 51.0087.....cccviiiiiiiinn.. Transaxle, Peerless . ...t e 1
I 53.0202. ... . i Wheel, Asm 22x12x8 (Carlstar Field Trax). .......... ... ... ... 2
Moo 53.0204. ... Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .. ...ttt 2
12......... 621371 Frame, Connector LINK MOUNT. . ...ttt e e e 1
130000, KN-6013 ... ..ot Bracket, Connector Frame M. . ... it e e et e 1
20 ......... 53.0203. ... . Rim, 8 X8.5,50n4.5BC(CarlstarFieldTrax) ...............ccoiiiiiiiiinnnann. 1
20 ..., 53.0205. . ... i Rim, 8 X8.5,50n4.5BC(OTRMTN-Pro) ..ottt i, 1
21 ool 53.0089.......cciiiiiin Tire, Field 22 X 12 X 8-No Rim (Carlistar Field Trax) ................ ... 1
21 .o 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt iie e 1
22 o 00.0645. ... ... Decal, HUD Side . ..o e e 1
23 ... 53.0139. ... ..o VAV S M Lo 2
30l 51.0063-1.. ..., Housing, Axle Peerless KT . ... e e e 1
K I 51.0063-4..........ccovinn.. Plate, Cover Peerless AXIe ... ..o 1
32 89.0074. ...t Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e e 1
33 ..., 51.0063-3.......cciiiiinn. Spacer, Axle Peerless KT . ... 1
34 ..., 55.0063. .. ...t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
35, 95.06. .t Washer, Flat 3/8 SAE . ... o e 4
36......... 90.0608........ccviiii BOIt, 3/8-16 USS X T\ttt ettt e et e e e e 4
37 o 51.0063-5. ...t Shaft, Axle W/HUD Peerless . . ... e e e 1
38 ... 99.KO100 ....ovvviii et Bolt, WhI/Std 7/16-20 X 2-1/8. . . oottt e e e e et 5
40 ..., 53.0208. ... RiIM, 10X 7 -5 0N 4.5 BC oottt e e e e e e e e 1
41 ... 53.0112. oo Tire, Turfmastr 22XT1IXT0ONO RiM. ..ot e e 1

87




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Transaxle & Wheels (Serial # 01001-05664)

53.0202
53.0204

53.0207

51.0063-2




HYDRAULICS, AXLES, & WHEELS

Rear Transaxle & Wheels (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T, KN-1027 ... Frame, Rear UpPer ..ot e e e e e 1
2. 64.1865. ... i Bracket, Rear Hitch Mt Left . ... .. i e e 1
3 KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
4. 99.SF0808-1.......covvvunnn. BOIt, SIMF 1/2-T3 X 1 ittt ettt e et e e ettt e e s 4
5 99.SFO8. ....cii i NUL, SRF 1/2-13 USS ittt ettt ettt e ettt 2
6. 99.SF0606-1.........c.cvuun. Bolt, SMF 3/8-T6 USS X 3/4. . ittt ettt et ettt e e 2
7 64.1864. ... i Bracket, Rear TransaxXle ... ...t e 1
8 . 51.0063.......cciiiiiiinn. Axle, Asm 40MM Forged Shaft . ... o 2
[ 99.SF0818-1......covvvennn. BOlt, SMF 1/2-13 X 2-T/4 . o ettt et e e e 4
10......... 99.SF0812-1.....cvveeeenn. BOlt, SMF 1/2-13 X 1-1/2 o o ettt e et e et ettt e e e 8
Mo 26.0024. ... . O-riNg 3-1/4 X 3-1/2 X T/ . o oottt e 2
12000000, 51.0022......... it Spacer, Axle FOr HOUSING ASSY . . oottt ettt ettt 2
13000, 25.6408-H-12................ Fitting, -12 MB X HOIOW AllEN . . ..t 1
14 ......... 25.6408-H-10...........cou.. Fitting, Plug TOMB x Hollow Allen. . .. ...t e e 1
15......... 99.E0044..........coviiinn. NUt, LUQ 7/16-20 SAE . oottt e e e e e 10
16 ..0...... 99.0806......coviiiiiaan BOIt, 1/2-13 X B/ e 2
17 oo 99.SF1010-1........cvvennnn. BOlt, SMF 5/8-T1 X 1-1/4 . o ittt e ettt et e et 5
18 .ot 99.1008. .....ccoviiieeeaa Bolt, 5/8-11 X 1T BSCS . ottt e e e e e 1
19 ... KN-6025...... ...t Bracket, Transaxle Mount Right . ... ...t i e 1
20 ..., 641594, . ... .. Bracket, Transaxle Mount Left. . . ... i e e 1
21 oo 51.0087. ..o Transaxle, Peerless ..ot e 1
22 .. 53.0202. ... Wheel, Asm 22x12x8 (Carlstar Field Trax). ............. i, 2
22 i 53.0204. ...t Wheel, Asm 22x12x8 AT (OTR MTN-Pro). . ...ttt 2
23 ... 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o ettt et et e et et 4
30......... 53.0089. ...t Tire, Field 22 X 12 X 8-No Rim (Caristar Field Trax) . ............. .. .. 1
30......... 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . .. ..ottt 1
C ) I 53.0203. ... i Rim, 8 X8.5,50n4.5BC(CarlstarFieldTrax) ..............ciiiiiiiiiinnann. 1
C ) I 53.0205. ...ttt Rim, 8 X8.5, 50N 4.5BC(OTRMTN-PrO) ........vuiiitiiie ettt 1
32l 00.0645. ... ... Decal, HUD Side . ..o 1
33, 53.0139. ... ..o VAV S M Lo e 2
40 ... ... ... 51.0063-1.....cvvviineinn. Housing, Axle Peerless KT . ... e e i 1
N 51.0063-4..........c00uinn.. Plate, Cover Peerless AXIe ... ..o e e 1
42 ..o 89.0074. ... Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e 1
o 51.0063-3 ...t Spacer, Axle Peerless KT . .. o e 1
a4 ... ... 55.0063. ... ..t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
45 .. ..., 95.06. it Washer, Flat 3/8 SAE . ... i e 4
46 ... ..., 90.0608. .......cciiiii BOIt, 3/8-16 USS X T\ttt ittt e et e e e e e 4
47 ..o 51.0063-5. ..., Shaft, Axle W/HUD Peerless . .. ..o e e e e e 1
48 ... ..., 99.KO100 .....ovvvvieeenn. Bolt, WhI/Std 7/16-20 X 2-1/8. . . o oottt et e ettt e ettt e ettt 5
50 ......... 53.0208. ... RIM, 10X 7 -5 0N 4.5 BC ..ttt e e e e e e 1
51 ..., .. 53.0112. i Tire, Turfmastr 22XT1IXT0ONO RIM. ...t i 1

89




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Transaxle & Wheels (Serial # 05665-)

17 17 22

53.0202 ) -
53.0204 53.0207 3 51.0063-2 48

20



HYDRAULICS, AXLES, & WHEELS

Rear Transaxle & Wheels (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T, KN-1484 ......... ... ... .... Frame, Rear UpPer ..ot e e e e e 1
2. 64.1865. ... i Released For Production . ... ..ottt e e e e e 1
3 KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
4. 99.SF0808-1.......covvvunnn. BOIt, SIMF 1/2-T3 X 1 ittt ettt e et e e ettt e e s 4
5 99.SFO8. ....cii i NUL, SRF 1/2-13 USS ittt ettt ettt e ettt 2
6. 99.SF0606-1.........c.cvuun. Bolt, SMF 3/8-T6 USS X 3/4. . ittt ettt et ettt e e 2
7 64.1864. ... i Added Identification Notch ForBrake . ... ... i e 1
8 . 51.0063.......cciiiiiiinn. Axle, Asm 40MM Forged Shaft . ... o 2
[ 99.SF0818-1......covvvennn. BOlt, SMF 1/2-13 X 2-T/4 . o ettt et e e e 4
10......... 99.SF0812-1.....cvveeeenn. BOlt, SMF 1/2-13 X 1-1/2 o o ettt e et e et ettt e e e 8
Mo 26.0024. ... . O-riNG 3-1/8X3-3/8 X /8 . o oot ettt et e 2
12000000, 51.0022......... it Spacer, Axle FOr HOUSING ASSY . . oottt ettt ettt 2
13000, 25.6408-H-12................ Fitting, -12 MB X HOIOW AllEN . . ..t 1
14 ......... 25.6408-H-10...........cou.. Fitting, Plug TOMB x Hollow Allen. . .. ...t e e 1
15......... 99.E0044..........coviiinn. NUL, LUG 7/16-20 SAE . o o e ettt e e e e e e e e e e 10
16 ..0...... 99.0806......coviiiiiaan BOIt, 1/2-13 X B/ e 2
17 oo 99.SF1010-1........cvvennnn. BOlt, SMF 5/8-T1 X 1-1/4 . o ittt e ettt et e et 5
18 .ot 99.1008. .....ccoviiieeeaa Bolt, 5/8-11 X 1T BSCS . ottt e e e e e 1
19 ..., 51.0087.....ccvviiiiiiin. Transaxle, Peerless . ...t e 1
20......... 53.0202. ... Wheel, Asm 22x12x8 (Carlstar Field Trax). ............. i, 2
20 ..., 53.0204. ...t Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .......... .ottt 2
21 ool KN-6025...... ...t Bracket, Transaxle Mount Right .. ... ...ttt e e 1
22 . 641594, . ... ... Bracket, Transaxle Mount Left. . ... .ot e e 1
23 ... 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o ettt et et e et et 4
30......... 00.0645. ... ...t Decal, HUD Side . ..o 1
C ) I 53.0203. ... . Rim, 8 X8.5,50n4.5BC(CarlstarFieldTrax) ..............ciiiiiiiiinnnann. 1
C ) I 53.0205. ...ttt Rim, 8 X8.5, 50N 4.5BC(OTRMTN-PrO) ........0uiitiie ettt 1
32 53.0089. ...t Tire, Field 22 X 12 X 8-No Rim (Caristar Field Trax) . ............. .. .. 1
32l 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt 1
33, 53.0139. ... ..o VAV S M Lo e 2
40 ... ... ... 51.0063-1.....cvvviineinn. Housing, Axle Peerless KT . ... e e i 1
N 51.0063-4..........c00uinn.. Plate, Cover Peerless AXIe ... ..o e e 1
42 ..o 89.0074. ... Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e 1
o 51.0063-3 ...t Spacer, Axle Peerless KT . .. o e 1
a4 ... ... 55.0063. ... ..t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
45 .. ..., 95.06. it Washer, Flat 3/8 SAE . ... i e 4
46 ... ..., 90.0608........ccviiiinn BOIt, 3/8-16 USS X T\ttt ittt e et e e e e e 4
47 ..o 51.0063-5. ..., Shaft, Axle W/HUD Peerless . .. ..o e e e e e 1
48 ... ..., 99.KO100 .....ovvvvieeenn. Bolt, WhI/Std 7/16-20 X 2-1/8. . . o oottt et e ettt e ettt e ettt 5
50 ......... 53.0208. ... RIM, 10X 7 -5 0N 4.5 BC .ottt ittt et ettt e e e et 1
51 ..., .. 53.0112. i Tire, Turfmastr 22XT1IXT0ONO RIM. ...t i 1

91




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Peerless Transaxle (51.0087)




HYDRAULICS, AXLES, & WHEELS

Peerless Transaxle (51.0087)

REF. PART NO. DESCRIPTION Qry.
T 51.0088............. ... ... COVER, 2600 TRANSAXLE (Includes 2A & 2B)* . ... .. 1
2. 55.0037........... i BEARING, 2600 NEEDLE 1.000ID . ... 1
2AL L 55.0038.............. BEARING, 2600 NEEDLE 1.000ID . ...t 3
2B 55.0041............ BEARING, 2600 NEEDLE 1.250ID ...t 2
3 51.0089............ ... ... CASE, 2600 TRANSAXLE . ... e 1
5. i 51.0093......... ... Shaft, QULPUL . . ettt 1
T0A........ 51.0030.............oit FORK, 2600 SHIFT . .ottt 1
130000000, 51.0031..........oo GEAR, 2600 BEVEL . . ..o 1
1B3A........ 51.0031..........oo GEAR, 2600 BEVEL . . ..o 1
4.0 51.0033............ ... PINION, 2600 BEVEL . . ..ot 2
24 ... ... 51.0085.........ccooiiiiint. Bearing, Thrust 1.002 ID X .078TW . . . oottt e e 1
29 ...l 51.0084............. ... ... Washer, Thrust 1.002ID X .06TW ... ..ot 2
29B........ 51.0032........... ool WASHER, 2600 THRUST ... ot e 3
S 51.0082........... ... ... Washer, Thrust 1.252ID X .058W . ... 2
31A...... .. 51.0028........... ... ... WASHER, 2600 THRUST ... o 2
1 51.0029.......... ... .l PIN, DOWEL 2600 5/16X3/4. ... 2
85A........ 25.6408-H-08................ Fitting, -08 MB x Hollow Allen . . . ... oo e s 1
85B........ 25.6408-H-06................ Fitting, -06 MB x Hollow Allen . . . ..o oo e e 2
87 ... 89.0046........... ...l SEAL, BRAKE SHAFT OIL . . ..ot e e 1
87A........ 89.0047.......... ... SEAL, SHIFTERROD OIL . ..o oot 1
89 .. ....... 55.0039........... i BEARING, 2600 NEEDLE 1.57431ID . ...t 1
124 ........ 89.0051.........oi GASKET, CASE. . ot 1
149 ........ 51.0027............o o ROD, 2600 SHIFT (HIGH/LOW). . .. 1
157 ... 89.0049........... ...l SEAL, OIL - AXLE PEERLESS. . . . ..o s 2

Listed items are stocked. Check for availability of unlisted parts.

*Ref. 2 brake shaft bearing must be ordered separately.

93




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Danfoss Hydraulic Motor (21.0149)

Overhaul Seal Kit
* = partincluded in overhaul seal kit.




HYDRAULICS, AXLES, & WHEELS

Danfoss Hydraulic Motor (21.0149)

REF. PART NO. DESCRIPTION QTY.
Tt 89.0115. ... Kit, Seal . e 1
2 21.0166. .. ooieeii Assembly, Cylinder BIOCk PM 20CC. . . ..o ettt ettt et e e 1
3 03.0042. ... Pin, Slipper Hold DOWN. . . ..t e e 3
4. 21.0167. oo Guide Ball, 20CC . ...ttt e 1
5. 21.0168. ..o Retainer, SlPPer . oot e 1
6. 21.0157. . oo Assembly, Piston . ... 9
7o 21.0169. ..o Shaft, 17T 24748, . . . e e 1
8 . 550121, i Bearing, Taper RoOIler .. ... 1
9. 04.0056........cciiiiiin RiNG, Retaining ... ..o 1
10......... 89.0110. .. Seal, Motor Shaft Lip. . ..ot 1
Mo 210170 .o Washer, SUPPOIt oottt e e e 1
12000000, 04.0055. ... RiNG, Retaining ... ..o 1
13000 55.0122. .. i Bearing, Taper RoOIler .. ... e 1
14 ... .. 210171 e Cap, ENd oo 1
15 .. 26.0008. . ...ttt O-Ring, .103 x 3.48ID X 3.6930D VItON. . . .ttt et 1
16......... 210172, ..o Plate, TRIUSE. . .o ot 1
17 oo 210173, Plug, PPU HT ASSemMbIY . ..ot e e e e 1
18 ... 99.MO073 ...t Bolt, ME X 1.0 X T2 SHCS. . ..ottt e e 1
19 ... 210174, . oo Kit, Cylinder BIOCK . . ..o o vttt e e e e e 1
20 ... 21.0175.. ..o Valve Plate, MOtOr. ..o oottt 1
21 ool 26.0054. . ... O-RiNG, -0T6 VItON 80D . . . o ottt e e et 1

95




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Danfoss Hydraulic Pump (21.0148)

Overhaul Seal Kit
* = part included in overhaul seal kit.




HYDRAULICS, AXLES, & WHEELS

Danfoss Hydraulic Pump (21.0148)

REF. PART NO. DESCRIPTION QTY.

T 89.0114............. ... ... Kit, Seal . . o

2 03.0042. ... Pin, Slipper Hold DOWN. . . ..ot e
3 21.0157. .o Assembly, Piston . ...
4 ... 21.0158. .o Kit, Cylinder BIOCK . . . . oottt e e e
5. 21.0159. ..o Valve PLate, PUMPD. ...
6.t 21.0160. ... Swash Plate ...
7o 210161 Plate, TRIUSE. .. oo
8 . 210162, ..o Assembly, Journal Carrier (B). . ...ttt
9. 89.0112. .. Seal, Carrier LiP .ot e e e
0.0 26.0055. . ... .. O-RiNG, -136 VItON 75 DUNO . ..o ot ittt
Mo 210163, .. Assembly, Journal Carrier (A). . . ..ot
122000000, 210164, ..o SRaft, PUMD o e
13000 550119, .. Bearing, Ball. . ... e
14 ......... 04.0054. ...t RiNG, Retaining ... ..o
5. .. ... 04.0055. ... RiNG, Retaining ... ..o
16 ... .. 89.0113. .. Seal, PUMpP Shaft Lip. ..ot
17 oo 55.0120. .. Bearing, Needle. . ... e
18 .ot 44,0426, . ..o Gasket, PUMID. . .
9.0 210165, Cap, ENd oo
20 ........ 51.0068. . ......ccvviiii. Plug, 9/16-18 Metal. . . ..o
21 oo 26.0056. . ...t 0O-ring, -036 VItON 75 DUIO. . ..ottt e e e s
22 ... 26.0057. ... O-ring, -016 VItON 90 DUIO. . . .ottt et e e e e e e
23 ... 26.0037. .. O-ring, for Morb-08 VitoN. . . ..ot e e e e

97




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING

2 Spool Valve (23.0201)

98



HYDRAULICS, AXLES, & WHEELS

2 Spool Valve (23.0201)

REF. PART NO. DESCRIPTION QTY.
T 89.0111.....iii Seal, SPOOL .. e 4
2.0 26.0058.......... .. O-RiNg, 1T7MM X370 BUNA . ...t 2
4. 23.0212. ... i Service Kit, 4 Pos Spool W/Detent. ... ...ttt 1
5.0 23.0207. ...t Kit, 3 Position Spring ACtuator ....... ...t 1
6........ 23.0208. ... .. Kit, Handle Bracket 2-Spool. . ... .o 2

929




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
3 Spool Valve (23.0202)

100



HYDRAULICS, AXLES, & WHEELS

3 Spool Valve (23.0202)

REF. PART NO. DESCRIPTION QTY.
T 89.0111.....iii Seal, SPOOL .. e 6
2. 26.0058.......... .. O-Ring, 1T7MmMx 370D BUNa ..o 3
4. 23.0212. ... i Service Kit, 4 Pos Spool W/Detent. ... ...ttt 1
5.0 23.0207. ...t Kit, 3 Position Spring ACtuator ....... ...t 2
6 ...t 23.0209. ... ..l Service Kit - Handle Bracket 3-Spool ... i 3

101




ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas Engine (Serial # 01001-05664)

"L

2 42

102



ENGINE
4520Z Kubota Gas Engine (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e
2 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e ettt e e
3 99.SFO4. ...t NUt, SRF 1/4-20 USS . .ttt e e e e s
4. 99.SF0506-1........cvvvvnnnn BOlt, SME 5/16-T8 USS X 3/4. . o ettt et et e
5 95.05. .. Washer, FIat 5/16 SAE . . . oo oottt e e e e e e e e e e e
6. 95.04. ... Washer, FIat 1/4 SAE . . . oottt e e e e
7o 99.KO060 ........c.ovviinn.. Machine Screw, #6-32 X 3/4. . .. oo e
8 . 99.E0085........ciiiii Locknut, Nylon #6-32 . . oo
9. 99.K0062 ...t Machine Screw, #10-32 X 1/2. . o oot e e
10......... 99.MO0T6 . ...vvviiiien Bolt, M6 X T.00 X 12MM . .ottt e
Mo 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . . ..ot
122000000, 99.GO004 ... Washer, Star-External 3/8. . . ... oo
13......... 99.M0028 ...t Bolt, M10-1.25 X 20MM FIange . . . ..ottt e e e i
14 ......... 99.A06N ... LocknUE, NYION 3/8-16. . . oottt e e e e e e
5. 96.04. ... Washer, LOCK 174 . . .. e e e e e
16 ......... 94.06. ... Washer, FIat 3/8 USS . ..o oo
17 oot 90.0508..........iiiiinnn BOIt, 5/16-T8 USS X 1. v vttt
18 .ot 96.05. .. i Washer, LOCK 5716 . . ..ottt e e e e e
19......... 99.M0005........cvvvvrnnnnn Bolt, M8 X 1T.25 P X20MM . .ottt
20 ... 64.1691. ... Bracket, Harness CONNECLOr .. ..o vttt ettt et e e e
21 ool 64.1700. ... ..cvviii Bracket, Cable ENd . ... .o e
22 oo 45.0050. . ... oiiii Clamp, Cable . o
23 ... 05.0013..........ciiiiinnnn Washer, Fric. 30D X 13/32 1D ..ottt ettt e et
24 ... 47.0001. ..o Knob, Sm. #80 3/8-16 Thread .. ...ttt
25 . ... 99.0614. ...t BOIt, 3/8-16 X 1-3/4 BSCS . . ottt e
26 ... 99.0416......vviiiia BOIt, 174-20 X 2 BSCS. . oottt
27 oo 99.E0113. ...ttt Nut, Jam 3/8-16 Nylon LOCK GR8. . . . ..ottt e i
28 ... 410107 v Spring, Comp. .970" OD X 1" LG. . oottt e
29 ... 99.BO106 ....ovvvvaeeea Washer, Sealing 14mm CoPPer. . .o vttt et e e et e
{0 I 25.2702-06-06LN............. Fitting, Bulkhead 3/8 W/LN 45, . .. e
31 o 99.KOO71 ..o Machine Screw, #10-32 X 5/8. . . oottt e
320 99.M0005.........vvvvvnnnnn Bolt, M8 X 1.25 P X 20MM . .\ttt
33 ..., 99.M0031T ...t NUE, MB X T.00 . o oottt e e e e e
34 ..., 13.0240. ... Engine, KUbOta Gas. . . ..ottt e e e
35 29.P02-1T .. Pipe, Plug 1/8 HeX SOCKEt ZP . . . oottt
36 ... 13.0267. 0o Filter, Engine Oil KUbOta. . . ... oot e e e e
37 oo 13.0285. ... Plug, SPark NGK BKRAE . . . ..ottt e e e e
38 ... 64.1672. .o Mount, Ignition Coil .. ..o e
39 ... 641731 i Bracket, Cable MOUNt. . ..ottt e
40 ......... 99.M0002.........cvvvvnnnnn Bolt, M6 X T.00 X TOMM . ..ottt
41 .o 99.MO007 . ....cvvii BOIt, MA X .7 X 12MM Lot e e e e
42 .o 14.0051. .. ovviii i Bolt, Banjo MT12 X 1,25 oottt e e
I 99.BO108 ......vvviiiie Washer, Sealing 12mm CoPPer. . .o vttt ettt et e
a4 . ... ... KN-1087 ..o Mount, Oil Drain HOSE . . oottt ettt e et e e e e e
45 . ..., 25304-C-06 ...t Fitting, Cap 3/8 #6 JIC . . .o
46 . ... ... 320103, ..o Formed, Cable Path. ... .. e
47 oo 320112 .o Cable Assembly for 4500 Kubota Gas & Diesel. ........oovuiiiiniiiin e,
48 ... .. 40.0377. oo Lever, Throttle . ..o e e
49 ... 470127 v Cable, Choke 60" LONG, 2" TraV . ..ottt ittt ettt e e e
50 ......... 47.0322. oo Throttle cable for KN KUbota Gas. ...ttt
) I 22.0062........ciiiii Hose, Oil Drain 3/8x13.50 PLK 250 PSICPE. ... ...ttt
52 ... 30.0457. ... Fuse, 0 Amp Fuse Link . ... ... e
53 ... 300321, .o Insulator, Alternator POSt. . .o vttt
54 ......... 64.0602......... .. BUShING, 3/8 X 5/8 X 265 . . v vt
55, 13.0286.....ccoiiiii Sending Unit, TEMPerature . ... ..ottt et

103




ENGINE

ILLUSTRATED DRAWING
4520Z Kubota Gas Engine (Serial # 05665-)

36

104



ENGINE
4520Z Kubota Gas Engine (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NuUt, “U” 1/4-20 EXTrUded . ..ottt ettt e e ettt e ittt 1
2 99.SFO5. ... cii i NUE, SRF 5/16-T8 USS . .ttt e e e e e et 3
3. 99.SFO4. ... NUE, SRF 1/4-20 USS ot e e e e e e e 3
4. 99.SF0506-1........covvuunn. BOlt, SMF 5/16-18 USS X 3/4. . o ottt ettt e ettt ettt e et 1
5 95.05. it Washer, Flat 5/16 SAE . ..o e e 2
6. 95.04. ...t Washer, Flat 1/4 SAE . . ... e e e e e 3
7o 99.MO0T6 ..o Bolt, M6 X T.00 X 12MM . oottt e e e e e e 1
8. 99.K0060 ........cvvunin.n. Machine Screw, #6-32 X 3/4. . ..ot e 2
9. 99.E0085........ciiii Locknut, Nylon #6-32 . . oo e 2
10......... 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . ...ttt e e 3
Mo 64.0602. ... BUShing, 3/8 X 5/8 X 265 . . .ottt 1
12000000, 99.G0004 ...t Washer, Star-External 3/8. .. ... 2
13000, 99.M0028 .....oeiiiee e Bolt, M10-1.25 X 20MM FIange . . . ..ottt e e e i 1
14......... 99.0404. ... BOIt, 174-20 X 172 BSCS . ottt e e e e 3
5.0, 96.04. ... Washer, LoCK /4 . . o e e e e 2
16 ..., 94.06. . .0 it Washer, Flat 3/8 USS . . ..o e e e e e 1
17 .ol 90.0508. ...t BOIt, 5/16-T8 USS X 1. ittt ettt e e e e e e e 2
18 ...t 96.05. ... i Washer, LOCK 5/16 . ..ot e e e 2
19......... 99.E0146.......cvvieeeinnn. Nut, Cage 1/4-20 (093 - 126" ). . o vttt e e et e e 3
20 ..., 99.E0113. ... .o Nut, Jam 3/8-16 Nylon LOCK GR8. . . . ..ot e i 2
21 oo KN-1396 . ......covvin. Panel, Throttle . ... e e 1
22 .. 47.000T. ..o Knob, Sm. #80 3/8-16 Thread . ...ttt e e et i 1
23 ... 05.0013.....cviiiiiee e Washer, Fric. 30D X 13/32 1D ..ttt e e e e e e 1
24 ... ... 41.0107. oo Spring, Comp..970" OD X 1" LG. . oottt ettt 1
25 ... .. 99.0614. ....covviiiii BOIt, 3/8-16 X 1-3/4 BSCS . .ttt et e 1
26 ... ... 99.0416. ....cvviiiiie BOIt, 1/4-20 X 2 BSCS. . oottt e e e 1
27 oo KN-1404 . ...t Plate, Spacer Mech Throttle. . ... ...ttt e e e 1
28 ... 64.1700. . ...t Bracket, Cable ENd . ...t e e 1
29 ... 64.1691. ... i Bracket, Harness ConNNECIOr . ..ttt et ettt e ettt ettt 1
C10 R 45.0050. . ... iiii Clamp, Cable . o 3
S 99.K0071 ..o Machine Screw, #10-32 X 5/8. . .ottt e 3
32 ... 99.M0005........vieeean Bolt, MB X 1.25 P X 20MM .. ittt ettt e e e e 1
33 ..., 99.BO106 ....ovvvvieeea Washer, Sealing 14mm CoPPer. . .o vttt e ettt e 1
34......... KN-1087 ...ooviiii i Mount, Oil Drain HOSE ..ottt e e e e e e e e 1
35, 25.2702-06-06LN............. Fitting, Bulkhead 3/8 W/LN 45. . . ... i e e e 1
36......... 99.MO005.......cviiiia Bolt, MB X 1.25 P X 20MM .. ittt ettt e e e e 1
37 o 9O.MO031T ... NUE, MB X 100 . ottt e e e e e e e e 1
38 ... 13.0240. ... ENgine, KUDOta Gas. . . ..o vttt e e e 1
39 ... 29.P02-T ..o Pipe, Plug 1/8 HeX SOCKEt ZP . . ..ottt e e 1
40 .. ... ... 13.0267. .o Filter, Engine Oil KUbOta. . .. ..ot e e s 1
A1 13.0285. ... Plug, SPark NGK BKRAE . . . ..ottt e e e e i 3
42 .o 64.1672. . i Mount, Ignition Coil .. ..ot e 1
43 ... ... 641731 i Bracket, Cable MOUNt . . ... ot e e 1
a4 .. ... ... 99.M0002. ... Bolt, M6 X 1T.00 X 16MM ...ttt e e e e e 2
45 . ..., .. 99.M0007 . ... Bolt, MA X .7 X 12MM it e e e e e 1
46 . ... ... 00 Bolt, Banjo M12 X 1,25 oottt e e 1
47 oo 99.BO108 ......ovviiiiii Washer, Sealing 12mm CoPPer. . .ottt ettt et et i 1
48 ... ... .. 95.05. . . i Washer, Flat 5/16 SAE . . ..ot e e e 2
49 ... 470127 v Cable, Choke 60" LONG, 2" TraV . ..ottt ittt ettt e e e 1
50 ......... 47.0322. .0 Throttle cable for KN Kubota Gas. ...ttt i 1
51 ..ot 22.0062. ... i Hose, 3/8x13.50 PLK 250 PSI CPE . ... ittt e et et et et i et et 1
52 ... .. 30.0451. ..o Fuse, 80 Amp Fuse Link (Serial #01001-05814) . ... ..ottt 1
52 ... .. 30.0599. ... Fuse Holder, w/80A Inline Maxi Fuse (Serial #05815-) . . ..o v i it ci i 1
53 ......... 32.0103. ... i Formed, Cable Path. ... .. . 1
54 ......... 320112, o Cable, ASMINEG 4G . . .ottt e 1
55......... KN-6013 ... ...t Bracket, Connector Frame M. . ...ttt e e 1
56 ......... 40.0377. oo Lever, TRrottle ..o e e 1
57 ... 13.0286.....ccoiiiii Sending Unit, TEMPerature . ... ..ottt et 1

105



ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas Engine Mount

106




ENGINE

4520Z Kubota Gas Engine Mount

REF. PART NO. DESCRIPTION Qry.
T, 99.E0046. ...l NUt, “U” 1/4-20 EXTruded . . ... e e e 15
2. 99.SF0406-1........ccovinnt. BOIt, SMF 1/4-20 X 3/4. « o oo e e e e e e e e e e 12
3. 99.SFO6. ... NUut, SRE3/8-16 USS ..o e 6
4. 99.SF0608-1........ccovinnt. BOIt, SMF 3/8-16 X 1« vttt et e e e e e e e e e e e 6
5.0 95.04. ... . Washer, FIat 1/4 SAE . . . oottt e 2
6 ... 99.M0028 . ... Bolt, M10-1.25 X 20MM Flange . . . ..ttt e et et 10
7o 95.06. .. ...t Washer, FIat 3/8 SAE . . .« oottt 4
8 . i 99.A06N ... LocknUE, NYION 3/8-16. . . .ot 8
9. 90.0406. ... BOIt, 1/4-20 USS X B/4 . o o e e 2
0.0, 99.B0076 ...t Washer, .130T X .395ID X T.50D . ..ttt e e 4
M. KN-1077 oo Cover, ENgine Right. . ... e 1
120000000, 05.0088.........cciiia Isolator, 3/8-16 X 2.5 OD X 1. . oottt e 4
13,0000, 64.1685. . ... . i Bracket, Engine Electrical. ... ... e 1
14......... 05.0036........cciiiiiiin Grommet, 1 1/21d,2 1/80d,9/16T . . . ..ottt e e e 1
15, KN-6014 . ...t Cover, ENgine Left. ... 1
16 ... .. 64.1634. . ... ... Mount, Engine Kubota Rear ... .........coiiiiiiiiiit i 1
17 oot 64.1630. . ... Mount, Engine Kubota Right. .. ... ... i e 1
18 ...t 64.1625. . ... ... i Mount, Engine Kubota Left ... ... oo 1
19 . ..., 06.0042-2IN............cuut. Trim, Trim LoC 172 X 1716 X 2" oot e e e e e 1

107




ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas PTO Clutch

108



ENGINE

4520Z Kubota Gas PTO Clutch

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRES/T6-T8 USS ..ot e 2
2 11.0046. ....ccviviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. i e e ea 1
3 99.SFO4. ...t NUt, SRE 1/74-20 USS . oo 1
4. 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . o oo 1
5. 99.E0102......ovvviiiee Nut, Locking Flange 5/16-18 . .. ...ttt e e s 2
6. 95.05. .. Washer, FIat 5/16 SAE . . ..ottt 5
7o 05.0110. ..o vvvii Bumper, Neoprene 1" Dia . ..ottt 2
8 i 99.SF0504-1.....ovvinnnn.. Bolt, SMES5/16-T8 USS X 1/2. . .o e 2
9. 81.BO38..........coi Belt, B38 . oo 1
10......... 94.05....... . il Washer, FIat 5/16 USS. . ..ot 2
Moo 95.07. .ottt Washer, FIat 7Z/16 SAE . . .. oot 1
12000000, 99.A07. ..o Locknut, Stover 7/16-T4 USS . . ..o e e 1
13000 37.0060. ..., Clutch, Electric Ogura GT3.5 ..ottt e e e e e 1
4 ... 85.KO412 ... Key, T/AX T1-T72 o oo 1
150000000, 90.0708..........ciiiiinn BOIt, 7/16-T4 USS X . oottt 1
16......... 99.KO134 ... BOlt, SHCS 5/16-18 X 3/4. . o oo e 2
17 oot 99.M0005..........viiinnn Bolt, MB X 1T.25 P X20MM . .\ttt 5
18 ... 90.0506. ...t BOlt, 5/16-18 USS X 3/4" . . o 2
19 ... 60.1252. .. ... Cover, Flywheel . ... 1
20 ... 13.0257. .o Stub Shaft, Kubota KN ... ... 1
21 ool 99.B0064 ..ot Washer, 174 x 1.75 X 53T HOle ... 1
22 ... 91.0810. ..t Bolt, 1/2-20 SAE X T /4. . o oo 1
23 ... 64.1697. .. oo Bracket, ClUtCh TOrqUE . . ...ttt e e e e e 1

109




ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas Drive Shaft

110



ENGINE

4520Z Kubota Gas Drive Shaft

REF. PART NO. DESCRIPTION QTY.
T 06.0065-5IN . ........ovvtnn. Velcro, Loop 1" Black X 5" . ..ot
2 06.0065-4IN................. Velcro, Loop 1" Black X 4" . . ..o
3 95.05. .. Washer, FIat 5/16 SAE . . . o oottt e e e e et e e e
4. ... 29.GFO00T .....vvviiinnt Grease Ftg, 1/4 SAE ST . oot e e e
5 95.06. ..ttt Washer, FIat 3/8 SAE . . . oottt e e
6. 90.0614. ...t BOIt, 3/8-T6 USS X 1-3/4 . o et e
7o 64.1654. ... ... ... Plate, Driveshaft Tach Trigger. ... ..ottt e i
8. 99.A06. ...t Locknut, Stover 3/8-T6 USS . ... it e e
9 99.M0005........cvvvvvinnnn Bolt, MBX 1T.25 P X20MM ..\ttt
10......... 06.0042-5IN.........covvnnn Trim, Trim LOC 1/2 X 1/16 o oottt e e e e e e e e e
Mo 06.0065-5IN . .......covinnn. Velcro, Loop 1" Black. . ..o o
122000000, KN-1237 .o Bracket, Radiator MouNt BOttOmM . ... .o oot
130, 44.0420. ... .. Canvas, DebrisS Barrier . ...t e e
4 ... 87.0257. ... . U-Joint, KNAS20 Y & Z o oottt e

111




ENGINE

ILLUSTRATED DRAWING
4520Z Kubota Gas Muffler

112



ENGINE

4520Z Kubota Gas Muffler

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUE, SRES/16-T8 USS .. .ttt e 1
2 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 5
3 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 2
4. 99.SF0404-1 ...t Bolt, SMF 1/4-20 X 1/2. . o o ettt e 3
5 95.05. . i Washer, FIat 5/16 SAE . . . ...ttt e e e 2
6. 96.05. .. i Washer, LoCK 5/16. ..o oo e 1
7o 99.M0009........ccovuvunnnn.. Bolt, M8 X T.25 P X 25MM ...ttt e e e e 1
8 . 99.MO037 ..o Washer, M8 Spring LOck 316 SS ...ttt 4
9. 99.MO035......ovviiia Nut, M8 X 1.25MM 316 Stainless. . . ...ttt 1
0.0 99.M0034.......ccvvnn. Bolt, M8 X T.25 X 4A0MM . . ..ottt ettt e e e 1
Moo 99.M0039%* . ..........c.tn.. Bolt, ME X T.00 X TOMM . ..ottt ettt e e ettt e 3
122000000, 13.0264. . ... TUDE, EXNAUST TIP « vttt ettt e e e e 1
13000, 90.0506. ...t BOlt, 5/16-18 USS X 3/4" . . ettt e e 1
14 ......... 641745, .. .. Brace, MUffler SUPPOrt. . ... e 1
5. 99.M0036.......eiieei Washer, M6 Spring LOck 316 SS ...ttt 6
16 ... .. 60.1252. ... ... o Cover, Flywheel . ... 1
17 oot 11.0074. ..o Clamp, 1-1/72"Band 304 SS. . . ..ottt e e e 1
18 ..l 64.1672. ... Mount, Ignition Coil ... ..o e 1
19 ... 13.0240. 0o Muffler, Kubota 32 HP Gas. . ... e 1
20 ... 60.1304-1. .. covviia e Shield, Exhaust Manifold . ... ... 1
21 ool 60.1251-1 ..o Shield, Heat Muffler 45207 . ... ... ...t 1
30 ..., 13.15862-12230. .. ..cvv et ... Gasket, MUTfler . ... e 1
o 99.MO037 ..ot Washer, M8 Spring LOCk 316 SS ..ot e 9
32 99.M0035 ...t Nut, M8 X 1.25MM 316 Stainless. . . ...ttt 3
33 ... 99.M0034.......ovviinn. Bolt, M8 X T.25 X A0MM . . ..ttt ettt e et 3
34 ..., 99.M0036......vviiee Washer, M6 Spring LOck 316 SS ...ttt 8
35 99.M0038......vvviinn Bolt, ME X T.O X TBMM SS. . .ottt e e e e e 2
36 ... 99.M0039.......cvvvinnnn. Bolt, ME X T.00 X TOMM . ..ottt ettt e et e et 2

*Apply VC-3;(Part # 15.0046), threadlocking compound to threads.

113



ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas Cooling System (Serial # 01001-05576)

114



ENGINE

4520Z Kubota Gas Cooling System (Serial # 01001-05576)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NuUt, “U” 1/4-20 EXTrUded . ..ottt ettt e e ettt e ittt 4
2 99.E0105.....ccvii NUL, INSErt 1/4-20 HeX . .ottt e e e e e e ettt e 4
3. 99.SF0406-1........ccvvuunn. BOlt, SMF 1/4-20 X 3/4. . . oottt et e et e e e 2
4. 99.SFO4. ...coie i NUt, SRF 1/4-20 USS ..ottt et e e e et 11
5 99.SF0405-1........ccvvunnn. BOlt, SMF 1/4-20 X 5/8. . o ottt ettt et e e et e e 8
6. 99.SF0404-1........covvinnn. BOlt, SMF 1/4-20 X 172, o ot ettt et e e et e ettt e e 5
7o 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
8 . i 99.0404. ...t BOIt, 1/4-20 X 172 BSCS . o ottt ittt et e et e 2
[ 99.0406. ... BOIt, 1/4-20 X 3/4 BSCS . . o\ttt ettt et e 4
10......... 05.0135. .. it Isolator, 1/4-20 X 1/2 X 1" FIM ..ottt et e e e et e e et et 2
Mo 11.0049. . ...t Clamp, Hose Band 1/2" OD HOSE . . .ot vttt ettt et eeas 1
12000, 06.0042-5IN.............uun. Trim, TrM LOC 172 X 1716 o oottt et et e ettt ettt 1
13000 06.0065-5IN . ........ovvnnn. Velcro, Loop 1" Black. . ..o oot 2
14......... 05.0107....ccvveiiiaeeannn, Isolator, 9/16 ID X 1-29/32 OD . . .o vttt ettt et e et e ettt et 2
15......... o Washer, Flat 5/8 USS . ..o e e e e e e 2
16 ..0...... 05.0136....ccvveiiiieeennnn. Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 1
17 oo 64.1640. ... ..o, Bracket, Coolant Recovery Tank . .. ...ttt e i et 1
18 .ot 27.A04-21IN. ... Hose, Neop Black 174 X 7/16 X 21" ettt e 1
19......... 27.A04-36IN................. Hose, Neop Black 1/4 X 7/16 X 36" ..ottt e 1
20 ... 64.1629. ... ... Bracket, Radiator Mount Right ... ... o e 1
21 oo 641642, ..o Bracket, Radiator Mount Left ... ... i 1
22 .. 25.6408-08..........c.cuunn. Fitting, PIUG 8M B . . ..ottt e e 1
23 ... 13.17472-97010. ... .......... VBelt, FM35. 0 TN o ottt e e e e 1
24 ... ... 13.17525-74111. .o Fan, Cooling 3T0MM SUCHION. . . oo vttt ettt e e e e e i 1
25 ..., 13.15321-73016. ... ..ot Thermostat, 180A° KUbOta . ... .ot e e e e 1
26 ... ..., 13.16221-73270. ... oo e Gasket, Thermostat. . ..ot e e e e e 1
27 oo 13.16261-74152. . ............ Collar, Fan. .. e 1
28 ... 13.01754-50625. . ............ BOIt, Flange ..ot e 4
29 ... KN-1237 ..o Bracket, Radiator Mount Bottom .. ... oot 1
30......... 47.0302. ... Radiator, KN KUubota . . ..o e e e e e e 1
31 e 64.1622. . ot Bracket, Radiator Shroud. . ... ..o i 1
32l 13.0262. ... Hose, Radiator Upper Kubota . ...... ...t e 1
33, 13.0263. ..o Hose, Radiator Lower Kubota .. ...t i e 1
34 ......... 11.0052. ... Clamp, HOSE SS 13/16 X 1-1/2 o oottt et 4
35, 47.0334. ... Cap, Radiator 14# . .. o 1
36......... 00.0638........cciiiiin Decal, Fan Blade Hazard. . ... ..o i e e e e 1
37 oo 06.0045-6IN...........counn. Weatherstrip, 1/8 X 3/4 X B . . .o v ettt e e e 1
38 ... 06.0045-10IN. . .........ount. Weatherstrip, 1/8 X 3/4 X 107 . . oottt e e e e 1
39 ..., 06.0043-175IN .............. Trim, Trim Seal W/BUIb-17.5" . . o e e e 1
40 ......... 06.0043-10IN................ Trim, Trim Seal W/ Bulb X 10" . ... e e e e e 1
41 ... 64.1620. .. ..ciiiii Screen, Radiator - 47.0302. . ..ottt e 1
42 ... KN-6012 . ....oviie e Shroud, Radiator - 47.0302 . ..ottt e e 1
I 05.0218. ... oiiiiii Bumper, RUDDEr 7/16" Dia. ..ottt ettt e e e 2
a4 . ... ... KN-6057 . ..o Tank, CoOlant RECOVEIY ..ottt ettt e e et e et e i 1
45 . ..., 29.BFO4MP0290-N ........... FITTING, NYLN 1T/4BRB X 1/8MP 90 . ..ottt it et i et et it et e e 2

115




ENGINE
ILLUSTRATED DRAWING
4520Z Kubota Gas Cooling System (Serial # 05577-)

Metal Tank

Plastic Tank



ENGINE
4520Z Kubota Gas Cooling System (Serial # 05577-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 4
2. 99.E0105....... i NUt, INSert 1/4-20 HEX . . oottt e e e e e 4
3 99.SF0406-1........covvnnn. Bolt, SMF 1/4-20 X 3/4 (if equipped w/Metal Tank). . ... ..o o v 2
4. 99.SFO4. . ...t NUL, SRE 174-20 USS o oottt et e e e e e e e e e 11
5 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o e e et ettt e e e e e e e e 8
6. 99.SF0404-1 ...t BOIt, SMF 174-20 X 1/2. ¢ o e e et e e e e e e 5
7o 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
8 . 11.0049. ...t Clamp, Hose Band 172" OD HOSE . . .o v vttt ettt et eas 1
9 99.0404. ... BOIt, 1/4-20 X 1/2 BSCS . o ottt et e ettt e e e e e e e 2
10......... 99.0406. ...ttt BOIt, 1/4-20 X 3/4 BSCS . . o vttt ettt et e e e e e e 4
M. 05.0135.. ...ttt Isolator, 1/74-20 X 1/2 X 1" F/M . o oo ittt e e et e 2
122000000, 06.0065-5IN . .......covvnnn. Velcro, Loop 1" Black. . . ..o 2
13......... 05.0107......cvviiiinnnnnn Isolator, 9/16 ID X 1-29/32 OD. . . oottt ittt ettt e 2
4 ... 9410, ...t Washer, FIat 5/8 USS . . . ...t 2
15......... 05.0136.....cvvviiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 1
16 ... .. 64.1640. ... ..o Bracket, Coolant Recovery Tank . .. ...ttt 1
17 oot 29.BFO4MP0290-N ........... FITTING, NYLN 1/4BRB X 1/8MP 90 (if equipped w/Metal Tank) ..................... 2
18 ...t 27.A04-21IN. ...t Hose, Neop Black 174 X 7/16 X 21" ettt e 1
19......... 27.A04-36IN................. Hose, Neop Black 1/4 X 7/16 X 36" ..ottt e 1
20 ... 64.1629. ... ... Bracket, Radiator Mount Right ... ... o e 1
21 ool 64.1642. ... . Bracket, Radiator Mount Left ........ .o i e 1
22 oo 25.6408-08........ccoviinn. Fitting, Plug 8MB (if equipped w/Metal Tank). ...... ...ttt 1
23 ... 05.0218. .. Bumper, RUDDEr 7/16" Dia. ..ottt ettt e e 2
24 ... KN-1237 .o Bracket, Radiator MouNt BOttOM . ... .ottt e 1
25, 64.1622. .. it Bracket, Radiator Shroud. . ... ...ttt e 1
26 ... 13.0262. ... Hose, Radiator Upper Kubota. ...... ...t e 1
27 oo 13.0263. ... Hose, Radiator Lower Kubota . . ... .ovii i e e 1
28 ... 11.0052. . oo Clamp, HOSE SS 13/16 X T1-1/2 o oottt et 4
29 ... 00.0638......ccvviiiii Decal, Fan Blade Hazard. . . ... ...ttt e e 1
{0 I 06.0042-5IN........covvvnnnn Trim, TAM LOC T/2 X 1716 o oo ettt e e e e ettt 1
I 06.0045-6IN............cuun. Weatherstrip, 1/8 X 3/4 X B . . . vttt ettt e 1
320 06.0045-10IN................ Weatherstrip, 1/8 X 3/4 X 107 . . .ottt et e e 1
3B 06.0043-175IN .............. Trim, Trim Seal W/BUID-17.5" . . o e e 1
34 ... 06.0043-10IN................ Trim, Trim Seal W/ BUIb X 107 . ..ottt e 1
35 .. 47.0515. . RADIATOR, KN KUBOTA . o ot ettt ettt e e ettt ettt et 1
36 ... 47.0516. o ove i Cap, Radiator 14#, PIastiC . ...ttt e e 1
37 o 64.1620. .. ..ot Screen, Radiator - 47.0302. . ...ttt 2
38 ......... KN-6057 .....ovviiiei e Tank, Coolant Recovery (Metal). .. ...t e 1
38 ......... A47.0317. e Tank, Coolant Recovery (PIastic) . .. ..ovveuu it e 1
39 ... KN-6012 ...t Shroud, Radiator - 47.0302 . ...ttt e 1
40 ......... 13.17472-97010. .. ........... VBelt, FM35. 0 TN o ottt 1
41 .o 13.17525-74111. .o Fan, Cooling 3TOMM SUCHION. . .ot vttt ettt e e e e e 1
42 ... 13.15321-73016. . ..o co ot Thermostat, T80A° KUDOta .. ....oor e e 1
I 13.16221-73270. . ..ot Gasket, ThermOStat. . ...ttt e e e e e 1
a4 . ... ... 13.16261-74152. . ............ Collar, Fan. .t 1
45 ..., 13.01754-50625. . ............ BOIt, Flange ..ot e 4
46 ... ... 90.0406. ... Bolt, 1/4-20 USS x 3/4 (if equipped w/PlasticTank) ...........ccooiviiiiinnin... 2
47 oo 95.04. ... Washer, Flat 1/4 SAE (if equipped w/PlasticTank) ........c.coouiiiiinniiiinneennnn. 2
48 ... ... 11.0049. . ... Clamp, Hose Band 1/2 OD Hose (if equipped w/PlasticTank) ....................... 2
49 ... 47.0319. Cap, Coolant Recovery Tank (if equipped w/PlasticTank). ............. ... ..ot 1

117




ENGINE

ILLUSTRATED DRAWING
4520Z Kubota Gas Air Intake

13.809670 !

118



ENGINE

4520Z Kubota Gas Air Intake

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U” 1/4-20 EXtruded . ... .. 3
2 99.SFO5. ...t NUt, SRES5/T6-T8 USS ..ot e 4
3 99.SFO4. ...t NUt, SRE 1/74-20 USS . oo 1
4. 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . o oo 1
5 99.SF0506-1........cvvvnnnn Bolt, SMF 5/16-18 USS X 3/4. . o oottt e e e e 2
6. 99.SF0508-1........cvvvvnnnn BOlt, SME5/T6-T8 X T oottt 2
7o 99.0406. ......oviiiii BOlt, 174-20 X 3/4 BSCS . . oot 3
8 . 13.0231. oo Clamp, Air Filter 57 PIastiC . ..o vttt e e e 1
9. 11.0044. . ... Clamp, Hose SS 1-9/16 TO 2-1/2 .. oo oot e 2
10......... 14.0026-5........... ..o HOSE, Air Cleaner. . ..ottt e e e e e 1
Mo 64.1643. ... ... Bracket, Air Filter MOUNt . ... oo e e e 1
122000000, 14.0041-1 .. Adapter, Reducer 1-3/4 1-1/4 . .. oo e 1
1300000000, 13.0273. .o Hose, INtake 45007 . . . ..o v vt 1
14 ......... 11.0043. ... Clamp, Hose SS 1-5/16 TO 2-1/4 . ..o oo e 1
5. KN-1122 ..o Baffle, AirInlet. .. ..o oo 1
16 . ...t 13.809670 ...t Cleaner, Al ASIN ..ttt e e 1
17 oot KN-1121 ..o Cover, AIr INlet . .o 1
18 ..l 05.0120. . ... ciiiiii Bumper, Neoprene 10 Ga - 1/4 . . oot e e e e 2
20 ... 13533761 .o Cover Assembly W/ Latches. . . ..ot t  e a 1
21 oo 13538928 ...l LatCh o 2
22 ... 13.522958 .. ... ValVe, Drain ...ttt e 1
23 ... 13.0067. .. vevie e Filter, Air-Element Safety .. ...t e 1
24 ... 13.0060......cccvvvvinnnn. Filter, Air-Element Primary. ... ..ottt e e e 1

119




ENGINE

ILLUSTRATED DRAWING
4520Z Kubota Gas Fuel System

120



ENGINE

4520Z Kubota Gas Fuel System

REF. PART NO. DESCRIPTION QTY.
T 99.SF0406-1........ccvvuunn. BOlt, SMF 1/4-20 X 3/4. . o oottt e e e e e e e
2 99.SFO4. ...coie i NUE, SRF 1/4-20 USS ot e e e e e et
3. 99.SF0404-1........ccvvuunn. BOlt, SMF 1/4-20 X 1/ 2. oottt e et et e e e e e e
4. ... 11.0048. ... Clamp, Hose Band 9/16" OD HOSE . .. oottt ettt e
5. 00.0457. ...t Decal, Gasoline Safety ... ...ttt e
6. 13.0053. ... Filter, Fuel - In Line 5/16" . .ot e e e e e
7o 47.0328. ... Valve, Fuel Shut Off 5/16". . ..o e e e e e
8. 11.0038. ..o Clamp, HOSE SS 7/32 T0 5/8 . o o v ettt e e e e e e e
9. 13.0270. 0o Pump, Fuel KUub - Z .. e
10......... 47.0370-1 oo Tank, Asm 4500 Gas (Tank shell not available separately) ..........................
L 99.E0049........ ..o, Nut, Washer #10-32 (Star NUL) . ..o v it e e e e e i
12......... 27.F05-1-49IN ............... Hose, Fuel Line 5/16" Low Perm X 49" . ... ittt
13000, 27.F03-102IN................ Hose, Fuel Line X 3/16" X 102" . . ottt et e e e et
14......... 27.F05-1-13.75IN. .. .......... Hose, Fuel Line 5/16" Low Perm X 13-3/4" . . . ..ot et
15......... 27.F05-1-26IN ............... Hose, Fuel Line 5/16" Low Perm X 26" .. ...ttt i
16 ......... 27.F05-1-2.25IN.............. Hose, Fuel Line 5/16" Low Perm X 2-1/4" . . . . it
20 ... ... 05.0134. ... Grommet, Fuel Tank Sender .. ... o e
21 oo 05.0133... .o Grommet, Tank Fitting . ..o oot e
22 .. 29.0097. ... .t Fitting, Tank 5/16 Withdraw. . .. ... ot e
23 ... 05.0162.....ccvviiiieinn Grommet, Fuel Vent Valve . . ... e
24 ... 29.0100. . ...t Valve, FUBL VNt . o e
25 ..., 350120, .o Sending Unit, FUeL. ...
26 ... 47.0309. ... it Cap, Fuel 3-1/2" Unvented . . . ...ttt e e e

121




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Lower Rear Frame (Serial # 01001-05664)

122



FRAMES / SHEET METAL

Lower Rear Frame (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
Tl 99.E0105......cvviii NUL, INSErt 1/4-20 HeX . .o v et e e e e e et e et ettt
2 99.SF0406-1........ccvvunnn. BOlt, SMF 1/4-20 X 3/4. . o oottt e e e e e e
3. 99SFO4. ... NUE, SRF 1/4-20 USS ot e e e e e e e
4. 99.SF0405-1........covvunnn. BOlt, SMF 1/4-20 X 5/8. . o oottt e e e
5. 440331, oo Flex Tread, Foot Platform KN . .. ... ot e e e
6. 440220, ... Flex Tread, TUNNEI COVEN . ..ottt e e e e e e ettt
7o KN-1027 ... Frame, Rear UpPer ..o e e e e
8. KN-1021T ... Cover, Rear LoWer Frame. . ..ottt e e et e e e et
9. KN-1253 ... Panel, Foot Platform Right. . ... o e
10......... 99.SFO808-1 ... .vvvveeeennn BOIt, SMF 17213 X 1 oottt e e e e e e e
I 99.SFO8. ... NUE, SRF 1/2-13 USS ot e e e e e e e
12000000, 99.0808. ..o BOlt, 1/2-13 X 1 BSCS . o ittt e e e e e e
130, 00.0315. ... Decal, Battery DiSCONNECE . . ..ottt ettt e ettt e e i
14 ......... 30.0338. ... Breaker, CircUit 150 A . ..ttt e e e e e e e e
5.0, 99.KO047 ... Machine Screw, #10-32 X 3/4. . oot e e e e
16 ... .. 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . . ..ottt e e
17 oooat KN-6011T ...ooviiie et Frame, Rear LOWer . ...ttt e e e e et e et e e e e
18 .ot KN-6025...... ...t Bracket, Transaxle Mount Right .. ... ...ttt e
19 .. ..., 641594, . ... .. Bracket, Transaxle Mount Left. . . ... i i e e

123




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Lower Rear Frame (Serial # 05665-)

Serial # 08328-

124



FRAMES / SHEET METAL

Lower Rear Frame (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
Tl 440331, 0o Flex Tread, Foot Platform KN . . ... oo e e e 2
2 440220, ... Flex Tread, TUNNEI COVEN . ..ttt e e e e e e et e 1
3 KN-6025 ...t Bracket, Transaxle Mount Right .. ... ...t e 1
4 ... ... 641594, .. ... Bracket, Transaxle Mount Left. . . ... i e e 1
5.0 KN-1484 ...... ... ... ... .... Frame, Rear UpPer ..ot e e e 1
6. .. KN-1470 .. ...t Cover, Rear LowWer Frame. . ..ottt e e e e e e e 1
7o KN-1253 ... Panel, Foot Platform Right. . ... o e 1
8. 99.E0105......cvviii NUL, INSErt 1/74-20 HeX . .o i ettt e e e e e e et et et et ettt 3
9. 99.SF0406-1 ... .o vvveiee BOlt, SMF 1/4-20 X 3/4. . o oottt e e et e e e e 3
10......... 99.SFO808-1 ... .vvvveeeennn BOIt, SMF 17213 X 1 oottt e e e e e e e 7
I 99.SFO8. ... NUE, SRF 1/2-13 USS ot e e e e e e e 8
12000000, 99.SF0405-1 ... .cvvvieen. BOIt, SMF 1/4-20 X 5/8. . o oottt e e e e e 2
130000, 99SFO4. ..ot NUE, SRF 1/4-20 USS ot e e e e e e et 2
14......... 99.0808. ..ot BOlt, 1/2-13 X 1 BSCS . o ittt e e e e 1
15......... 00.0315.. ..o iiii Decal, Battery Disconnect (Serial # 01001-08327) . ..ot vt ne et 1
15......... 00.0447. ... ... Decal, Battery Disconnect (Serial #08328-) . ...ttt 1
16 ......... 300338, ... Breaker, Circuit 150 Amp (Serial # 01001-08327) . . . oottt 1
17 .ol 99.KO047 ... Machine Screw, #10-32 X 3/4 (Serial # 01001-08327) . ... vttt 2
17 .ol 99.0408-1 .. .cvvviiiiie i Bolt, SMF 1/4-20 x 1 (Serial # 08328-). . .ottt e e e et 2
18 .. ... 99.A1032N ..o v e Locknut, Nylon 10-32 Stainless (Serial # 01001-08327). . ..ot tviie e 2
18 ...l 99.A04N ... .. Locknut, Nylon 1/4-20 (Serial # 08328-). . .. v vttt e 2
19......... KN-6070 .......ccvvivvnvnn.. Frame, Rear LOWer . ...ttt e e e e e et e et e e e 2
21 ool KN-1515 ... ..o Plate, Circuit Breaker Filler (Serial # 08328-). .. ..o ittt et e 1
22 . 300501, ... Breaker, Circuit T50A (Serial #08328-). .ot vii ittt ettt et e et e 1

125




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Seat Box & Upper Rear Frame (Serial # 01001-05664)

126



FRAMES / SHEET METAL

Seat Box & Upper Rear Frame (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U" 1/4-20 EXtruded . . ... ..o e 4
2 99.SFO5. ...t NUE, SRES/16-T8 USS .. .ttt 1
3. 99.E0105.......i i NUt, INSert 1/4-20 HEX . . oottt e e e e e e 2
4. 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 6
5. 99.GO003 .....oii e Washer, Star-EXternal 5/16 . .. ...t 1
6. 95.05. .. Washer, FIat 5/16 SAE . . . ...ttt e e 2
7o 90.0510. .. Bolt, 5/16-18 USS X 1-1/4 . . ettt e 1
8. 99.A05N . ... Locknut, Nylon 5/16-T8 USS. . . ..ottt e e 1
9. KN-1027 ... Frame, Rear UpPer ..ot e e e e 1
10......... 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e e 6
Mo 99.A04N . ... Locknut, NyIon 174-20. . . ..ottt e e e e e 1
122000000, 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
13000, 99.SF0608-1......cvvvuunn.. BOIt, SMFE 3/8-16 X 1 oottt 6
14 ... .. KN-1269 ... A0, 2
15 .. 06.0050-6IN................. Trim, TAM LOC 1/2 X 3/T6 X 6L « oo v ettt e et 1
16 ......... 99.SFO414-1 .. ... BOlt, SMF 1/74-20 X 1-3/4 . . . oottt e e e 2
17 oot 64.2035.. ... Spacer, 1/4"ID X 1/2"0D X 1" L. vt et e e e 2
18 .ot 00.06%4. ...t Decal, Safety 4520 . . .ttt e 1
19 ... 00.0334.....coviiiiii Decal, Fuel On/Off. ..o 1
20 ... 300339, ..t Module, Power Relay . ... e 1
21 ool 99.K0060 .....ovvvviinnn Machine Screw, #6-32 X 3/4. . . ..o e 4
22 oo 99.E0085........cciiiinn Locknut, Nylon #6-32 . . oo e 4
23 ... 99.SF0416-1. ... vvvin .. BOLT, SMF 174-20 X 2 o ettt e et e e et e e e e e 1
24 ... KN-1146 .. ..o Mount, SDLA 2 Spool Valve . . ... o 1
25, KN-6018 . ...t Frame, SeatbhoX . .. ...ttt e 1
26 ... 33.0067. .. Light, Marker Red Oval. ... ... oo e e e 2

127




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Seat Box & Upper Rear Frame (Serial # 05665-)

128



FRAMES / SHEET METAL

Seat Box & Upper Rear Frame (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NuUt, “U” 1/4-20 EXTrUded . ..ottt ettt e e ettt e ittt 4
2 99.SFO5. ... cii i NUE, SRF 5/16-T8 USS . .ttt e e e e e et 1
3 99.E0105......cviii NUL, INSErt 1/4-20 HeX . oottt e e e e e e e et et et e e e 2
4. 99.SF0405-1........covvunnn. BOlt, SMF 1/4-20 X 5/8. . o oottt e e e 6
5. 06.0050-4.5IN ............... Trim, Trim LOC 1/2 X 3/16 X 4-1/ 2" . o e e e e et et 1
6. 99.GO003 ..ot Washer, Star-External 5/16 ... ...t 1
7 95.05. . . i Washer, Flat 5/16 SAE . ..o e e 2
8. 90.0510. . ..o BOlt, 5/16-T8 USS X 1-1/4 . ittt e e e e e e et 1
[ 99.A05N ... .ot Locknut, Nylon 5/16-18 USS. . . . oottt e e i e 1
10......... KN-1484 ...... ... .. ... .... Frame, Rear UpPer ..ot e e e 1
Mo 06.0050-2.25IN . ............. Trim, Trim LoC 172 X 3/16 X 2-T/4" . o et ettt 1
122000000, 99.E0082. ...t Nut, Locking FIange 3/8-T6 . .. ..ottt e e 6
13000, 99.SFO608-1 ... .ovveieennn BOIt, SMF 3/8-16 X 1 oottt ettt et et e e e e e e 6
14......... 06.0050-6IN................. Trim, Trim LOC 172 X 3716 X B oottt e e et e e 1
15......... 99.SFO414-1 .. ..., BOlt, SMF 1/4-20 X 1-3/4 . o o oottt e e e e e e 2
16 ..0...... 64.2035. ... i Spacer, T/4"ID X 1/2"0D X 1L« v vttt e e e e e e e e e e e e e 2
17 oo 00.06%4. ...t Decal, Safety 4520 . . .ottt e 1
18 ...t 00.0334. ...t Decal, FUel ON/Off. .o e 1
19......... 99.KO060 .......cvviiiinn Machine Screw, #6-32 X 3/4. . .o 4
20 ... 99.E0085........cciiiinn Locknut, NYIOn #6-32 . . oo e 4
21 ool KN-1146 ... .o Mount, SDLA 2 Spool Valve . . ... o e 1
22 i KN-6078 ... Frame, SEathOX . .\ttt 1
23 ... 33.0061. ..o Light, Marker Red Oval. . .. ... e e e 2
24 ... KN-1269 ... Cover, Seatbox Blank ... ... e 2
25 ..., Q9SFO4. ..o NUE, SRF 1/4-20 USS ot e e e e e e e e 2

129




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Left Seat Box Panels

130



FRAMES / SHEET METAL

Left Seat Box Panels

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NuUt, “U” 1/4-20 EXTrUded . ..ottt ettt e e ettt e ittt 7
2 99.SF0406-1........ccvvunnn. BOlt, SMF 1/4-20 X 3/4. . o oottt e e e 11
3. 99.SFO4. ... NUL, SRF 1/4-20 USS ..ottt e ettt et e et 1
4. 99.SF0404-1........covvunn. BOlt, SMF 1/4-20 X 172, o ot ettt et e et e ettt e e e 1
5 99.SF0606-1.........coouuun. BOlt, SMF 3/8-T6 USS X 3/4. . o i ittt et ettt ettt e et 2
6. 60.1148. ... Panel, Seathox Left . ... 1
7 KN-1205........ccvviinn.. Cover, Fuel Tank Main. . ..o e e e e e e e e 1
8. KN-1204 .......ccoviiii. Panel, Seatbox Rear Left ... .. o e 1
9. 60.1125. .. i Cover, Fuel Tank INner . ..o e e e e e e e e e 1
10......... 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e e 8
Mo 99.E010T. ..o Nut, Locking Flange 1/4-20 . .. ...ttt e e e 4
12000, 99.SF0608-1........ccvvuunn. BOIt, SIMF 3/8-T6 X 1 ittt ettt et e et e ettt e 6
13000 00.0629........ciiiii. Decal, Battery Hazard. . .. ... oot e 1
14 ......... 00.0749........cciiiiin... Decal, Flex Frame (Serial # 05659-). . . ..ottt ittt et et et et et et 1
15......... 00.0771. .. v, Decal, 4520 PRO Left Fender (PRO OpPtion). . ...vvuieetit e 1
16 ......... 00.0666........ccvviiinnn. Decal, Rear Fender Left (Serial # 01001-05658) .. ..ottt e e i 1
17 oot 00.0741.....cviiiii . Decal, Rear Fender Left (Serial # 05659-). .. ..ottt ittt et et 1
18 .ot 00.0736.....ccvvviiiaeennnn, Decal, 4520K (Serial # 05659-) . . .ottt ettt e 1
18 .ot 00.0738.....ccvviiiieeennn, Decal, 4520P (Serial # 05650-) . . ..\ttt ittt e 1
18 .ot 00.0739.....ccvviiiiine, Decal, 4520V (Serial # 05659-) . . ..\ttt e 1
18 .ot 00.0740.......cciiniinn. Decal, 4520Z (Serial # 05659-) . . ..\ttt e 1

131




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Right Seat Box Panels




FRAMES / SHEET METAL

Right Seat Box Panels

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. Nut, “U” 1/4-20 Extruded (Serial #01001-12413) . .. oottt ie e nn 13
T 99.E0046.........ccviieenn Nut, “U” 1/4-20 Extruded (Serial # 12414-) .. ...t i 9
2 99.SF0406-1........ccvvuunn. BOlt, SMF 1/4-20 X 3/4. . oo\ttt et e e e 15
3. 99.SFO4. ...coie i NUL, SRF 1/4-20 USS ..ottt et et ittt 6
4. 99.SF0405-1........ccvvunnn. BOlt, SMF 1/4-20 X 5/8. . o ottt ettt et e e et e e 1
5 99.SF0404-1........covvinnn. BOlt, SMF 1/4-20 X 172, o ot ettt et e e et e ettt e e 6
6. 99.SF0606-1........ccovuunn. BOlt, SMF 3/8-T6 USS X 3/4. . oo i ittt ettt et ettt e et 2
7 60.1148. ... Panel, Seathox Left . ... o 1
8 . KN-1201 ..o Panel, Seatbox Rear Right . . ... ... i e 1
9. KN-1198 ... Panel, Hyd Cooler INner. . ... e e e 1
10......... KN-1238 ... Cover, Hyd Cooler Top Front (Serial #01001-12413) . ..ottt 1
Moo KN-1227 .o Panel, Control (Serial # 01001-12413) ...ttt e ettt 1
1200000, 64.1596. ... ..o Screen, Hyd. Oil Cooler. . ..o e 1
3.0, 79.0093. ... ... Brush, Side Panel w/Holder. . ... ... . e 1
14 ......... 99.E0082. ...t Nut, Locking FIange 3/8-16 . . ...ttt e e e s 8
5. 99.E010T. ..o Nut, Locking Flange 1/4-20 . .. ...ttt e e e e 2
16 ..0...... 99.SF0608-1........ccvvuunn. BOIt, SIMF 3/8-T6 X 1 ottt ettt et e e et e ettt e e 6
17 oo 05.0131. ... cvie e Plug, SWItCh Otto K5 . oottt e e e e e e e 6
18 .ot 05.0139......cvviiiiinennn, Plug, 5/8" Hole, BIK PIaStiC . . .. v et e et ettt 1
19......... 47.0185. .. oot Holder, CUP 3.586 OD X 3-1/4 DP ..\ttt ettt e 1
20 ..., 11.0077. oo Clamp, HOSE 3-1/16 T0 4" . oottt ettt et 1
21 oo 00.0687.....ccvviiiiiii Decal, Control Panel . ... ..o 1
22 i 31.0043. ... Switch, PTO - PUSh/PUIL. . ..o e e e 1
23 ... 300542, ..o Receptacle, USB DUAl . . ..ot e s 1
24 ... ... 00.0316....ccvviiiieeeennn, DECal, SDLA .. 1
25 ..., 31.0053. . ..o Switch, Rocker On/Off .. o e 1
26 ... 00.0667.....cccvviiiin. Decal, Rear Fender Right (Serial # 01001-05658) . . . .ttt vine e 1
27 oo 00.0742.......ccoviiiin... Decal, Rear Fender Right (Serial # 05659-) .. ..ottt 1
27 oo 00.0772....ccvviiiii Decal, 4520 PRO Right Fender (Serial #05659-). .. ...ttt tttritiiiiiiiiiaaaeeenns 1
28 ... 00.0736.....ccvviiiiieennnn. Decal, 4520K (Serial # 05659-) . . .\ttt e 1
28 ... 00.0738.....ccvviiiiieennn, Decal, 4520P (Serial # 05650-) . . ..\ttt et 1
28 ... 00.0739......coviiiiin, Decal, 4520V (Serial # 05659-) . . ..\ttt et e 1
28 ... 00.0740. ..., Decal, 4520Z (Serial # 05659-) . . ..\ttt ittt e 1
29 ..., 99.E0146.......cvieeenn. Nut, Cage 1/4-20 (.093 - .126") (Serial # 12414-) . ...ttt 4
30......... KN-1570 .. ..o Cover, Hyd Cooler Top Front (Serial # 12414-) ... .ottt e 1
C ) I KN-1571 ..o Panel, Control (Serial # 12414-) . . . it e e e 1

133




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Roll Bar

134



FRAMES / SHEET METAL

Roll Bar
REF. PART NO. DESCRIPTION QTY.
T 99.E0082. ..., Nut, Locking FIange 3/8-T6 . . ...ttt e e s
2 99.SF0608-18.........covvnnn BOlt, SMF 3/8-16 X 1 GR8 . . .ttt ettt e
3. 05.0110. ..o Bumper, Neoprene 1" Dia . ..ottt e
4 ... 03.0037. ..o Pin, Knurled w/Spring & Lanyard . . ...ttt e
5 05.0138.......iiiinn Grommet, 7/16ID, 11/160D, 3/8ThK. . . ..ottt e
6. 05.0196........cvvviiinnnn. Grommet, 11/16"ID, 1 5/16" OD, 1/2" ThK ..ottt e
7o 05.0145. . ...t WASHER, .55ID X 1.030D X .062T ..\ttt ettt e e
8 i 90.0814. . ... BOlt, 1/72-T3 USS X 1-3/4 .o
9. 99.A08. ... Locknut, Stover 1/2-T3 USS ... ittt e e s
10......... 99.SF0504-1.......vvvvnnnn Bolt, SMES5/16-T8 USS X 1/2. . .o e
M. 05.0045.........ciiiiiiinn Grommet, 3/41d,1 3/80d,1/2ThK. . . .. oot
12000000, 00.0644. ...t Decal, ROPS 450074520 . . .o vt
1300000000, 95.08. ... Washer, FIat 1/2 SAE . .. oo
14 ......... 62.1510. ..o Roll Bar, Fold DOwn Right. . ...t
5. 621511, . Roll Bar, Fold DOwWn Left. . ... e e et
16 ... .. 62.1509. .. ..ot ROII Bar, FOId DOWN TOP « « vttt et et ettt e e e e e e et e e e et

135




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Standard Rear Hitch

136



FRAMES / SHEET METAL

Standard Rear Hitch

REF. PART NO. DESCRIPTION QTY.
T 99.SF06. ...ttt NUL, SRFE 3/8-T6 USS . oottt et e et e e e e 4
2 03.1024. ... Clevis Pin, 5/8 X 3 OAL ZP. . .ottt e e 1
3 02.HPO420 ..........covvnnnn Hairpin, 1/8 X 2 9/T6 ZP . oo e 1
4 ... 64.1867. . i Plate, Rear Axle SKid NO BPT ... o e e e 1
5. 64.1865. ..ot Bracket, Rear Hitch Mt Left ... ... i e 1
6. KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
7o 99.SF0808-1.....ccvvunnnn. BOIt, SMF 1/72-13 X 1 oottt e e e e e e 8
8. 99.SFO8. .. NUE, SRE 1/72-T3 USS et 8
9. 99.SF0606-1......covuunnnn.. Bolt, SMF 3/8-16 USS X 3/4. . . oottt e e 4
10......... 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e e 2
Moo 99.SF0608-1......cvvvunnnn.. BOIt, SME 3/8-T6 X 1« oottt et e e e e e e 2
122000000, 64.0761....ccvviiii Pin, Weight Secure 7.3"Usable . . ... .. i e 2
13......... 02.HPO416 ...t Hairpin, 1/8 X 2 ZP. . o oot e e 2
14 ... .. 47.0115-1 .o Weight, SUItcase - 42 LBS. . . ... ot e 4
5. 62.1363. ... Frame, Rear Weight Bar/Hitch. .. ... ..o e 1
16 ... 62.0968. . ...t HItCh, Rear ... e 1

137




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Rear Fenders & Battery Compartment (Serial # 01001-05664)

138



FRAMES / SHEET METAL

Rear Fenders & Battery Compartment (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
1.0 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 9
2. 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e ettt e e 4
3. 99.SF0406-1........cvvvvnnnn BOIt, SMFE 1/4-20 X 3/4. . o oo e e e e e 2
4., 99.SFO4. . ...t NUL, SRE 174-20 USS . oottt e e e e e e 5
5.0 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o o et e e e et e e e e et e e e 14
6...... 99.SF0506-1........cvvvnnnn Bolt, SME 5/16-T8 USS X B3/4. . .t ittt 2
7 ... .. 60.1116. ... Panel, Battery Compartment. . .. ...ttt e e 1
8...... 60.1117. . Panel, Foot Platform Left. . ... ... e 1
9...... 60.1127. .o Fender, Rear Flap Left. . ... e e 1
10..... 60.1130. .. Fender, Rear Left. ... .o 1
M ... 60.1146. ... ..o, Fender, Rear Flap Right . ... oo e e 1
12..... 60.1131. . Fender, Rear Right. .. ..o e e s 1

139




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Rear Fenders & Battery Compartment (Serial # 05665-)

140



FRAMES / SHEET METAL

Rear Fenders & Battery Compartment (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e
2 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e ettt e e
3 99.SF0406-1........cvvvvnnnn BOIt, SMFE 1/4-20 X 3/4. . o oo e e e e e
4. 99.SFO4. . ...t NUL, SRE 174-20 USS . oottt e e e e e e
5 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o e e et ettt e e e e e e e e
6. 99.SF0506-1........cvvvnnnn BOIt, SME 5/16-T8 USS X 3/4. . o ettt e et 14
7o 60.1116. ... Panel, Battery Compartment. . .. ...ttt e e
8 . 60.1117. . Panel, Foot Platform Left. . ... ... e
9. KN-1480 . ....ccovvvvinnt. Fender, Rear Left. ... .o
10......... KN-1481 ... Fender, Rear Right. .. ...t e e e
Mo KN-1483 .. ... Fender, Rear Flap Right . ... oo e e
122000000, KN-1482 ... .o Fender, Rear Flap Left. . ...t e e
13000, 99.E0155...... .. Nut, INSert 5/16-T8 HeX ... v v e 12

141




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Standard Seat Assembly

141

47.0313

142



FRAMES / SHEET METAL

Standard Seat Assembly

REF. PART NO. DESCRIPTION QTY.

T 99.SFO5......... NUE, SRES/T6-T8 USS . .o e

2 99.SF0406-1.......cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . . ettt e e e e
3 99.SF0506-1........ccvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt
4. 99.SF0404-1 ...t Bolt, SMF 1/4-20 X 1/2. . o o ettt e
5 95.05. .. Washer, FIat 5/16 SAE . . . ...ttt e e e
6. 99.A05N ... Locknut, Nylon 5/16-T8 USS. . . ..ottt e e
7o 99.SF06. .. NUL, SRE3/8-TE USS ..o
8 . 64.1598. ... .. Bracket, SEat Prop. ..ottt
9. 64.1599. ... ... Plate, SEAt PrOP . o vttt ettt
10......... 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e e
Mo 99.E010T. ..o Nut, Locking Flange 1/4-20 . .. ...ttt e e e
122000000, 64.1681. .. ovviiii Tube, Seat BUMIPEr . ..t
130, 05.0137. ... Bumper, Elastomer 3.4" .. ..
14 ... .. 99.SF0624-1......coviiin... BOlt, SMFE 3/8-16 X 3 oottt
5. 03.0019. ...t Pin, Seat Latch .. ..o oo
16 ... 95.04. .. i Washer, FIat 1/4 SAE . . . oo oot
17 oot 95.06. ..t Washer, FIat 3/8 SAE . . . oot
18 ... 99.E0100........cvvvnnnnnn.. NUL, ACOTN B/8-T6 o o et
9.0 90.0612. ... BOlt, 3/8-T6 USS X 1-1/2 oo e
20 ........ 99.0406. . ...t BOlt, 174-20 X 3/4 BSCS . . o oot
21 ool 85.B0068 ........ccvviuiin. Bushing, 3/8 X 1/2 OD X 1/2 LG. .« oottt et e e et
22 oo KN-1147 oo Plate, Seat SUPPOIT . . vttt e
23 ... 47.0489. ..ot Seat, Deluxe High Back. . .. ..ot
24 ... 95.07 . ¢ttt Washer, FIat 7Z/16 SAE . .« oo oot
25 . ... 99.SFO712-1 ..t BOIt, SME 7/16-T4 X 1-1/2. . et e e
26 ... 99.SFO710-1 ... vvvviinn e Bolt, SME 7/16-T4 X 1-1/4 . . o e e
27 oo 99.A07. .o Locknut, Stover 7/16-T4 USS . . ...
28 ... 99.B0076 .......covvuiuiinn. Washer, .130T X .395ID X T.50D . .o u i
29 ... 03.0021. .. Pin, LINCh (3/16) .« o e ettt e
C10 R 64.1723. . Clamp, Seat Latch Strap . .. oot
o 300135, .. Clamp, Loom 3/8 Rosebud MoUNt .. ...ttt e e
32l 47.0313. o Seat Belt, Lap W/BUCKIE . . ..o
33 ..., 47.0335. .. Strap, Seat LatCh . ...
34 ... .. KN-6036 ...........cooinntn MOUNL, SAL . . ottt s
35, 32.0224. .. ... Harness, Wire 4520 Seat .. ... ..ot
40 ... ... ... 47.0313-2 ..o Seat Belt, Buckle . ... ..o
A1 47.0313-1 oo Seat Belt, Lap Belt. ..o
50 ......... 31.0079. ..o Switch, Seat Delta N/O . . ..o oo e
51 ...t A7.051T e Cover, Back V LOgO .ottt et e
52 ... 47.0512. oo Cover, Seat CUSHION . ... e
53 ..., 47.0513. o Rail Set, Slide AdJUStMENT . ... ot e
60 ......... 47.0497. . oot Armrest, Kit - Deluxe Seat 4520. . . ...t
61 ......... 47.0529. ... i Screw, Self TapPINg .« oottt

143




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Front Frame, Frame Connector Bracket, Hose Retainer

144



FRAMES / SHEET METAL

Front Frame, Frame Connector Bracket, Hose Retainer

REF. PART NO. DESCRIPTION QTY.
T 05.0073. .. i Grommet, 21D, 2-3/4 0D /16 T oottt e e e 2
2 11.0046. ....ccviviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. i e e ea 1
3. 99.SFO4. ... NUE, SRF 1/4-20 USS ot e e e e e e e 5
4. 99.SF0405-1........covvunnn. BOlt, SMF 1/4-20 X 5/8. . o oottt e e e 3
5. 64.1729. ... Retainer, Wire LOOM . ..ttt e e et e e e et e 1
6. 99.SF0404-1........covvinnn. BOIt, SMF 1/4-20 X 1/ 2. ottt e e e e e e e e e 2
7 05.0091.....ccvviiiiii Plug, 1-1/4" Hole, BIK PIastiC . . . ...ttt e e e 2
8. 04.0029. ... RIVEt, POP 178" X /4" S ot e e e e e e 2
9. 06.0065-5IN . .......covinnn. Velcro, Loop 1" Black X 57 . ..ot 1
10......... 06.0065-4IN................. Velcro, Loop 1" Black X 4" . . ... 2
Mo 440418, oo Clamp, 1-1/4" Loop Vinyl Cushion. ... ... oot e 1
12000000, 99.SFO808-1 ... .evvveieeennn BOIt, SMF 17213 X 1 oottt e e e e e e e e e 4
130000, 99.SFO8. ... NUE, SRF 1/2-13 USS ot e e e e e e e et 4
14 ......... KN-6013 ... ..ot Bracket, Connector Frame M. . ... it e e et e 1
15......... KN-6038 ........ccvvvnvnn.. Bracket, HOSE Retainer. . ..o v it e e e e e 1
16 ..., 05.0148. ... Grommet, 2-1/2ID, 3-1/80D, 3/8T (Serial # 01001-09642) .........ccviiiiieinnenn.. 1
17 .ol N/A Plate, Ventrac Serial NUumber . ... .. 1
18 ...t 06.0050-4.5IN ............... Trim, Trim LOC 172 X 3716 X 4-1/2" . e e e e e e 1
19 ..., 00.0770. ..o Decal, Built inthe USA ... e e e e e e 1
20 ... 99.E0082........cviiiinn. Nut, Locking FIange 3/8-T6 . . ..ottt e e e 1
21 oo 97.0608. ..... ... ... Bolt, Carriage 3/8-T6 X 1. oottt et e e 1
22 .o KN-6010 ......covvinnnt Frame, Main Front. . ... e e e e e e e e e 2

145




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Front Fenders & Foot Pegs

146



FRAMES / SHEET METAL

Front Fenders & Foot Pegs

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRES/16-T8 USS ...ttt 12
2 99.SF0506-1........ccvvvvnnnn BOlt, SMF 5/16-T8 USS X 3/4. . .ottt 12
3 60.1133. .. Fender, Front Left .. ..o o e 1
4 ... 60.1134. .. .o Fender, Front Right . . ... e e 1
5. 64.1707. ..o Foot Peg, Right .. ... e e 1
6. 64.1708. ... FOOt Peg, Left. oottt e 1
7o 44,0330, ..ot Flex Tread, FOOt Peg KN . . ... i e e i e 2

147




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Center Pivot & Connector Link

148



FRAMES / SHEET METAL

Center Pivot & Connector Link

REF. PART NO. DESCRIPTION QTY.
T KN-1185 ... Mount, Main Pivot FIange . . ... ...t e s 1
2 99.SFO810-1.......ovvvvvnnnn BOlt, SME 1/72-13 X 1-1/4 o oo e 4
3 99.E0103.......cvviiiiie Nut, Locking Flange 1/2-13 . ... o e e e 4
4. 99.SF0808-1........ccvvvvnnnn BOlt, SMFE 1/72-13 X 1 oot 2
5 99.SFO8. ...t NUt, SRE 1/72-13 USS oo 2
6. 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . . ...ttt e s 4
7o 99.SF0612-1....vvvvin.. BOLT, SMF 3/8-16 X 1-1/2. oo 4
8. 99.B006T ... Washer, 3/16 X21/32 X T 1/32. oo e 1
9. 99.E0057........iiiiii NUT, CASTLE 5/8-18 SAE. . . vttt 1
10......... 99.E0095........cciiiiinn, Locknut, 5/8-11 Heavy NYION. . . ..ot e e e e 1
M. 99.KOT12 ...oviii Bolt, 5/8-11 X 2-1/2 Grd A325 .. 1
122000000, 99.E0094. ...t Locknut, 5/8-11 Flanged StoVer. . . ..ottt e e e 1
13000, 97.1018. ... . oo Bolt, Carriage 5/8-11 X 2-1/4 GRS . . . ..o oottt e 1
4 ... 621371 0o Revised KN-220, KN-222. . . ..o e 1
5. .. ... KN-6013 ... .. Bracket, Connector Frame M. .. ...ttt e e 1
16 . ...t 42.0607. ...t Link, Front/Rear CONNECLON . . .ottt et e e e et e et e e e 1
17 oo 431007, i Ball Joint, Main Articulating . . .. ...ttt e 1
18 ... 02.CPO410 ...t Cotter Pin, 1/8 X 1-T/4. . o oo e e 1
9.0, 29.GFO00T ...t Grease Ftg, 1/4 SAE ST .. e e 1
20 ... 641724, .. . Spacer, Connector Link Bolt. . ... ..o 1
30......... 29.GF0020 .........cooiinn.. Grease Fitting, MO X 1.0 . . ..ot e e e 2
o 85.5S32. .. Set Screw, M6-T.0 HOlOW . . ..o oot 2
32 99.MO075.......ciiiiiii Bolt, M8 X 1.25 X 70MIM . oottt et 2
3300 99.M0068 ...t Nut, M8 X 1.25 Nylon LocK. . ... e 2

149




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Front Hitch

150



FRAMES / SHEET METAL

Front Hitch

REF. PART NO. DESCRIPTION QTY.
T 64.1617. ..o Lock, Front Hitch Lever. .. ... o e e e 1
2. 06.0044. ........ ...l Cap, Plastic 1/8 X 1/2 X 7/8 . . o e et e e 1
3 99.SF0508-1........ccvvvvnnnn BOIt, SMFE 5/16-T8 X 1 oottt et ettt et e e e e e e et e 1
4 ... 00.0317. ..o Decal, Front HIitch LOCK. . . ..ottt e e e 1
5. 99.E0102......ovvviiiee Nut, Locking Flange 5/16-18 . .. ...ttt e e s 1
6. 05.0055. .. ..o Washer, Nylon .34 X .74 X .062. . . ...ttt e 3
7o 99.SF06....ovvii NUL, SRF 3/8-16 USS ..ttt e e e e e s 3
8 i 41.0039. .. Spring, Comp. 9716 OD X 5/8. . ..ottt e 1
9 95.06. ..ttt Washer, FIat 3/8 SAE . . .. o 2
10......... 40.0376. .ot Lever, Front Hitch Latch . . ... oo e e 1
M. 99.5F0614-1.......vvvvvnnn. BOIt, SMFE 3/8-16 X 1-3/4 . o oot 1
122000000, 42.0558. ... .. Link, Front Hitch Latch . .. ..o o e 1
13......... 06.0051.......cvvviiinnnnnnn Cap, 3716 X I5/16 X 1-3/4 FE oottt ettt 1
4 ... 90.0610.......cvvviiiinnnnnn BOlt, 3/8-T6 USS X 1-1/4 oot e e e s 1
15......... 02.CPO406 .........cvvvnnnn Cotter Pin, 1/8 X 3/4, ZiNC. . o oottt ettt ettt et 1
16 ......... 99.E0100.......cvvvvvrnnnnnn NUL, ACOIN 3/8-16 oot ettt et e e e e e e e e e e e e i e 1
17 oo 64.1609. ..., Bushing, Front Hitch Pivot. . ... ... e 2
18 ...t 29.GF0002 ...........vunnn Grease Ftg, 174 SAE 90 . . ..ottt e e e 2
19......... 99.K0121 ...t Bolt, 5/8-11 X 3-1/4 Grd A325 ..ttt e 2
20 ... 99.E0095........cciiiiinn, Locknut, 5/8-11 Heavy NYION. . . ..ot e e e 2
21 oo KN-6040 .................... Frame, Front Hitch . ... ... e e 1

151




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Grill & Headlights (Serial # 01001-05664)




FRAMES / SHEET METAL
Grill & Headlights (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e et 2
2 99.SF0406-1.......cvvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o oo e e e e e e 6
3 11.0046. .o ovoiiii Clamp, Cushioned 1/2" 2-Tube (Serial # 01001-05425) . . . oo oo i i e ee e 1
4 ... 99.E0102.....cvvvviiiii Nut, Locking Flange 5/16-18 . .. ...ttt e e 2
5 99.0404. . ... BOIt, 1/4-20 X 1/2 BSCS . o ottt et et et et e e e e e e e 2
6. 99.E010T....ovviae e Nut, Locking Flange 1/4-20 . .. ...ttt e e e 6
7o 64.0602. ... BUShing, 3/8 X 5/8 X .265 . . ...ttt e 2
8 i 99.E0146. ...t Nut, Cage 1/4-20 (093 - .126"). . oottt ettt 4
9. KN-1123 ... Bumper, Front, With Short Access Panel . ...........o i 1
10......... KN-1191 .o Plate, Front Grill “V”, SROrt. .. ..o e 1
Mo KN-1166 . ...ccovieiiaa et Grill, Front Filler. ..o e 1
12000000, 05.0083..........ciiiiiinnn Washer, PVC .375ID X .875 X L0625 . . . . vttt ettt ettt 2
13......... 99.0506. ...t BOIt, 5/16-18 X 3/4 BSCS. . . .ottt ettt e e e 4
4 ... 33.0086. ...ttt Light, LED FIOOM. . .« oottt e e e e 4
15......... 99.SFO412-1 ... BOIt, SMF 17420 X 1-1/2 1 oo e et e 4
16 ......... 00.0320.........ciiiiiinnnn Decal, V-TWIN (520K) . . . .ottt et e e e 2
16 ......... 00.0321.......iiiiin Decal, DFL(4520P) . . oottt et e e e e 2
16 ......... 00.0322. ... .o Decal, Diesel Liquid Cooled (4520Y) . . .« vttt e e et 2
17 oot KN-6009 .......covvevennn... Grill, FrONt. oo e 1
18 .l 32.0234. . ... Harness, Wire 4520 HOOd . . ... oottt e e e 1
19 ... 11.0072. ..o Clamp, 1/2 Loop Vinyl (Serail # 05426-) . . . .ottt e ea 1
20 ... 99.SFO4. ...t Nut, SRF 1/4-20 USS (Serail # 05426-). . ..o vt e ettt ee e 1
21 o 99.SF0404-1. ...t Bolt, SMF 1/4-20 X 1/2 (Serail # 05426-) . . ..o vttt 1

153




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Grill & Headlights (Serial # 05665-)

154



FRAMES / SHEET METAL
Grill & Headlights (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.

T 99.SFO5......... NUE, SRES/T6-T8 USS . .o e

2 99.SF0406-1.......cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . . ettt e e e e
3 99.SFO4. ...t NUE, SRF 174-20 USS . et
4. ... 99.E0102.....cvvvviiiii Nut, Locking Flange 5/16-18 . .. ...ttt e e
5 99.SF0404-1. ...t Bolt, SMF 1/4-20 X /2. . o o ettt e e e e
6. 99.E010T....ovviae e Nut, Locking Flange 1/4-20 . .. ...ttt e e e
7o 99.0404. ... ... BOlt, 1/4-20 X 1/2 BSCS . . . .ottt ettt e
8 i 99.E0146........ccvvnnnnnn.. Nut, Cage 1/4-20 (093 - .126"). . oottt ettt
9. KN-1123 ... Bumper, Front, With Short Access Panel . ...........o i
10......... KN-1191 .o Plate, Front Grill “V”, SROrt. .. ..o e
Mo KN-1166 . ...ccovieiiaa et Grill, Front Filler. ..o e
12000000, 05.0083..........ciiiiiinnn Washer, PVC .375ID X .875 X .0625 . . . ..\ttt ittt
13000, 99.0506. ...t BOIt, 5/16-18 X 3/4 BSCS . . .ottt
14 ... .. 33.0086. . ... Light, LED FIOOd. . .o oot
15......... 99.SFO412-1 ... BOlt, SMF 174-20 X 1-1/2 . ettt e e e e e
16 ... .. 11.0072. ..o Clamp, 172 Loop ViNYL. . oo e e e e e
17 oot KN-6058 ..., Grill, FroNt. oo e
18 ..l 32.0234. . ... Harness, Wire 4520 HOOd . ... ..ottt et e e i
9.0 64.0602. . ...t BUShing, 3/8 X 5/8 X 265 . ..\ e
20 ........ 00.0320. ... Decal, V-TWIN (4520K) . . oo vt e
20 ... 00.0321. .o Decal, DFI (4520P) (Seial # 01001-09627). . . .« e ettt et e e
20 ........ 00.0322. ... Decal, Diesel Liquid Cooled (4520Y) (Seial # 01001-09642). .. .........ovvviinunnen..

155




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Hood

156



FRAMES / SHEET METAL

Hood
REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUL, SRF 5/16-18 USS . .ottt ittt et ettt et ettt 6
2 99.SFO4. ...coie i NUL, SRF 1/4-20 USS ..ottt e ettt e et et 6
3. 99.SF0506-1........ccvvuunn. BOlt, SMF 5/16-T8 USS X 3/4. . o oottt et ettt e ettt et et 6
4 ... ... 99.K0072 ... Machine Screw, 10-24 X 1/2 ZP . . ..ot e e e et 6
5 99.0404. ... BOIt, 1/4-20 X 172 BSCS . o ottt ettt e e 12
6. KN-1501 ..o HOOd, ENGINe . .o oo e e 1
7 KN-T118 ..o Shield, HOOd LOWer . . ..ot e e e e e e e e e 2
8 . 00.0664. ... Decal, Hood Right . ..ot e 1
9. 00.0665.......cviiiiii Decal, Hood Left ..ot e e e 1
10......... 44,0427, oo Seal, Hood Strip 4520 . . ..ottt ettt 1
Mo 06.0045-12IN................ Weatherstrip, 1/8 X 3/4 X 12" . . oo e e e e 2
12......... 00.0670......ccvvviiinnn... Decal, Maintenance 4520, . . ..ottt 1
13......... 00.0671.....ccviiiinann.. Decal, Quick Reference 4520 (Serial # 01001-02232). .. oo ittt it e e i e 1
13......... 00.0706.......cvviiiann. Decal, Quick Reference 4520 (Serial # 02232-05658). .. .. oot it ci i 1
13......... 00.0720. ..o Decal, Quick Reference 4520 (Serial # 05659-) . .. ..ottt ettt e 1
14 ......... 00.0385.....iiiiiii e Decal, Maintenance ENgine Oil . . ... .ottt e e 1
5. 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e e 6
16 ... .. 47.0127-2 0o Latch, Rubber Draw Post Only . ... e 2
17 oo 47.0127-1 oo Latch, Rubber Draw T-Handle Only . ...t i e 2
18 .ot 00.0652.........ccvviviinn. Decal, Ventrac 4520Y (Serial # 01001-05658) . ... vtttiie e 2
18 .ot 00.0653..........ccciiiinn. Decal, Ventrac 4520Z (Serial # 01001-05658) . . ..o vt tiie e e i iiaaes 2
18 .ot 00.0654...........cciviiinn. Decal, Ventrac 4520P (Serial # 010071-05658) . . ..o vttttiie et iiee e iiiee e 2
18 .ot 00.0655......cccovviiieann, Decal, Ventrac 4520K (Serial #01001-05658) . ...\ vettie e iiee i eiiaaanns 2
18 .. ... 00.0735. ... i Decal, Ventrac (Serial # 05659-). . ..o vttt e e 2
19 ..., 11.0072. ..o Clamp, 1/2 Loop Vinyl (Serial # 05426-) . . . .ottt e e 1

157




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Dash, Dash Brackets, Decals, & Switches (Serial # 01001-05664)

158



FRAMES / SHEET METAL

Dash, Dash Brackets, Decals, & Switches (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U” 1/4-20 EXtruded . ... .. 3
2. 99.E0105....... i NUt, INSert 1/4-20 HEX . . oottt e e e e e 4
3. KN-1026 ... COVeY, PUMD . e e e e 1
4. 99.SF0406-1........ccvvvvnnnn BOlt, SMF 1/4-20 X 3/4. . o oo 4
5. 11.0046.....ccviviiiiii Clamp, Cushioned 1/2" 2-TUbe . . ... ot e i 1
6. 99.SFO4. . ...t NUt, SRE 1/4-20 USS o oot "
7o 99.SF0405-1 ...t Bolt, SMF 1/4-20 X 5/8. . o oo 1
8. i 95.04. ... Washer, FIat 1/4 SAE . . . oo oo e 4
9. 00.0639......ccvviiiiiin Decal, Pinching Hazard FOOt . .. ...ttt e 2
10......... 00.0642. ..., Decal, SIope Warning . .. oottt s 1
M. 99.SF0408-1.......ovvvvnnnn BOlt, SMF 1/74-20 X 1 o oottt 4
12000000, 99.0404. ... ... Bolt, 174-20 X T/2 BSCS . o oot 5
1300000000, 99.0406. ... BOlt, 174-20 X 3/4 BSCS . . oot 2
14 ......... 13.0078. ..o e Switch, Ignition Delta . .. ..o e 1
150000000, 05.0080........c00iiiiiiinn Grommet, 2-3/41ID, 3-5/8 OD, 5/16T. . ..ottt 1
16 . ...t 13.0080.....cvivii e Key, Ignition Delta. . . ..ot e 1
17 oot 64.1691. ... Bracket, Harness CONNECLOr .. ...ttt ettt ettt 1
18 .ot 350124, ..o Alarm, Audible Cont. Panel Mt ... ... o i 1
19 . ... KN-1144 .. ... ... oo Cover, Steering Valve . ... 1
20 ... 00.0684........cciiiiinn. Decal, Dash Center . ...ttt e ettt e e e e 1
21 ool 00.0683.... ...t Decal, Dash Left. . ... e 1
22 oo 00.0685.....ccvviiiii Decal, Dash Right . ...t e e 1
23 ... 300351, . Connector, 22 Pos Wpak Female. . . ... ..ttt e 1
24 ... 06.0042-335IN .............. Trim, Trim Loc 172 X 1716 X 33-1/2" . o o et e 1
25 . ... 06.0042-34.88IN . ............ Trim, Trim LoC 1/2 X 1/16 X 34-7/8" . . . e e 1
26 ... 05.0058. ...t Plug, 2" Hole, NYION .. e 1
27 oo 30.0469. ... ..o Cover, Splashguard Ig SWItch . ... .. o e e 1
28 ... KN-1136 ..o Panel, Dash ACCESS . . vttt e e e e 2
29 ... KN-6019 ...t Dash, Main Panel. ... ..o o 1
C10 R 35.0159. ..o Gauge, Cluster Information. ... ...t 1

159




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Dash, Dash Brackets, Decals, & Switches (Serial # 05665-)

160



FRAMES / SHEET METAL

Dash, Dash Brackets, Decals, & Switches (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U” 1/4-20 EXtruded . ... .. 3
2. 99.E0105....... i NUt, INSert 1/4-20 HEX . . oottt e e e e e 4
3. KN-1026 ... COVeY, PUMD . e e e e 1
4. 99.SF0406-1........ccvvvvnnnn BOlt, SMF 1/4-20 X 3/4. . o oo 4
5. 11.0046.....ccviviiiiii Clamp, Cushioned 1/2" 2-TUbe . . ... ot e i 1
6. 99.SFO4. . ...t NUt, SRE 1/4-20 USS o oot "
7o 99.SF0405-1 ...t Bolt, SMF 1/4-20 X 5/8. . o oo 1
8. i 95.04. ... Washer, FIat 1/4 SAE . . . oo oo e 4
9. 00.0639......ccvviiiiiin Decal, Pinching Hazard FOOt . .. ...ttt e 2
10......... 00.0642. ..., Decal, SIope Warning . .. oottt s 1
M. 99.SF0408-1.......ovvvvnnnn BOlt, SMF 1/74-20 X 1 o oottt 4
12000000, 99.0404. ... ... Bolt, 174-20 X T/2 BSCS . o oot 5
1300000000, 99.0406. ... BOlt, 174-20 X 3/4 BSCS . . oot 2
4.0, 64.1690. ...l Bracket, TCM oottt 1
5. 300351, .. Connector, 22 Pos Wpak Female. . . ...ttt e 1
16 . ...t 64.1691. . ... Bracket, Harness CONNECLOr .. ... vttt ettt e e 1
17 oo 13.0078. ..o e Switch, Ignition Delta . .. ..o 1
18 ... 05.0080........c0iiiiiiinn Grommet, 2-3/41ID, 3-5/8 OD, 5/16T. . ..ottt 1
19 . ... 13.0080.....cviiii Key, Ignition Delta. . . ..o e 1
20 ... 350124, ..o Alarm, Audible Cont. Panel Mt .. ... o i 1
21 oo KN-1144 .. ... ... oo Cover, Steering Valve . ... 1
22 oo 00.0684........cciiiiinn. Decal, Dash Center . ...ttt e e e e e e e e 1
23 ... 00.0683.......cviiiiii Decal, Dash Left. . ... e 1
24 ... 06.0042-335IN .............. Trim, Trim Loc 172 X 1716 X 33-1/2" . o o et e 1
25 . ... 06.0042-34.88IN . ............ Trim, Trim LoC 1/2 X 1/16 X 34-7/8" . . . e e 1
26 ... 05.0058. ...t Plug, 2" Hole, NYION .. e 1
27 oo 30.0469. ... ..o Cover, Splashguard Ig SWItch . ... .. o e e 1
28 ... KN-1136 ..o Panel, Dash ACCESS . . vttt e e e e 2
29 ... 00.0733. ... Decal, Dash Right . ..o e e e 1
C10 R KN-6062 ...t Dash, Main Panel. .. ... o e 1
o 35.0159. ..o Gauge, Cluster Information. ... ...t 1
32 05.0139. ... Plug, 5/8" Hole, Bk Plastic (4520K, 4520P, 4520Y, & 4520Z) . . . . eieeeiaaaaeenn. 1
3300 05.0087.......ciiiiiiiiinn Plug, 3/8" Hole, Black (4520N, 4520P, & 4520Y) . ..ottt ettt e 1

161




CONTROLS & LINKAGE

ILLUSTRATED DRAWING

SDLA Control Levers

162



CONTROLS & LINKAGE

SDLA Control Levers

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRES/T6-T8 USS ..ot e
2 99.SFO4. . ...t NUt, SRE 1/74-20 USS . oo oo
3 99.SF0404-1. ...t BOlt, SMF 1/4-20 X /2. o oo
4 ... 60.1120. . ... Cover, SDLA PIVOL ..ot e
5. 79.0091. ... Brush, SDLA Cover W/Holder. . .. ... e e
6. 99.SFO404. ... Bolt, SRF 1/4-20 X 1/2 o oo v
7o 99.A04N ... Locknut, NYIon 174-20. . . ..ot e e e e
8 . 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e e
9 99.SF0408-1.......covvvvnnnn BOlt, SMF 1/4-20 X 1 oottt
10......... 23.0207. ...t Valve, 2 Spool W/LH FIt, RHSP ..o e
M. 99.SF0516-1.......cvvvvnnnn BOIt, SME5/T6-T8 X 2 o oottt
12000000, 42.0605. ... .. Rod, Thread 1/4-28 x 6.50 RH/LH ... ..o oo e
13......... 99.E0081......vvveiiinnn. Nut, 1/74-28 LH Grade 8 YZ . . ... e
14 ... .. 93.04. ... NUL, 174-28 SAE . o oottt
5. 96.04. ... Washer, LOCK 174 . . .. e e e e e
16 ......... 90.0410. .. Bolt, 174-20 USS X 1/1-4". . o e
17 oot 85.B0027 ... Bushing, 1/2ID X5/8 OD X 5/8 . ...
18 .ot 55.FB16008 ................. Bearing, Flange Block 172" . . .. oo e
19......... 99.A08N . ... Locknut, Nylon 1/2-13 USS. . ..o e
20 ... 40.0240. .. ..o Handle, F/R CONtrol ZP . . ..ot
21 oo 47.0329. Knob, Round 1-3/8" X 1/2-13 . ..
22 i 47.0003. . ... Knob, RoUNd 27 X 1/72-13. . o
23 ... 99.A04NFN. ... Locknut, NylON 1/74-28. . . oo e e e
24 ... 92.08.... ... NUL, 172-T3 USS oottt
25 ... 85.5C08........ciiii Set Collar, /2 .
26 ..., 85.5519. ... . i Set Screw, 1/4-20 X T/4" o o e
27 oo 43.004S. ... .. Rod End, 1/4 Spherical W/Stud . . ... . i e
28 ... 43.004L. .. coiii Rod End, 174 Spherical LH . .. ..o e e e
A 55.0081.....ccoviiiiiiin.. Bearing, Flange Igus 5/8" . . . .o oot e
30 ... KN-6005 ..........ovvvinet. Arm, SDLA PIVO. . o oot
31 o 42.0562. ... ..ot PIVOL, SDLA LVEI. . .ottt e e e e e e e

163




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
SDLA Linkage

164



CONTROLS & LINKAGE
SDLA Linkage

REF. PART NO. DESCRIPTION QTY.
Tt 92.05. .. i NUE, 5/16-T8 USS . . o oottt e e e 1
2. 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt 7
3. 90.0526-2 . ...t BOIt, 5/16-18 X 3-T/4 TaP. - - v vttt et e e e et e e 1
4. ... 99.E0102.....cvvvviiiii Nut, Locking Flange 5/16-18 . .. ...ttt e e 4
5. 99.SFO8. .. NUE, SRE 1/72-T3 USS et e 2
6. 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . . ...ttt e s 2
7o 95.08. . i Washer, FIat 172 SAE . . . .o e e 2
8. 95.06. ..t Washer, FIat 3/8 SAE . . . oot 3
9. 210148, .o Pump, Hyd. Danfoss 20CC . ..o vttt e e 1
0.0 99.BO118 .. Washer, Fender 5/16 X 1-1/4 . . oo oo e 1
Moo 99.MO0T4 . ...t BOlt, M8 X 1.25 X TBIMM . ...ttt t ettt et e et e e e e e 1
12200000 .. 05.0197. .o Washer, Nylon .812ID X 1.25 0D X .080. . . .« ettt ettt et 1
13000, 85.B0027 ...t Bushing, 1/2ID X 5/8 OD X 5/8 . .« oot e 2
14 ... .. 90.0830. . ...t Bolt, Hex 1/2-13 UNC X 3-3/4 . . o oot 1
15 .. 42.0604. ... ... Rod, Thread 3/8-24 X 11.50" RH/LH ZP. . . ..o ot 1
16 ... 99.E0083........cvviiiinn. Nut, Jam 3/8-24 SAE LH ZP . . . ..o e 1
17 oot 93.06. ..t Nut, Hex 3/8-24 UNF . . ..o e 2
18 ... 90.0612. ... Bolt, 3/8-T6 USS X 1-1/2 oo 2
9.0 90.0514. ... Bolt, Hex 5/16-1T8 UNC X 1-3/4" . .« oottt e 1
20 ........ 90.0512. .o Bolt, 5/16-18 USS X 1-1/2". . ettt e e e e 1
21 oo 97.0510. . ... Bolt, Carriage 5/16 X 1-1/4 . . o oo e e e 4
22 ... 99.KO123 ... Bolt, SHCS 5/16-18 X 2 Grade 8 . . . ..ottt ettt et 1
23 ... 99.A05. . ... Locknut, Stover 5/16-T8 USS . ... e 1
24 ... 90.0530-2 ...t BOIt, 5/16-18 X 3-3/4 TaP. « .« vt ettt ettt e 1
25, 42.0603. . ... Rod, Thread 3/8-24 X 8" RH/RH ZP . .. ... 1
26 ..., 99.E0107. ..t Locknut, 3/8-24 LH ZP. . . ...t e 1
27 ool 99.E0114. .. NUL, 3/8-24 LHZP oottt 1
28 ... 440167, oo Link, Tubber for Shift Linkage . ... ..o vt e e 1
29 ... 64.0763. ... ..o Clamp, RUbber ConNNeCtOr . ..ottt e e e e e i 2
C10 R KN-1012 ..o Bracket, Pump Control LINK LONG . . ..o ottt e e i 1
31 e 99.A06NFN. ...t Locknut, Nylon 3/8-24 SAEZP . . . oo o e 1
320 KN-6006 ...........cooonuutn Arm, SDLA ROCKET . o oottt et e 1
33 ..., 43.006L. . ... Rod End, 3/8 Spherical, LHThrd . ... ..o e 1
34 ..., 47.0316. oo e e Damper, 3.187 Stroke Gas ShOCK . . ... .ot e 1
5. KN-6005........covvveen... Arm, SDLA PIVOT. . oo oot 1
36 ... 43.006. ...t Rod End, 3/8 Spherical, Female. . ... ..o e 1
37 oo KN-6004 ...t Bracket, PUMP INPUL. . oo ot e e e 1
38 ... 43.006S. .. ... Rod End, 3/8 Spherical W/ Stud. . . ... .ot e 1

165




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Neutral Assist Lever & Neutral Switch

166



CONTROLS & LINKAGE

Neutral Assist Lever & Neutral Switch

REF. PART NO. DESCRIPTION QTY.
T 06.0044..........cciiiiiin. Cap, PIastiCc 1/8 X 1/2 X 718 . .« o oottt et e e et 1
2 99.SFO5. ... cii i NUL, SRF 5/16-18 USS . ittt ittt e ettt ettt e ettt 4
3. 99.SF0405-1........covvunnn. BOlt, SMF 1/4-20 X 5/8. . oottt et et e et e e e 2
4. 95.05. it Washer, FIat 5/16 SAE . . .ottt et ettt e et e e 5
5 99.SF06....covi e NUL, SRF 3/8-16 USS ..ottt et ettt e e e 2
6. 99.E010T....ovviae e Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
7o 41.0039. ... oot Spring, Comp. 9716 OD X 5/8. . . oottt ittt e et 1
8 . i 95.06. it Washer, FIat 3/8 SAE . . ..ottt e e 4
[ 90.0614.....ccvviiii BOlIt, 3/8-16 USS X 1-3/4 . o\ttt ettt et e e 1
10......... 02.CP0406 ........covvuunnn. Cotter Pin, 1/8 X 3/4, ZINC. . oot e ettt e e ettt e et e 1
Mo 99.E0100........cvvvennnn. NUL, ACOIN 3/8-16 . v ottt ettt e et ettt ettt e et e ittt 1
12000, 85.B0068 .........ciiiinn. BUShiNg, 3/8 X 1/2 0D X 1/2 LG . ceee e ettt ettt et e e 2
13000, 94.06. ... Washer, Flat 3/8 USS . ..o e e e e e 2
14......... 90.0624. ...t BOIt, 3/8-16 USS X 3. o ittt et e e e 1
15......... 99.E0037....coveiiiee e NUE, Jam 3/8-16 USS .ot e e e e e 1
16 ..0...... 94.05. ... Washer, FIat 5/16 USS . ..o ittt et et ettt e 1
17 oo 90.0508. ... BOIt, 5/16-18 USS X 1. ittt ettt ettt e e ettt ettt e e 1
18 .ot 55.0022. ...t Bearing, Ball .315ID X .86671 OD. ...ttt ettt ettt eeaaa e 1
19 ..., 96.05. ... Washer, LOCK 5/16 . ..ot e e e e e e 2
20 ..., 41.0105. ... ..ot Spring, Torsion LH .83"ID SS ..o o ittt ittt e 1
21 ool 99.E0109.......ccvviviinn. Nut, Jam 5/16-1T8 Nylon LOCK. . . ..ottt e e 1
22 i 64.1652. ... Bracket, Neutral Switch Mount. . ... .. i i e i 1
23 ... 31.0058-2. ..o iii i Switch, Micro Neutral . . ... o e 1
24 .. ..., 40.0374. ..o Lever, Neutral ASSiSt . ..o u e e e e e e e 1
25 ... .. 41.0106. ..o SPring, EXE3/4 0D XA LG. .ot ittt ittt e e 1
26 ... ..., 42.0556. ... 00 Link, Neutral AsSist . ...ttt e e e 1
27 oo 64.1626. ...t Rocker, Park Brake TENSIONer ... vttt ettt e ettt 1
28 ... 99.SFO510-1.......cvvvennnn. Bolt, SMF 5/16-18 USS X 1-1/4 . . ..ttt et et e ettt 2
29 ..., 99.KO133 ... .ot Maching SCrew, #8-32 X 5/8. . .ottt ettt ettt et e 1
C10 R 99.E0104. ... ... Nut, Jam #8-32 Nylon LOCK. . . ..o ot e e e 1
3 I KN-6002 .........covvvnnn.. Rocker, Neutral ASSist. ..ottt e e e e e e e e e 1

167




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Parking Brake Handle, Brake Rod, & Shields




CONTROLS & LINKAGE
Parking Brake Handle, Brake Rod, & Shields

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NUt, “U” 1/4-20 EXtruded . . ..ot e e e e
2 99.SFO5. ... cii i NUE, SRF 5/16-T8 USS . .ttt e e e e e et
3. 60.1151. ... Cover, Pump Access Right . ...t e
4. 99.SF0406-1........ccvvuunn. Bolt, SMF 1/4-20 X 3/4. . o oottt e e e e e e
5 99.SFO4. ..o NUE, SRF 1/4-20 USS ot e e e e e e e e
6. 99.SF0405-1........covvnnn. BOlt, SMF 1/4-20 X 5/8. . oottt e e e e e e e
7o 99.SF0506-1........covvunnn. Bolt, SMF 5/16-18 USS X 3/4. . oottt e e e e
8. 95.05. .. i Washer, Flat 5/16 SAE . . ..o e e e
9. 00.0318. ... iiiii i Decal, Neutral AsSiSt. ..o uu ettt e e e e e
10......... 99.SF0408-1........covvunnn. BOIt, SMF 1/4-20 X 1 oottt ettt e e et e e e e e e
Mo 02.CP0406 ........covvennn. Cotter Pin, 1/8 X 3/4, ZiNC. . oo ittt e e e e e et e
12000, 99.E0081.....cvviviieeennnn NUE, 1/4-28 LH Grade 8 YZ . . oottt et et e e e e e et
130000, 90.0408. ...t BOIt, 1/4-20 USS X T .ttt et e e e e e e e
14......... 64.1626. ... Rocker, Park Brake TENSIONer ... vttt ettt e e e e et
15......... 42,0557, . i Rod, Thread 1/4-28 x 20" RH/LH . . . ..ot e e e e e
16 ......... 99.A04. . ... Locknut, Stover 1/4-20 USS ...t e e e e
17 oo 601142, .. .o Cover, Parking Brake. . . ...
18 .ot 47.035T. i Lever, Parking Brake. . .. ... e
19 ... 43.004L. .. .oiii Rod End, 174 Spherical LH . .. ..o o e e e
20 ..., 95.04. .. i Washer, Flat 1/4 SAE . . . . e e e e
K I 64.1633. ... . Mount, Park Brake ROCKEr . . ...t e e e e e e
32 91.0510. ... ovve e Bolt, Hex 5/16-24 UNF X 1-1/4 . oot e e et
33 ..., 99.A05NFN. ... Locknut, Nylon 5/16-24 SAE ZP . . . ..ottt e e e e
34......... 95.05. . . i Washer, Flat 5/16 SAE . ..ot e e
35, 31.0058-1. . covviiie e Switch, Micro Parking Brake . . ... ...
36......... 99.M0033 ... Machine Screw, M4-0.7 X TAMM . . .. ot e e e e

169




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Parking Brake Linkage & Brake Drum

170




CONTROLS & LINKAGE

Parking Brake Linkage & Brake Drum

REF. PART NO. DESCRIPTION QTY.
T 99.E0102......ovvvinei Nut, Locking Flange 5/16-18 . .. ...ttt e e e 2
2 95.05. .. Washer, FIat 5/16 SAE . . . ...ttt et e 2
3 99.SF06. . .ottt NUE, SRE3/8-T6 USS et e e e e 4
4. ... 99.E0082........ciiinn. Nut, Locking FIange 3/8-16 . . ...ttt e s 4
5 95.04. .. i Washer, Flat 174 SAE . . . .. e 1
6. 95.06. ..ttt Washer, FIat 3/8 SAE . . . ...t e 8
7o 90.0610. ... Bolt, 3/8-T6 USS X 1-1/4 . et e e 1
8 . 99.A04NFN. . ... Locknut, NYION 174-28. . . .ot s 1
9. 90.0408. ...ttt BOIt, 1/4-20 USS X 1. ittt e e e e e 2
10......... 64.1614. .. .o Plate, Brake ANChor INNner ... oo e e s 1
Mo 64.0718. .. i SPACEL, BraKe . ..ot e 2
120000000, 64.0920. ... Plate, Park Bk Mount Alignment. ....... ... i 1
13000, 90.0616. . ....vvveeiin. BOIt, 3/8-T6 USS X 2. o oottt et e 3
14 ......... 53.0076. ...t Band, Brake for 6" DIrUM .. ... 1
15 .. 90.0516. ..o BOIt, 5/16-T8 USS X 2. . o ettt e e e e e 2
16 ......... 420441, . i Link, Park BK PUIL. . ..o e 1
17 oot 42.0442. .. ... Link, Park BK PUSh. . ... e 1
18 .ot 64.1603. ... Rocker, Park Brake . ... 1
19 ... 42.0443. .. .. Link, Park BK TOrQUE. . . oottt ettt et e e e e e e e e e e e 1
20 ........ 85.5C06. . ...t Set Collar, B3/ e 2
21 ool 90.0608. . ......cviiii. BOIt, 3/8-T6 USS X 1.ttt e e e 1
22 ... 42.0551. . oo Rod, Thread 1/4-28 x 20" RH/LH . . . ..o e 1
23 ... 41.0108. ..o Spring, Comp. .531 OD X. 780 LG .. ..o vttt et 1
24 ... 83.H16S-2.. ... Bushing, 1" Split 3/16 *& 1/4 KeY . . . ottt 1
25, 99.SF0606. . .....cvvvin. Bolt, SRF3/8-T6 USS X 3/4 . . oottt e 2
26 ..., 85W0306......ccvvvninn. Key, Woodruff 3/16 X 3/4 . . ..t 1
27 oo 53.0134. ..o Drum, 6" Brake - W/Taper HUb . . ... o i e 1

171




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
High/Low Range Shift Linkage

172



CONTROLS & LINKAGE

High/Low Range Shift Linkage

REF. PART NO. DESCRIPTION QTY.
T 06.0044. ...t Cap, Plastic T/8 X T/2 X T/8. . . ..t e e 1
2. 92.05. . i NUE, 5/16-T8 USS . . oottt e e e e 4
3 99.SFO4. . ... NUE, SRF 174-20 USS . et 2
4. 99.0406. . ......ciiiiii Bolt, 174-20 X 3/4 BSCS . . . .ottt et e 2
5 99.SF06. ... NUE, SRE3/8-T6 USS et e 6
6. KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
7o 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
8. 95.06. ..t Washer, FIat 3/8 SAE . . . ...t e 6
9. 41.0039. .. ..o Spring, Comp. 9716 OD X 5/8. . ettt et e et 1
0.0 90.0610. . ..cvvveeein Bolt, 3/8-T6 USS X 1-1/4 . e e 2
Moo 99.E0081......vvveiiinnn. NUt, 1/4-28 LH Grade 8 YZ . . . ..o ottt e 1
12200000 .. 93.04. .. i NUE, 1/74-28 SAE . o oo oot et e e e 1
13000, 90.0408. . ...t BOIt, 1/4-20 USS X 1. oottt e e e 2
14 ......... 40.0379. . oot Lever, High/Low Shift . . ... e e e et 1
5. 64.0703......... ...l Plate, Front Shift PivOt ... ... 1
16 ... 99.SF0614-1. ... ovvinn.. BOlt, SMF 3/8-16 X 1-3/4 . . ettt e e 1
17 oot 43.C10-32-1 oo Clevis End Kit, #10-32 3/16 Hole ... .. e 2
18 ... 03.0305. ... Clevis Pin, 3/16 X 5/8 ZP . . . o e e e 2
9.0 02.CP0204 .......ccovuinnn.. Cotter Pin, 1/16 X 1/2, ZINC. o .o v ettt ettt e e et e 2
20 ........ 99.B0109 ......vvviiin Washer, 1/4ID, .50 OD X .062T . . . oottt ettt e 4
21 ool 42.0561. ..o Rod, Thread 1/4-28x21.00 RH/LH . . ... 1
22 oo 40.0373. .. Arm, High/Low Shift ROCKer. . ... oo e 1
23 ... 00.0313. .. Decal, HIgh/LOW RANGE . . ..ttt e e e e e 1
24 ... 03.0022. ... PiN, Ball 174 X 1 e 1
25, 99.E0034........cciiiiii... NUE, 10-32, . ettt e e e 1
26 ... 81.0124. ... .o Link, Conn #60 Double Pitch . ... ... i i e 2
27 oo 43.004. ... Rod End, 174 Spherical . .. ..o e e 1
28 ... 43.004L. ..o Rod End, 174 Spherical LH ... .o e 1
29 ... 641784, .. oo Bracket, High/Low Shift LOCK. . .. ..ottt e 1
30 ... 47.0122. oo Cable, Hi-Low Shift . ... e 1

173




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PTO Idler Pulley & Idler Arm

83.0054

174



CONTROLS & LINKAGE

PTO Idler Pulley & Idler Arm

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 4
2. 64.1702. ... Plate, PTO Arm Hanger .. ...ttt e e e e e i 1
3 99.SFO4. . ... NUE, SRF 174-20 USS . et 2
4. 99.SF0506-1........cvvvvnnnn Bolt, SMFE5/16-T8 USS X 3/4. . . o oo et e e 2
5. 64.1699. ... ...t Plate, PTO Wearbar. . .. ... e e e e i e 1
6. 99.SF0508-1........cvvvvnnnn BOIt, SME 5/16-T8 X 1 oottt et e et 2
7o 99.E0103..... ..ot Nut, Locking Flange 1/2-13 ... oo e e e 1
8. i 99.SFO408-1.........cvvvnnn BOlt, SMF 1/74-20 X 1 o oottt 2
9. 94.08........ i Washer, FIat 1/2 USS . ..o oo e 1
10......... 90.0828......... ... il BOlt, 1/72-13 USS X 3-1/2 oo 1
Moo 85.5C16-1.......oiiiiiin Set Collar, 1,015 . 1
122000000, 60.1135. .. i Guard, PTOIdler Pulley . . ... e e 1
130, 00.0339.......o i Decal, MoVING Parts ... ..o e e 1
4.0, 85.5518. ... Set Screw, 5/16-18 X 3/8 . . oot 1
5. 60.1279. .. oo Cover, PUIlBY. . oot e 1
16......... 81.BO38.........coiii Belt, B8 . oo 1
17 o000 40.0378. .. Arm, PTOIAler . .o e 1
18 .ot 83.0054. ...t Pulley, Idler 2 Groove ASIM . ..ottt e et et e e e e 1
C10 I 55.0064...........0 i Bearing, Ball25 MM X 62 MM . ... 2
31 o 85.B0085 ...l Bushing, Bearing Spacer . . ...ttt 1
32l 85.B0084 ...ttt Bushing, Drive PUIlRY . . ... e 1

175




Bl ) 1) NS B pf e
\6 /, /,W//\

S S S

r S

(e - - 4 VoA,

\/\ VERNAN

A\ s SO I
) /// o
o /

. \,

CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PTO Belt Tension Linkage

176



CONTROLS & LINKAGE

PTO Belt Tension Linkage

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUE, SRF 5/16-T8 USS . .ttt et e e e e e e e 2
2. 64.1616. ...t Bracket, Belt Release PiVOot. . . ..ottt e e 1
3. 95.05. it Washer, Flat 5/16 SAE . ... e e 3
4. 99.SF06. ...cove e NUE, SRF 3/8-16 USS ot e e e e e e e 1
5 99.SFO8. ....cii i NUE, SRF 1/2-13 USS ot e e e e e e et e 4
6. 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . . ...ttt e s 1
7o 95.06. .t Washer, Flat 3/8 SAE . . ..o e e 2
8 . i 02.CPO406 ........covvuunnn. Cotter Pin, 1/8 X 3/4, ZiNC. . oo vttt et e e e et et 1
[ 02.CPO506 ........covvvunnn. Cotter Pin, 5/32 X 3/4, ZINC. . ..ottt et e e e 1
10......... 95.08. . it Washer, Flat 1/2 SAE . . .. e e e e e e 5
Mo 85.B0027 ....oviiiiiie Bushing, 172 ID X 5/8 OD X 5/8 . . it i ittt ettt e 2
12000, 90.0844. ... ...t BOlt, 1/2-13 USS X 5-T/2 it e e e e 1
13000, 99.0812. .. i Bolt, 1/72-13 X 1-1/2 BSCS ottt e e e e e e e 1
14......... 92.06. .t NUE, B/8-T6 USS .ottt e e e e e e e e 1
5.0, 42.0584. ... i Link, PTO Idler PUSh Arm . .. o e e e e e e 1
16 ..., 42.0557. ... Link, PTO Belt TENSIONEr .ttt et et e e e e e et 1
17 oo 42.0559. ... .. Link, PTO Tensioner AQjJUSter .. ...ttt e e e e i 1
18 .ot 41.0056. . ..ot Spring, EXt 7/8 OD X 8-T/2 LNG .+ . ot ettt et e e e e e e e 1
19......... 47.0330. .o KNODb, Bar 2-1/4 X 3/8-16. . . o oottt et et e e e e e e 1
20 ..., 02.HPOA16 ..o Hairpin, 1/8 X 2 ZP. . et e e e 1
21 oo 97.0608. ..... ... ... Bolt, Carriage 3/8-T6 X 1. oottt et e e 1
22 .. 90.0612....covviiiiiee BOIt, 3/8-16 USS X T-T/2 ottt et e e e e e e 1
23 ... 64.1627. . oo Rocker, PTO Idler Arm TeNnSiON . . oottt et et e e e e ettt 1
24 .. ..., 64.1610. .. ..o RoCKer, PTO TeNSIONEL .« ittt et ettt e e e e e e et 1
25, 55.0082. ...t Bearing, Spherical TOMMID ... ..ottt e i 1
26 ... ..., 42.0554. ... .. ROd, PTO Belt TENSIONEY . o o vttt ettt et e e e e e e et 1
27 v 00.0319.....ciii i Decal, PTO TeNSION . o oottt e e e e e e e e e 1
28 ... 99.SF0506-1........ccvvuunn. Bolt, SMF 5/16-18 USS X 3/4. . oottt et e e e e e et e 2

177




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Weight Transfer

Individual components of Weight Transfer
Arm not available for service. Order
kit #70.4115 and follow the kit instructions to
replace with pre-assembled components.

f/ = = NS \:\;.;.\"w:k
T S %{ﬂ@@ KS
| /?\,
(1////'”'/\:‘6/—-::/
L

178



CONTROLS & LINKAGE

Weight Transfer
REF. PART NO. DESCRIPTION QTY.
T 64.1619. ... .o Bracket, Wt. Transfer Selector. ... ...t e i 1
2 00.0314....ccvviiiiie e Decal, Weight Transfer . .. ..o o e e e 1
3 64.1612. .. oo Bushing, Pivot Weight Transfer. . ... i e 1
4. 9510 ¢ttt Washer, FIat 5/8 SAE . . . ...t 1
5 90.1036. ...t Bolt, 5/8-TT UNC X 4-T/2. . ettt e e e e 1
6. 03.0812......ccviiinn Clevis Pin, T/2 X 1-1/2 . o oo e e e 1
7o 02.CP0506 .......ccvvuuvnn.. Cotter Pin, 5/32 X 3/4, ZINC. . . ..ottt e 1
8 . 99.E0095........ciiiii, Locknut, 5/8-11 Heavy NYION. . . ..ot e e e 1
9. 99.B0099 ........coiiiiin. Washer, Fender 172" X 2" OD ZP ... ..ttt 2
0.0 99.0404. ... ... Bolt, 174-20 X 1/2 BSCS . . . .ottt et e e e 2
Moo 99.SFO4. . ... NUE, SRF 174-20 USS . et e e 2
12200000 .. 05.0002. . .....vviiiia. Washer, Fric. 2-1/4 X 13/32. . . oot e e 1
13000 40.038T. . ii i Lever, Weight Transfer Select . ...ttt e 1
14 ... .. 95.06. ..t Washer, FIat 3/8 SAE . . ...t e 2
15 .. 99.SF0614-1 ... .vvin... BOlt, SMF 3/8-16 X 1-3/4 . . . ettt e 1
16 ... .. 99.A06N ... ... LocknUE, NYION 3/8-16. . . oottt e e e e e e 1
17 oot 06.0044. . .......ciiiiiii... Cap, Plastic T/8 X T/2 X T/8. . . ..t 1
18 .ot 704115%. . Kit, Weight Transfer 4500. . . ... ..ottt e e i 1
9. .. 41.0039. . ... Spring, Comp. 9716 OD X 5/8. . .ttt ettt e e 1

*Individual components of Weight Transfer Arm not available for service. Order kit # 70.4115 and follow the kit instructions to replace with
pre-assembled components.

179



OPTIONS
ILLUSTRATED DRAWING
3 Point Hitch Frame (Kit #70.4160)

180



OPTIONS

3 Point Hitch Frame (Kit #70.4160)

REF. PART NO. DESCRIPTION QTY.
T, 99.SF06. ...covieiiee e NUE, SRF 3/8-16 USS ot e e e e e e e 4
2. 03.1024. .. ..o Clevis Pin, 5/8 X 3 0al ZP ... i e 1
3. 02.HP0420 ........ccvvvnnn. Hairpin, 1/8 X 2 9/T6 ZP . . ..ot e e e e e e 1
4....... 99.SF0808-1.......covvvunnn. BOIt, SMF 17213 X 1 oottt e e e e e e e 8
5...... 99.SFO8. ....cii i NUE, SRF 1/2-13 USS ot e e e e e e et e 8
6...... 99.SF0606-1.........c.cvuun. Bolt, SMF 3/8-16 USS X 3/4. . oottt e e e e e e 4
7...... 99.E0082. ...t Nut, Locking FIange 3/8-T6 . .. ..ottt e e 2
8...... 99.SF0608-1 ... .vvvveieennn BOIt, SMF 3/8-16 X 1 oottt et e e et e e e e e e 2
9...... 29.GFO00T ....ovvviiiie Grease FLg, 174 SAE ST oottt e e e e e e 2
10..... 02.HPO416 . ..o Hairpin, 1/8 X 2 ZP. . e e e e e 1
1M ..... 4701151 .. o Weight, Suitcase - 42 LBS . . ... ottt e 3
12..... 64.1868. ... i Plate, Rear Axle SKid W/3PT . ... e e 1
13..... 641312, o Pin, Weight Retainer. . ..o e e e e e 1
14..... 62.0968. . ... HItCh, REAr . o e e 1
15..... 62.1365. ... . Frame, Main 3-Point Hitch . .. ... o e e 1

181




OPTIONS

ILLUSTRATED DRAWING
3 Point Hitch Arms (Kit #70.4160)

182



OPTIONS

3 Point Hitch Arms (Kit #70.4160)

REF. PART NO. DESCRIPTION QTY.
T 99.BO06T .......vvviiiiinnn Washer, 3/16 X 21/32 X 1 1/32. o o v et e 4
2 94.06. ...ttt Washer, FIat 3/8 USS . . . ...t e e 6
3 90.0614. ...ttt BOlt, 3/8-T6 UNC X 1-3/4 . o ettt e et e e e e 2
4. ... 99.A06. .. ..o Locknut, Stover 3/8-TO UNC. . ..ottt e et e e i 2
5 90.1052. . ...ttt BOIt, 5/8-T1T UNC X B-1/2. o ottt e e et e e e e e e e e e e e e 2
6 ...t 99.A10. ..ot Locknut, Stover 5/8-T1T UNC. . ..ottt e e i 6
7o 90.1018. ...t BOlt, 5/8-TTUNC X 2 1/4 . .o e 4
8 . 64.1247. .. i Bushing, Hitch Arm Spacer ... ...t e e e 2
9. 03.0001. ... Pin, Safety SNap 3/8 X 1-3/4, ZINC . .. oottt e e e 2
10......... 96.10. oot Washer, Lock 5/8 . . . oo 2
| 03.0004. ... Pin, Top Link Category T. ..ttt ettt e e e et e e e 1
1220000000, 03.0005..........ciiiiin Pin, LiNCh oo 1
13000 40.0365. .. ... Arm, Universal Lift. ... oo 2
14 ......... 47.0222. oo Top Link, Cat. #0, Adjustable . . .. ...t 2
5. 42.0402. ...t Link, Swaybar 3-PT Female ... ... e e 2
16 ... .. 42.0403. ... ... Link, Swaybar 3-Pt Male (Superseded by KN-6089) .. ........cciiiiiinnenn... 2
16 ... .. KN-6089 ..........ccintn Link, Swaybar 3pt Male ... ... o e 2
17 oo 42.0406. .. ...t Link, Top Cat #1 Complete. . ..ottt e e e e 1
C10 I 99.E0087........ciiiiiiin NUL, Jam 3/74-TO USS o oo e 1

183




OPTIONS

ILLUSTRATED DRAWING
3 Point Hitch Hydraulics (Kit #70.4160)

See 3 Spool Valve, (23.0202)
in Hydraulics, Axles, & Wheel
#2  Section for breakdown.

50

23.0128




OPTIONS

3 Point Hitch Hydraulics (Kit #70.4160)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...t Nut, “U” 1/4-20 Extruded (Serial # 01001-12413) . . ..ottt
T 99.E0046. ...t Nut, “U” 1/4-20 Extruded (Serial # 12414-) ... ... i
2 99.SFO5. . ... NUL, SRES/T6-T8 USS . . oottt e et e e e
3 99.E0103.... ...t Nut, Locking Flange 1/72-13 ... e
4. 99.SFO8. ...t NUE, SRE 172-13 USS oot e e e e e
5. i 90.0814. ...t BOIt, 172-T3 USS X 1-3/4 . o o e e
6. 95.08. ... Washer, FIat 1/2 SAE . . . oo oot e e
7o 25.FF6801-08-08 ............. Fitting, 90 EIDOW 8MFF X 8MB . . . . oottt
8 i 25.FF6801-06-06 ............. Fitting, 90 EIbow - BMFF X BMB . . . .ottt
9 02.CP0204 .........cvinn. Cotter Pin, 1716 X 1/2, ZINC. o o oottt ettt e e e e e
10......... 99.E0146.........ciiiiin. Nut, Cage 1/4-20 (.093 - .126") (Serial # 12414-) . .. ..ottt
M. 99.B0064 ...t Washer, 174 x 1.75 X 53T HOle . ..ot
12000000, 25.FF2764-06-06-LN . ......... Fitting, Bulkhead Straight 3/8 W/LocknUt . . ... ...ttt e
13 23.0197. . i Coupler, Hyd Quick Female 1T/4 ORB . . .. .ottt
4 ... 05.0190........cvviiiinnnn. Washer, .905ID X 1.170 X .T4A0 Red. . . .\ et
5. 23.0126. .. PIUG, DUSE .« ettt e
16 ......... 641722, .. Bushing, Steel .563 X 1.000 . . ...ttt ettt ettt et e
17 oot 64.0749. . ... ... i Bushing, Steel 0.516 X 1.000 . . ...ttt ettt ettt ettt
18 . . KN-1243 .. ... oo Cover, Hydraulic Cooler Top Front (Serial #01001-12413) ... ... oo veiiinee e
19 ... 23.0202. ... Valve, 3-SP00l. . .o
20 ... 25.FF6400-08-08 ............. Fitting, Connector SMFF X 8MB . . . ..ottt
21 . 25.FF6802-06-08 ............. Fitting, 45 EIDOW -06MF X -08MB.. . . . . oottt ettt et
22 . 25.FF6802-06-06 ............. Fitting, 45 Elbow - BMff X 6Mb. . . .o e
23 ... KN-1200 . .....covvveinat Lever, KN3PTHyd Handle . ... ... e e
24 ... 23.0203. ... Link, Valve Handle “C . . ...
25 . ... ... 03.0406.........c0vviiiinnnn Clevis Pin, T/AX 314, . oo e e
26 ... 06.0058. ...ttt Cap, PIastic 174 X 5/8 X 1-1/2 . o o oottt e e e
27 o 99.B0092 ...ttt Washer, 17/32ID X 170D X . 165 . . o vttt e e e e e et et
28 ... 99.0818. ... ... Bolt, 1/2-13 X 2-T/4BSCS . . .ottt e e
29 ... 99.S5F0832-1.......ccvvvvvnnnn BOLT, SMF 1/72-13 X 4 ettt e e e
30 ... 00.0686........cvvvviiinnnnn Decal, 3Pt HItCh . . oo
31 o 05.0191.........oiiit, Washer, .905ID x 1.170 x.140 Yellow . ...
32l KN-1195 ... Bracket, Hyd. QUICk COUPIEr .. ..ottt
3300 90.0808........... .. BOlt, 172-T3 USS X Tttt
34......... 99.SF0522-1....... ...t BOlt, SMES5/16-T8 X 2-3/4 . . o v
35 . 25.FF6801-06-08 ............. Fitting, 90 EIbow OBMFF X 08MB . ... ..ot i
36 ... 240027, .. Fitting, Special Power Beyond - SAEO8. . . . ...ttt e
37 oo KN-1574 ... oo Cover, Hydraulic Cooler Top Front (Serial # 12414-). . . ... ..ot
38 ... 23.0128....... o oo Cylinder, 2" X 8" Lift. . ..o e
39 ..l 20.0399........ . i Hose, 1/4x33.00 SAE TOORT7AR .. ... i
40 ..., 20.0399........ . i Hose, 1/4x33.00 SAE TOORT7AR .. ...
41 ... 20.0399........ . i Hose, 1/4x33.00 SAE TOORT7AR .. ... e
42 ... 20.0399........ . i Hose, 1/4x33.00 SAE TOORT7AR .. ...
43 ... 20.0393........... Hose, 3/8x33.00 SAE TOORT7AR . ...
44 ... 22.0083......... . i Hose, 1/2x13.75 ASTM D380/ ASTM D6751 ... ..ottt
50 ... 29.GFOO13 ...... ... Grease FTG, APt 1/4-28. . . ..ottt e

185




OPTIONS

ILLUSTRATED DRAWING

3 Point Hitch Hydraulic Diagram (Kit #70.4160)
3-Point Lift Cylinder

|

3 Spool Valve

2 Spool Valve
(Under Seat - Bottom View) X

A S

N
\v§

1

-
-

Hydraulic Oil Cooler

Left Quick Right Quick
Coupler Bracket Coupler Bracket
(Back View)

186



OPTIONS

3 Point Hitch Hydraulic Diagram (Kit #70.4160)

REF. PART NO. DESCRIPTION QTY.
T, 20.0393.. ... Hose, 3/8x33.00 SAE 100R17AR. . . . . ...ttt 1
2 20.0399. ... Hose, 1/4x33.00 SAE 100R17AR. . . . . ...ttt 4
CI 20.0400. .. ... Hose, 1/4x23.00 SAE 100R17AR. . . .. ...ttt 2
4o, 22.0083. ... ... Hose, 1/2x13.75 ASTM D380 / ASTM DB75. . . .. et eieeeieeeiieaieeeieeanane 1

187




OPTIONS

ILLUSTRATED DRAWING
Rear Hydraulic Valve (Kit# 70.4165)

Serial # 12414-

| 'See 2 Spool Valve,

| (23.0201) in Hydraulics,
Axles, & Wheel Section

for breakdown)

188



OPTIONS

Rear Hydraulic Valve (Kit# 70.4165)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U” 1/4-20 Extruded (Serial # 01001-12413) . . ..ottt e e 9
T 99.E0046. ...ttt Nut, “U” 1/4-20 Extruded (Serial # 12414-) .. ...t 7
2 99.SFO5. ...t NUE, SRES/16-T8 USS ...ttt e e e 2
3 99.SF0808-1........ccvvvvnnnn BOIt, SMF 1/72-13 X 1 o oottt e e e e e 2
4. 99.SFO8. ...t NUE, SRE 1/72-T3 USS et e 2
5 02.CP0204 ..........ciinnn Cotter Pin, 1/16 X 172, ZINC. . o ettt ettt e e e e e e 6
6. 25.FF2764-06-06-LN .......... Fitting, Bulkhead Straight 3/8 W/Locknut . ........ ... o i 4
7o 23.0197. . Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e 4
8 . 23.0126. ..o PIUG, DUSE .« ettt e e e 4
9. KN-1202 ... .o Plate, Valve Standoff. . ... 2
10......... 25.FF6400-08-08 ............. Fitting, Connector SMFF X 8MB. . . ..ottt e 1
M. 25.FF6802-06-08 ............. Fitting, 45 EIbow -06MF X -08MB. . . . . ...ttt e 1
12000000, 25.FF6802-06-06 ............. Fitting, 45 Elbow - BMff X BMb. . ..o oo 4
1300 KN-1200 . ....ccovvvenat. Lever, KN3PTHyd Handle . ... ... e i 2
14 ... .. 03.0406. . ......cvvviinnn. Clevis Pin, T/AX 3/4. . o oo e e e e 2
15 .. 99.SF0522-1 ... vvviiin e BOIt, SME5/16-T8 X 2-3/4 . . .o oo ettt e e e 2
16 ... 06.0058. . ......cviiii. Cap, Plastic T/4 X 5/8 X 1-1/2 . . et 2
17 oot 05.019T. ..t Washer, .905ID x 1.170 X .140 YellOW .. ..o ot 2
18 ... 05.0190. . ..cvvvveiiine Washer, .905ID X 1.170 X .T40 Red. . . ..ttt 2
19 ... KN-1067 ... Bracket, Hyd Coupler Rear 4 ... ...t e et 1
20......... KN-1295 ... ... .o Cover, Hydraulic Cooler Top Front (Serial #01001-12413) ... ..o v v iiiii i 1
21 ool 23.0201. .. Valve, 2-Spool w/ Detent (See Hydraulics, Axles, & Wheels Section for breakdown) . ... 1
22 ... 23.0203. ... Link, Valve Handle “C". . . . ... e e 2
23 ... 00.0669. ..., Decal, Rear Hyd Valve 4520 . . .. ...ttt e e 1
24 ... 20.0393. ... Hose, 3/8x33.00 SAE TO0RT7AR . .ot 1
25 20.0415. ... Hose, 1/4x28.00 SAE T00RT7AR . . oot e 1
26 ..., 20.0416. ..o Hose, 1/4x27.00 SAE T00RT7AR . ..ot 1
27 ool 20.0399. ... Hose, 1/4x33.00 SAE T00RT7AR . ..ot 1
28 ... 20.0399. ... Hose, 1/4x33.00 SAE T00RT7AR . ..ottt e 1
29 ... 240027, .. Fitting, Special Power Beyond - SAEO8. . . .. .ottt e 1
30 ... 25.FF6801-06-08 ............. Fitting, 90 Elbow 06MFF X 08MB . . . . ...ttt ettt et 1
31 e 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . . ..ot e 1
32 23.0211. o BRACKET, HANDLE. . . . ettt e e et e e e et 2
33 99.MO074 . ... BOLT, M5X25MM SHCS. . . .ottt et et e e e 4
34 ... 99.E0146.......covvvinnnn... Nut, Cage 1/4-20 (.093 - .126") (Serial # 12414-) . .. .o e 2
35, KN-1295 ... ... .o Cover, Hydraulic Cooler Top Front (Serial # 12414-). . . ... .ot 1
36 ... 22.0083. . ... Hose, 1/2x13.75 ASTM D380 / ASTM D675T .« oo oot ettt 1

189




OPTIONS

ILLUSTRATED DRAWING

Rear Hydraulic Valve Diagram (Kit# 70.4165)
2 Spool Valve

[al

2 Spool Valve

(Under Seat - Bottom View)
- @
I \

6 CI—-- -
— HEe) () ([©@)- ;E
| HOIOI(@H [ =
= ‘\{\"\ \" *i\: O*-

@

I

©
O
®©
®

Hydraulic Oil Cooler

00 00!

Hydraulic
Coupler Bracket

(Back View)

190



OPTIONS

Rear Hydraulic Valve Diagram (Kit# 70.4165)

REF. PART NO. DESCRIPTION Qry.
T en200393. Hose, 3/8x33.00 SAE 100R17AR. . .. ...ttt
2200399 L Hose, 1/4x33.00 SAE 100R17AR. . .. ...t
3200415 Hose, 1/4x28.00 SAE 100R17AR. . .. ...t
4o 200416 Hose, 1/4x27.00 SAE 100R17AR. . ...t
5 it 220083, Hose, 1/2x13.75 ASTM D380 / ASTM DB751. . . .. ... oveiiiie e

191




OPTIONS

ILLUSTRATED DRAWING
70.4098 Wheel Extension Kit

F== D 4
T
1

192



OPTIONS

70.4098 Wheel Extension Kit

REF. PART NO. DESCRIPTION QTY.
T, 53.0144. ... Hub, 3" Wheel EXteNSioN . . ... i e e e e 4
2 99.KO120 ... viii Bolt, 7/16-20 X 1-1/2 WhI StUd. . . ..ot e e et 20
3. 99.E0044. ................... NUt, Lug 7/16-20 SAE . . oo 20

193




OPTIONS

ILLUSTRATED DRAWING
70.4163 Foot Control Kit

194



OPTIONS

70.4163 Foot Control Kit

REF. PART NO. DESCRIPTION QTY.

T 99SFO4. ... NUt, SRFE1/4-20 USS . ..o

2 99.SF0405-1 ... ..ot BOlt, SMF 1/4-20 X 5/8. . oottt ettt et e et e e
3. 99.SF06. ...covieiiee NUL, SRF 3/8-16 USS ..ottt e ettt et e et
4 ... ..., KN-1292 . ... Plate, FOOt Center 4520 . ..ottt et e e e e e
5. ... KN-1327 .o Flex Tread, FOOt Plate Front. .. ... e et et ettt et
6. KN-1328 . ... Flex Tread, FOOt Plate Rear . ...t i e e e e
7. KN-1329 ... ..o Flex Tread, Foot Pedal Front . .......ooi i i i e e
8. KN-1330 . ....coivie e Flex Tread, Foot Pedal Rear . ... ..ot e e e e
9. 00.0338......ccciiii i Decal, FOOt CoNtrol . ... ou et e e e e e e
10......... KN-6030.......coovvvnnnn. Pedal, FOOt 4520 . .\ttt ettt e e e e

195




OPTIONS
ILLUSTRATED DRAWING
70.4108 Raised Platform Kit

196



OPTIONS

70.4108 Raised Platform Kit

REF. PART NO. DESCRIPTION QTY.
T, 99.E0046...........cin NUE, “U” 1/4-20 EXTrUded . .ottt et e e e e e e e e e 8
2 621384, ... Frame, Raised Platform RH ... ... . e 1
3. 62.1388. .. i Frame, Raised Platform LH .. ... . . e 1
4 ... ... 99.SF0406................. Bolt, SRFE 1/4-20 X 3/4 . . oo et e e e e 8
5. 56.0055-11IN. . .............. Flex Tread, 5" Black Coarse X 117 ... .ot e e ettt 2

197




OPTIONS
ILLUSTRATED DRAWING
70.4105 12 Volt Rear Plug Kit (Serial # 01001-02232)

198



OPTIONS
70.4105 12 Volt Rear Plug Kit (Serial # 01001-02232)

REF. PART NO. DESCRIPTION QTY.
T 30.0335. . ... Fuse, 20 AMp Mini Yellow. . . ... e 1
2 99.K0062 ...........ii... Machine Screw, #10-32 X 1/2. . oot e e e 2
3. 99.E0035.......coiiiian NUL SF#10-32 . ottt e et e et e et e e s 2
4 ..., 00.0662.........cciiiii.. DECal, T2V REAI . ittt e e 1
5. 31.0053. .. ..o Switch, Rocker On/Off ... . 1
6. 31.0056. ..o i i Switch, Rocker (ON)/Off/(ON) . . oo ot e e e 1
7o 320113, ..o Harness, Wire 12V Rear ... ..ottt et e ettt e et e et ettt et 1

199




OPTIONS
ILLUSTRATED DRAWING
70.4179 12 Volt Rear Plug Kit (Serial # 02233-)

200



OPTIONS
70.4179 12 Volt Rear Plug Kit (Serial # 02233-)

REF. PART NO. DESCRIPTION QTY.
T 300335, .. Fuse, 20 AMp Mini Yellow. . . ..o oot e e s 1
2. . 99.KO062 .........iii Machine Screw, #10-32 X 1/2. .ot e e e e 2
3., 99.E0035.......iiii i NUE, SF #1032 o e e e 2
4 .. ..... 00.0662........ccvviiiiin... DeCal, T2V REar . ittt 1
5....... 31.0053. ..ot Switch, Rocker On/Off . ..o e 1
6....... 31.0056. ..o i i Switch, Rocker (ONn)/Off/(ON) . .« .ottt e e e e e 1
7. 320242, ... Harness, Wire 12V Rear .. ...ttt e e e e et et et et 1

201




OPTIONS

ILLUSTRATED DRAWING
70.4120 Horn Kit

Upper Mounting Location

202



OPTIONS

70.4120 Horn Kit

REF. PART NO. DESCRIPTION QTY.
T, 99.E0046............. NuUt, “U” 1/4-20 EXtruded . . ... e e e 1
2 99.SF0405-1.......... BOlt, SMF 1/4-20 X 5/8. . o o oottt ettt e e e e 1
3. 30.0333........ol Fuse, TOAMP MiNi Red. . . ..o e 1
4 ... .. KN-1502 ............. Bracket, HOMN. ..o 1
5. 33.0019.............. HOMN, LOW TON . .ottt e e e e ettt et ettt et ettt e e 1
6. 99.M0029............ Nut, M6 x T.0W/Lock Washer ... ... i e 1
7. 31.0057.............. SWItCH, HOMN. oo e e 1
8 ... 641711, ...l Bracket, HOMN. ..o e 1
9. ... 99.KO125 ............ Maching SCrew, #2-56 X 3/16. .. oottt e e e e e 2
10......... 320115, ... ...l Harness, Wire HOrN. ... oo e et et et et e et et e e et 1

203




OPTIONS
ILLUSTRATED DRAWING
70.4102 Kubota Engine Heater Kit

204




OPTIONS

70.4102 Kubota Engine Heater Kit

REF. PART NO. DESCRIPTION QTY.
T, 99SFO4. ... ... NUt, SRF 174-20 USS .o et e e e e e et e e e e e 1
2 99.0406. ... BOlt, 174-20 X 3/4 BSCS . . oottt ettt 1
3 11.0058. ..o Clamp, Cushioned 3/8" RoUNd . ... ...ttt e 1
4 ..., 11.0052. ... Clamp, Hose SS 13/16 X 1-1/2 . oo oo e e 2
5 13.0303. ... Heater, Radiator HOSE . ...ttt e et e it 1
6. 13.0263-1 ...t Hose, Heater ENgine Side. . . ... e 1
7o 13.0263-2. ..o Hose, Heater Radiator Side . ...ttt e e 1

205




OPTIONS

ILLUSTRATED DRAWING
70.4140 Slope Indicator Kit

206



OPTIONS

70.4140 Slope Indicator Kit

REF. PART NO. DESCRIPTION Qry.
T 30.0332......coil Fuse, 5AMP MiNi Tan .. .o e 1
2 05.0147............. Plug, 5/16" Hole, Nylon Black (only for 4500) . . .......ovtitiii e 1
3 30.0037............. Tyton Tie, #50 .18 X 8 BIACK . « .+« v v vt 4
4o 35.0145............. Gauge, SIope INAIiCatOr. . .ottt 1
5. 32.0166............. Harness, Wire Slope INdicator. . . ...ttt e 1

207




OPTIONS

ILLUSTRATED DRAWING
70.4144 Rear Weight Bar Kit

208



OPTIONS

70.4144 Rear Weight Bar Kit

REF. PART NO. DESCRIPTION Qry.
T, 03.1024. ... ..o Clevis Pin, 5/8 X 3 OAL ..ttt 1
2. 02.HPO420 .................. Hairpin, 1/8 X 2 172 . . oo e e e 1
3 64.1912. . ... Pin, Weight Secure 22.5" Usable. . ... ..o e 1
4. 02.HPO313 ...t Hairpin, 3/32 X 1-5/8 . o oo e 1
5. 621454, . ... ... Frame, Rear Weight Bar. . ... ...t e 1

209




OPTIONS

ILLUSTRATED DRAWING
Dual Wheels

MNT PRO Dual Wheel Kit - # 70.4067
Turf Master Dual Wheel Kit - # 70.4068

Original Wheel & Axle - DO NOT Remove Lug Nuts
when installing Dual Wheel Hub

- - - - r
: | |
| I |

53.0202 |

53.0204 _ _ 53.0207 34

210



OPTIONS

Dual Wheels
REF. PART NO. DESCRIPTION QTY.
T 99.E0044.........cciiiiinn. NUL, LUG 7/16-20 SAE . . o oot e e e et e e e e e e e e e e 40
2 05.0195. ... ccviiiiee e Plug, 2-1/2 Npt M, BIack ABS . . . ..t 4
3. S Washer, Flat 3/4 USS . . .. e e e e 4
4 ... ... 50.0190. ..., Increased Stud Hole Flare From .65t0.725 . ... o it i 4
5 50.0061......ccvviiiinan, Change Slot Width in 61.36004. . ... ..ottt e 4
6. .. 50.0063..........ciiiii.. Cone, 3/4"Drawcone DUAIS . ..ottt e e 4
7 64.0672. .. i Bolt, 3/4" Drawbolt Duals. . .. ..o 4
8. 53.0202. . ... i Wheel, Asm 22x12x8 (Carlstar Field Trax). .......... ... ... i, 4
8 . i 53.0204. ... Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .. ...t 4
8 . i 53.0207.....cciiiii Wheel, Asm 22 X 11 X 10 X 5B TUIM . . oottt e it 4
21 oo 53.0203. ... Rim, 8 X8.5,50n4.5BC(Carlstar Field Trax) .............. ... oo, 1
21 ... 53.0205......cciiiiiee Rim, 8 X8.5,50N4.5BC(OTRMTN-Pro) ........0iiitiie i iiiee s 1
22 .. 53.0089.......cciiiiii Tire, Field 22 X 12 X 8-No Rim (Carlistar Field Trax) . ............. .. ... 1
22 ... 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt e 1
23 ... 53.0139. ... ..o VAV LM Lo 2
24 ... ... 00.0645. ... .. i Decal, HUD Side . ..o e 1
31 ... 53.0208. ...t RiIM, 10X 7 -5 0N 4.5 Bl oottt e e e e e e e 1
32, 53.0112. o vi i Tire, Turfmastr 22XT1IXT0ONO RIM. .. o e e e e e e 1
33, 00.0645. ... ... Decal, HUD Side . ..o e 1
34......... 53.0139. ... ..o VAV S M Lo 2

211




OPTIONS

ILLUSTRATED DRAWING
70.4169 Canopy Kit

212



OPTIONS
70.4169 Canopy Kit

REF. PART NO. DESCRIPTION QTY.
T, KN-1222 .. .o Mount, Canopy Frame . ... ... 2
2 KN-1225 ... oo Plate, Rollbar MOUNE. .. ... e e e 2
3 85BOT13 ..o Bushing, LINK RO . . . ..o oo e e 2
4. .. 64.2034. ... ... Spacer, LINK RO . ..o e e 2
5 440363, .. ROOT, Cab o 1
6. 11.0053. .o U-Bolt, 3/8-16 2-1/16"ID SQ BENA . . . oo oottt 4
7o 05.0085. .. .iiiiii Washer, NEOPIrene. . ...ttt e e e e e e 8
8 i 99.B0076 .......covviiiinnn Washer, .130T X .395ID X T.50D . ..ttt 4
9 90.0510......covviiiinn BOIt, 5/16-T8 USS X 1-1/4 . o ottt 4
10......... 99.E0102.....covivinei Nut, Locking Flange 5/16-18 . .. ...ttt e e e 4
Mo 99.E0136....covviiiee e Nut, Nylon Locking FIange 3/8-16. . . .. oottt e e 8
12000000, 90.0820.........iiiiiiiin BOIt, 1/72-T3 USS X 2-1/2 o ot e e e e e e 6
13000 99.BO14T ..o Washer, Fender 1/2 X 1-3/4 0D . . .« .ottt i 6
14 ......... 99.E0103..... ..ot Nut, Locking Flange 1/2-13 ... o e e e e 8
15......... 99.SF0606-1.........vvvnnnn Bolt, SMF 3/8-T6 USS X 3/4. . oottt e e e e e 4
16 ......... 99.SFO6. ... oiie NUL, SRE3/8-T6 USS .ot 4
17 oot 95.08. .. Washer, Flat 172 SAE . . oo e 20
18 ...t 99.SFO5. ...t NUt, SRES5/T6-T8 USS ..ot e 4
19......... 90.0512-2.....cviiiiinn BOIt, 5/16-T8 USS X 1-1/2 TaP. v et ettt ettt e e et et et e e e 2
20 ... KN-1338 ..o Spacer, T/2ID X T-1/8 OD X 3/8 T oottt ittt ettt 2
21 ool KN-1339 ... Plate, Rollbar LOCK. . . ..o e e 2
22 i 90.0822........iiii BOIt, 1/72-T3 USS X 2-3/4 o oottt e e e e e 2
23 ... 90.0814. ... BOIt, 1/72-T3 USS X 1-3/4 o et et e 4
24 ... 90.0810.......cvviiiiiinnnn BOIt, 1/72-T3 USS X 1-1/4 o e e 2
25 . ... 99.SFO8. .. ..ttt NUL, SRE 1/72-13 USS o oo e 6
26 ... KN-6026 ........covvvvnnn. Frame, Rollbar MOUNT. . . ... e e e 1
27 oo KN-6027 .. ... Frame, Canopy. . ..ottt e e e 1
28 ... KN-6055 ......covviiiinat Bracket, Rollbar LOCK LH. . ... oo e e 1
29 ... KN-6053 .....ccoviiiiinet Bracket, Rollbar LOCK RH . ... o e e 1
{0 I 42.0608. .. ... Link, Rod Assembly 20.00 . . . ..ottt e 2

213




OPTIONS

ILLUSTRATED DRAWING
70.4170 Canopy Fan Kit

214



OPTIONS
70.4170 Canopy Fan Kit

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e
2 99SFO4. ...t NUt, SRE 1/74-20 USS . oo oo
3 99.SF0404-1......ccovviennn. BOlt, SMF 1/4-20 X /2. o oo
4. ... 99.A04N ... . Locknut, NyIon 174-20. . . . .ot e e e e s
5. 05.0136. . .cveeiiee e Grommet, 7/16ID, 3/40D, 1/4ThK. .. ..ot
6. 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e i i eas
7o 300322, .. Connector, MP280 Male BodY . . ... vv vttt e e e
8. 30.0445. . ... i Breaker, Circuit 30 AMp Mini. .. ..ot e
9. KN-1247 ..o Mount, CooliNg Fan. . ..o e
10......... KN-1248 ...... ... .. ... ... MoOUNt, RESISTOr . . ..
Moo 99.0406. ...t BOlt, 174-20 X 3/4 BSCS . o oot
12000000, 99.K0O041 ... Machine Screw, #8-32 X 1/2. . oo vt e
13000 99.E0104. ... ...t Nut, Jam #8-32 Nylon LOCK. . . ..o ot e e e
4.0, 99.0404......... ... Bolt, 174-20 X T/2 BSCS . o oot
150000000, 30.0204. ... Tyton Tie, #50 190 X 12" o oottt
16 ... .. 47.0386. ..ot Knob, Fan Speed / Temperature . .. ....o.uu ettt
17 oo 31.0077. . SWItch, Fan Speed . . ...t
18 .ot 350162, .. RESISTON, 4 SPEEA . . . .ottt e
19 . ... 37.0071. oo Fan, Electric 12" . oo
20 ... 00.0676.....ccvviiii Decal, Fan SWItCh. . . ..o
21 oo 32.0129. ... Harness, Wire Tractor TOo KWA450. . . ... oo e
22 ... 32.0229. ... Harness, Wire Canopy Fan. .. ...t e e e e
P 32.0232. ... Harness, Wire Canopy Fan TOP . . .o vttt e e e e
24 ... ... KN-1281 .. .o Cover, Wire Harness ACCESS. ..ottt et aas
25 ... 30.0326. ...t Clip, Mp280 CONNECLOr 2 POS v\ttt ettt et et e e et e e ettt aa

215




OPTIONS

ILLUSTRATED DRAWING
70.4171 Strobe Light for Canopy Kit




OPTIONS

70.4171 Strobe Light for Canopy Kit

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRES/T6-T8 USS ..ot e 4
2 99.SF0506-1........ccvvvvnnnn Bolt, SMES5/16-T8 USS X 3/4. . .o e 4
3 30.0037....ciiii e Tyton Tie, #50 18 X 8 BlaCk . ..o 4
4. ... 300135, .. Clamp, Loom 3/8 Rosebud MoUNt ... ...t 11
5.0 30.0137. .o Clamp, Loom 5/8 Rosebud Mount (if equipped with Strobe Lights).................. 2
6. KN-1262 ... Mount, Strobe Left Front . . ... ...t e 1
7o KN-1264 .. ..o Mount, Strobe Right Front. . ... ...t e e 1
8 . KN-1263 ... Mount, Strobe Right Rear . ... ... i e 1
9. KN-1265 ...t Mount, Strobe Left Rear. . ... ..o e 1
0.0 99.KO166 ..t Machine Screw, #6-32 X 5/8 SS . ... 8
Moo 99.E0118. ... Locknut, Nylon #6-32 SS. . ..ot e 8
122000000, 33.0082. ... Light, Strobe Amber Low Profile. . ... ... i 4
1300000000, 05.0136.......cvviiiiiinnnn Grommet, 7/16ID, 3/40D, 1/4ThK. .. ..ottt e 2
14 ......... 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e e e i eaas 1
5. .. ... 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..t e e 1
16 ... .. 300323, .. Connector, MP280 Female BOdY. . ... cvuit et 1
17 oot 30.0326. ... Clip, Mp280 CONNECLOr 2 POS v\ttt ettt e e e e et e e e e e i 1
18 .ot 300131, e Loom, Split Corrugated 3/8 X 6 . ...ttt e 1
19 . ... 32.0233. ... Harness, Wire Canopy Strobe .. ... i 1
20 ... 320117 o Harness, Wire Strobe Light . ... i e 1
21 ool 31.0053. .. oo Switch, Rocker ONn/Off .. o 1
22 oo 11.0046.....ccvivviii Clamp, Cushioned 172" 2-TUB@ . .. ..ot 1
P KN-1281 ... Cover, Wire Harness ACCESS. ..ottt et aas 1

217




OPTIONS

ILLUSTRATED DRAWING
70.4172 Front Work Light for Canopy Kit

218



OPTIONS

70.4172 Front Work Light for Canopy Kit

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 30.0037......cciii Tyton Tie, #50 18 X 8 Black . . ..ot 2
3 33.0087........iii Light, LED Flood with Bracket ....... ... oo 2
4 ... 300135, .. Clamp, Loom 3/8 Rosebud MoUNt ... ...ttt i 5
5.0 300137, .o Clamp, Loom 5/8 Rosebud Mount (if equipped with Strobe Lights).................. 2
6. 32.0230. ..t Harness, Wire Work Lights. . ... ... e e e 1

219




OPTIONS

ILLUSTRATED DRAWING

70.4167 Heated Suspension Seat Kit

Rear Fuse Panel
(Serial #01001-02232)

Rear Fuse Panel
(Serial # 02233-)

220




OPTIONS

70.4167 Heated Suspension Seat Kit

REF. PART NO. DESCRIPTION QTY.
T 95.05. .. Washer, FIat 5/16 SAE . . ..ot e 4
2. 30.0135..... Clamp, Loom 3/8 Rosebud Mount ........ o 2
3 99.A05N ... Locknut, Nylon 5/16-18 USS. . . . oottt e e e i 4
3 99.M0068. ... Nut, M8 X 1.25 Nylon LOCK . . ..o o et e e e 4
4. ... 47.0450. . ... ..l Seat, SUSPENSION . . ..ot 1
5.0 32.0222. ... Harness, Wire Grammer Seat w/Heat . ... ... i 1
6. 31.0075. . i SWILCh, SEat ASIM. . oot 1
7o 47.0507T. ..o Cushion, Seat Heated . ... ...t 1
8 . 47.0482. . it Cover, Left & Right Side (Set). . ..o vttt e e e eeas 1
9. 04.0049. ...t Rivet, Side Covers for Grammer Seat. ... ....vut i n et 2
10......... 47.0510. . oei Rail Set, Slide AdJuStMENt . . ... o e 1
Mo 47.0547. oo Cushion, Seat Back SUSP. S€at. . ... v ittt e e 1
1200000, 99.KO188 ... Bolt, SQHD 5/16-18 X 1-1/4 ..o 4
5. ..., 47.0452-L...... ...l Armrest, Left - SUSpension Seat . ... ..ottt 1
16 . ...t 47.0452-R.........o il Armrest, Right - Suspension Seat. . ... ...t e 1
20 ... 30.0333. ... Fuse, TOAMP Mini Red. . ... e e i 1

221




OPTIONS
ILLUSTRATED DRAWING

39.56114 3N1 Hitch

222



OPTIONS

39.56114 3N1 Hitch

REF. PART NO. DESCRIPTION QTY.
T, 641017 i PIN, SECURE WEIGHTS 5/8 X 24”L. . .. .o\ et st et ettt et 1
2. 02HPOA20 ... HAIRPIN, 1/8 X 2-1/2. . 1\ oot e e et et e et e et 1
3, 62.0925. ..\t FRAME, 3NT TOW HITCH ..ottt et e et et ettt e 1
4o, 03.0005. ..\t PIN, LINCH . . .ot eet ettt et et et et ettt 3
5, 99.A05. .\t LOCKNUT, STOVER 5/16-T8 USS ...+ttt et et ettt aneeei et aieeieanens 2
6 e 03.0004. ...\ PIN, TOP LINK CATEGORY 1. .. .\ttt tt ettt et et et e et e 1
7o 90.0526. ...\t BOLT, 5/16-18 USS X 3-1/4 . ..o\ttt ettt et et 1
8 it 90.0524. ...\t BOLT, 5/16-18 USS X 3. ...+ttt ettt et et et et ettt 1
R 95.05. 4ttt WASHER, FLAT 5/T6 SAE . ...+t e ettt et ettt e et et e et 2
0.0, 6411010 LATCH, LEVER LOCK. . . .\ et et ettt et et et et et et et e 1
M. 410021, 0t SPRING, COMP 172 0D X 2-3/4 LG ..\t ote et e et e e 1
2.0 00.0192. ... uienianinns DECAL, V-DECAL DIE CUT BLUE. . ...ttt ett et et ettt e e e 1

223




OPTIONS

ILLUSTRATED DRAWING
39.56116 Rear Counterweight Bar

224

©



OPTIONS

70.39.56116 Rear Counterweight Bar

REF. PART NO. DESCRIPTION QTY.
T, 90.0606. . ...t BOLT, 3/8-16 USS X 3/4. . . ...ttt e et et et et 2
2 95.06. .\ WASHER, FLAT 3/8 SAE . . ... ettt ettt ettt et 2
3 99.SF06. ...\t NUT, SRF3/8-T6 USS . . ... ottt et ettt e 2
4o, 02.HPO420 ...t HAIRPIN, 1/8 X 2 1/2. .0 e ettt 1
R 64.1040. .. ..ot PIN, WEIGHT SECURE 217L. . ...ttt e ettt et ettt 1
6 62.0955. ..t FRAME, REAR WT BRACKET . ...ttt ettt ettt e et 1

225




OPTIONS

ILLUSTRATED DRAWING
70.2016 Trailer Mover Hitch

226



OPTIONS

70.2016 Trailer Mover Hitch

REF. PART NO. DESCRIPTION QTY.
Tl N/A o Plate, Ventrac Serial NUmMber ... ... i e e e 1
2 04.0007.....ccvviriiian.. Rivet, Pop Dome 1/8 X 1/8 S.S. . oot e e 2
3. 03.0014. ..., Pin, Hitch 5/8" X 3" Usable . .. ..o e e e e e e e e 1
4 ... ... 02.HPO420 . ................. Hairpin, 1/8 X 2 172 . o oo e e e e 1
5. ... 621461, .. o Frame, Tow HitCh. . ..o e e e e e e e e 1
6. 62.0968. ... HItCh, REAr ..ot e e e e e e e e e, 1

227




OPTIONS

ILLUSTRATED DRAWING
70.4184 Tool Box Mount, Small

228



OPTIONS

70.4184 Tool Box Mount, Small

REF. PART NO. DESCRIPTION QTY.
T, 1T1.0053. ... .o U-Bolt, 3/8-16 2-1/16"ID SQ BeNd . . ..o oottt e 2
2 99.E0136.......civiiinn Nut, Nylon Locking Flange 3/8-16. . . ... oottt e 4
3 KN-1332 ..o Spacer, Small ToolboX Frame. . .. ..ottt 1
4o KN-6039 ..........ovviinn... Frame, Toolbox SMall W/Tray. . ... e 1
5.0 47.0507. ... .o Toolbox, Side ROPS . . ..ot e 1
6 ...t 47.0517. ..o Strap, Bungee Cord 12" ... i 1

229




OPTIONS

ILLUSTRATED DRAWING
70.4185 Tool Box Mount, Large

230



OPTIONS

70.4185 Tool Box Mount, Large

REF. PART NO. DESCRIPTION QTY.
T 11.0053. ..o U-Bolt, 3/8-16 2-1/16"IDSQBend ....... ..ot 2
2. 99.E0136.........coiiiii Nut, Nylon Locking Flange 3/8-16. . ...... ..ot 4
3. KN-1307 ..o Frame, ToolboX Large. .. ...ttt e e e 1
4. KN-1411 .o Spacer, Large ToolbOX Frame . ... .. i i 1
5.0 47.0506. . ... oo Toolbox, Rear ROPS. . ... o 1
6 ...t 47.0518. . oo Strap, Bungee Cord 18" ... o i i 1

231




OPTIONS

ILLUSTRATED DRAWING
70.4173 Work Light LED Kit

232



OPTIONS
70.4173 Work Light LED Kit

REF. PART NO. DESCRIPTION QTY.
T, 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..o i e s 1
2 05.0136.....cvvviiiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e 2
3 KN-1225 ... oo Plate, Rollbar MOUNE. .. ... e e e e 2
4. 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ BENA . . . oo oottt ettt 2
5. 99.E0136. .. .ovviiaee e Nut, Nylon Locking FIange 3/8-16. . . ..« ottt e 4
6. 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e i i eas 2
7o 30.0326. ... Clip, Mp280 CONNECLOr 2 POS v\ttt ettt et et e et e e e e i eeas 1
8. KN-1281 .. .o Cover, Wire Harness ACCESS. . . vttt et e et e e e e e e 1
9. 300322 .. Connector, MP280 Male BOdY . . ... oottt e e e 1
10......... 33.0087. .. Light, LED Flood with Bracket . ... ..ot e 2
Mo 320231, . Harness, Wire Work Light . ... e 1
122000000, 31.0053. .. oo Switch, Rocker On/Off ... o 1
1300000000, 95.05..... i Washer, FIat 5/16 SAE . . .« oottt 2
4.0, 30.0037......iiiiii Tyton Tie, #50 18 X 8 BlaCK . . .o v 2

233




OPTIONS

ILLUSTRATED DRAWING
70.4175 Front Hitch Valve Kit (Serial # 01001-05059)

234



OPTIONS

70.4175 Front Hitch Valve Kit (Serial # 01001-05059)

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ... NUL, SRF 1/4-20 USS ..ottt et ettt e e et 2
2 99.0406. ... BOIt, 1/4-20 X 3/4 BSCS . oottt ettt e e e 2
3. 641719, o Bracket, Needle Valve. . ... e e e 1
4.......... 23.0161. . oo Valve, Needle . ... 1
5. 00.0329. ...t Decal, Front Hitch Valve . . . ... o e e e 1
6 ...t 25.FF6400-06-04 ............. Fitting, Connector -06MF X -04MB . ... ... i i i 2
7o 20.0413. . Hose, 1/4x8.00 SAE T00RT7AR. . . .\ttt et e 1
8. 20.0397. .. Hose, 1/4x48.00 SAE T00RT7ZAR . .\ttt ettt et 1

235




OPTIONS
ILLUSTRATED DRAWING
.4187 Front Hitch Valve Kit (Serial # 05060-)

\\\J\a// \

2 \
/ e\\\ M{\\\ A .
‘e @ vl
\\ “
—y
-y
&

236



OPTIONS

70.4187 Front Hitch Valve Kit (Serial # 05060-)

REF. PART NO. DESCRIPTION QTY.
T, 25.FF6400-06-06 ............. Fitting, Connector -06MFF X -06MB ... ... .. .t e 2
2. KN-1471 ..o Bracket, Ball Valve. .. ... 1
3. 99.0406. ... BOIt, 1/4-20 X 3/4 BSCS . oottt ettt e e 2
4. 99.SFO4. ...coie i NUL, SRF 1/4-20 USS ..ottt et et ittt 2
5. 23.0216. .o Valve, Ball . ..o 1
6. 00.0329......cciii Decal, Front Hitch Valve . . . ... oo i e e 1
7o 20.0423. ... Hose, 3/8x8.00 SAE TOORTZAR. . .o\ttt e e e e et 1
8 . i 20.0424. ... .. Hose, 3/8x48.00 SAE TO0RT7ZAR . .ottt ettt e e e e et ettt 1
[ 20.0425. ... o Hose, 3/8x58.00 SAE TO0RT7ZAR ..\ttt 1

237




OPTIONS
ILLUSTRATED DRAWING
70.4161 12 Volt Front Plug Kit

47.0318-1

238



OPTIONS

70.4161 12 Volt Front Plug Kit

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ...t NUt, SRF 1/4-20 USS ..ottt e et e e e s 2
2 99.SF0404-1......ccovvinnn. BOIt, SMF 1/4-20 X 172, o o ettt e e e e e e e e s 2
3. 30.0332. ... Fuse, 5AMP Mini Tan .. ..o e 1
4. ... 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..o i e e 1
5.0 99.K0062 ...t Machine Screw, #10-32 X 1/2. . o oot e e 2
6 ...t 350117 Relay, 12v 35/20 AMP 280 MICIO. . oo v ettt 3
7o 99.E0035........cviiiin NUL, SE#T0-32 . oot 2
8 . KN-1099 . .....coiviiii et Bracket, 12v4 Pin SOCKEt MU . . ..ot 1
9. 99.E0058..........ciiii NUL, Jam 172-T3 USS o oo 1
10......... 00.0328.....ccviiii Decal, Handle 12V . .. e 1
Mo KN-1160 . ...t Bracket, Dual Aux 12V (if equipped with Dual Front Hydraulics)..................... 1
12000000, 320114, ..o Harness, Wire 12V Front. . ... ..o e e e e 1
13000 47.0318-1 oo Handle, SDLA Grip & POSt ... 1
14 ......... 30.0037......iiiiii Tyton Tie, #50 18 X 8 BlaCK . . .o v 3
25 ... 47.0349. ... ..o Button, SWItch Orange . . ...t e 1
26 ... 47.0348. .. .. Button, SWItch Yellow . . ... e 1

239




OPTIONS

ILLUSTRATED DRAWING
70.4164 Dual Front Hydraulic Aux Kit

240



OPTIONS

70.4164 Dual Front Hydraulic Aux Kit

REF. PART NO. DESCRIPTION QTY.
1.0 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e et 4
2. 99.SF06. ...ttt NUE, SRE3/8-T6 USS . e e e 2
3. 99.SF0608-1.........covvvnnnn BOIt, SMFE 3/8-16 X 1 oottt et ettt e e e et e et e e e e 2
4., 30.0333. ... Fuse, TOAMP Mini Red. . ... i e e e 1
5....... 350117 i Relay, 12v 35/20 AMP 280 MICrO. . ..ottt ettt e e e e e 1
6...... 30.0037. .. Tyton Tie, #50 18 X 8 Black . . . .o ot 2
7. 25.FF6802-06-06 ............. Fitting, 45 Elbow - BMff X 6Mb. . ..o 2
8...... 23.0197. . Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e 2
9...... 23.0126. ..o PIUG, DUSE .« ettt e e e 2
10..... KN-1342 ... Plate, Support Dual Aux Bracket. . ... ... e 1
M ... KN-1112 0 Plate, Dual Aux Bracket MOUNt . . ... ottt e e 1
12..... KN-T111 o Bracket, Dual Valve MOUNT. . .. ..o e e 1
13..... 23.0196. ..o VIV, DIV T ettt ettt e 1
14..... 05.0192........ciiiiiinnnnn Washer, .905ID X 1.170 X .T40 BIack . .. 1
15..... 05.0193...........ciiiinn. Washer, .905ID X 1.170 X .TA0 WhHite . . . oot 1
16 ..... 47.0336. .o Handle, Grip W/SWItCh . . ... e 1
17 ..... 99.SFO512-1 ...ttt Bolt, SME 5/16-T8 X 1-1/2. . ettt e e e 2
18..... 99.SF0518-1.......vvvvvnnnn BOLT, SMF 5/16-18 X 2-1/4 . . . o oottt 1
19..... 99.SF0532-1......ovvvvnnnnn BOIt, SME 5/16-18 X4 ettt e e 1
20 ..... KN-1160 . ...ccoiieiian et Bracket, Dual Aux 12V (If equipped). . . .« .ottt e e 1
21 ..., 25.6403-06-06............... Fitting, St. Union 06MB X 0B6MB. . . . ...ttt e 4
22 ..... 320225, .. Harness, Wire Dual Hydraulic (Notiillustrated).......... ..., 1
30..... 25.6401-06-04 ............... Fitting, MAdPE 3/8 X 1/4. . . ettt e 2
31..... 25.6802-06-06............... Fitting, 45 ME 3/8 X 3/8. . . ..ttt ettt e et e e 2

241




OPTIONS

ILLUSTRATED DRAWING
70.4162 Directional/Hazard ECE Light Kit

33.0085 |
]




OPTIONS

70.4162 Directional/Hazard ECE Light Kit

REF. PART NO. DESCRIPTION QTY.
T 99.E0082. ..., Nut, Locking FIange 3/8-T6 . . ...ttt e e s 4
2 99.E010T. ... Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
3 99.SF0608-1.........covvvnnnn BOIt, SMFE 3/8-16 X 1 oottt et ettt e e e et e et e e e e 4
4 ... 30.0333. ... Fuse, TOAMP Mini Red. . ... i e e e 1
5 05.0002.........iiiiiinnn Washer, Fric. 2-1/4 X 13/32. . o oo e e e e e e e e e 4
6. 99.0406. ...ttt BOIt, 1/4-20 X 3/4 BSCS . . oottt et e e e e e e e e 2
7o 05.0136.....c0vvviiiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e 4
8 i 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ BENA . .. oo oottt 2
9. 99.E0136....covviiae e Nut, Nylon Locking FIange 3/8-16. . . .. oottt e i 4
10......... 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . .. ov ettt e e e i 1
| KN-1281 ... Cover, Wire Harness ACCESS. . .o v vttt ettt et e et e et e e et 2
122000000, 64.2023. ... . . Bracket, Directional PIVOt RH. . .. ... o i e e 1
130, 30.0423. . ... Connector, WPAK 3 Pos Male. . ...t e e e 1
4 ... 03.0009...........00iiiiinnn Pin, Safety SNap 174 X 1-3/8. . oot e e 2
5. 00.0364......ccvviiiiiiinn. Decal, Warning Pinch Point . . ... i e e 2
16 ... .. 11.0072. ..o Clamp, 172 Loop ViNYL. . oo e e e e e 2
17 oo 300422, .. Connector, Wpak 3 Pos Female. . ... ...t e 1
18 .ot 64.2024. ... .. Bracket, Directional PivOt LH. ... ... oo e e 1
19 ... 350161, .0 Module, Directional/Hazard Light. .. ... oo e 1
20 ... 64.2025. ... Bracket, Rollbar MoUNt RH . ... o e e 1
21 ool 64.2026. ... it Bracket, Rollbar Mount LH. . ... e e 1
22 oo 31.0055. .. oo Switch, Rocker On/Off/ON . ..ot 1
23 ... 31.0053. .. oo Switch, Rocker On/Off ... o 1
24 ... ... 320118, .o Harness, Wire Directional .. ... ...ttt et 1
C10 R 400413, o Arm, Directional Light. . .. ...t 1
o 60.1306. ....ccvviiii Cover, Directonal Signal Arm . .. ..ot e 1
320 05.0136.....cvvvviiiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 4
33 ..., 64.2028. ... i Bracket, Signal Light. . ..o e 2
34 ..., 60.2027. .. i Cover, Signal Light. . ..o 1
35, 33.0085. .. Light, Asm LED Single Face - Amber. . ... it e 4
36 ... 99.0406. ...ttt BOIt, 1/4-20 X 3/4 BSCS . . ottt 8
37 o 99.E0046. ... Nut, “U” 1/4-20 EXtruded ... ..o e 8
38 ... 99.E0145.........ci Nut, Cage 1/4-20 (.025-.063"). . ..ottt et e 8
39 ... 99.0404. ... BOIt, 1/74-20 X 172 BSCS . o oottt e e e e e e e e e e e 8
40 ......... 95.05. .. Washer, FIat 5/16 SAE . . . oottt e e 4
A1 ... 90.0506........00vviiiiinnn BOIt, 5/16-18 USS X 3/4" oottt e e e e 4
42 ..., 99.SFO5. ...ttt NUL, SRES5/T6-T8 USS . .ot e 4
o 32.0217. i Harness, 4500 Directional/Hazard ECE ... ... ...ttt 2
50 ...t 99.MO031T ..o NUE, MB X T.00 . o ottt e e e e e 8
51 ...t 96.04. ... Washer, LOCK 1/4 . . .ot e e e e 8

243




OPTIONS

ILLUSTRATED DRAWING
70.4181 Back-Up Alarm Kit

244



OPTIONS
70.4181 Back-Up Alarm Kit

REF. PART NO. DESCRIPTION QTY.
T KN-1385 ... Bracket, Backup Switch MouNnt . ... ... o e 1

2 KN-1386 . ...ccovviviiia et Bracket, Backup Switch ACtUAtOr . ... ..ot e 1
3 31.0044. . ..o Switch, Push Button - Neutral .. ... ... e 1

4 ... 350125, i Alarm, Audible Pulse Panel Mt . ... . 1
5 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o e e et ettt e e e e e e e e 2
6. 99.SFO4. . ...t NUL, SRE 174-20 USS . o oot et e e e e e e 2
7o 320122, .o Harness, Wire Backup Alarm . .. ...ttt e e e 1

245




OPTIONS
ILLUSTRATED DRAWING
70.4137 Mid Weight Bar Kit, 4520

.o i ||ﬁ- o
A - -
o
4
s L, -
N 2
ST e ; S @ &
7 J , Y »J\\\/ Tb
Yoo 4 % st \
7 ) S \ - o
fo _ _ . ) . e \\M
; . A

246



OPTIONS

70.4137 Mid Weight Bar Kit, 4520

REF. PART NO. DESCRIPTION QTY.
T 90.0610.......cvvviiiinnnnnn Bolt, 3/8-T6 USS X 1-1/4 . et e
2 99.SF06. ...ttt NUE, SRE3/8-T6 USS . e e e
3 64.0761....ccoviii Pin, Weight Secure 7.3"Usable . . ... ..
4. 02.HPO416 ... Hairpin, 178 X 2 ZP. . o oot e e
5. 62.1449. ... ... Frame, Weight Mid Right . ... ..o e e
6. 62.1448. .. ... Frame, Weight Mid Left ... ... o e e
7o 42.0455. ... ... Shaft, Rear Anchor Mount . ... ...

8 . 64.1029. ... ..ot Plate, Rear Clamp Crossbar MT. .. ...ttt e i

247



OPTIONS

ILLUSTRATED DRAWING
70.4166 Strobe Light Kit

248



OPTIONS
70.4166 Strobe Light Kit

REF. PART NO. DESCRIPTION QTY.
T, 99.K0O047 ... Machine Screw, #10-32 X 3/4. . . oot e 4
2. 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..ot e e 1
3 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . ... oottt e e 4
4. 05.0136.....ccvviiiiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 2
5 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ BENA . .. oo oottt 2
6. 99.E0136. .. ..ovviiae e Nut, Nylon Locking FIange 3/8-16. . . ..« ottt e 4
7o 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e i eeas 1
8. 30.0326. ... Clip, Mp280 CONNECLOr 2 POS v\ttt ettt et et e et e e e e e e i eas 1
9. KN-1281 .. .o Cover, Wire Harness ACCESS. . . vttt ettt e e e e e et e e 1
10......... 300323, .. Connector, MP280 Female Body. . . ..c.u ittt e e 1
Mo 33.0073. .. Light, Strobe Amber ... ... 1
12000000, 621512, ... Frame, Light Bar . ...t 1
13000 320117 o Harness, Wire Strobe Light . ... i e 1
14 ......... 31.0053. ... Switch, Rocker On/Off ... o 1
15......... 30.0207. ... Terminal, .25 Pushon F 16-14GA (N0t ShOWN) . . .. ..ot e 1
16 ......... 30.0249. ... Terminal, .25 Pushon M 16-14GA (NOtShOWN) . .. ..o ittt e it 1

249




OPTIONS

ILLUSTRATED DRAWING
70.4193 Road Homologation Kit

250



OPTIONS

70.4193 Road Homologation Kit

REF. PART NO. DESCRIPTION QTY.
T 00.0731. ..o Decal, Speed Plate. . . ..ot 3
2. KN-1517 ..o Mount, License Plate. . . ... 1
3 KN-1518 ..o Cover, License Plate Light . ...t e et e 1
4. 99.SF0404-1........covvunn. BOlt, SMF 1/4-20 X 172, o ot ettt et e et e ettt e e e 3
5 99.SFO4. ..o NUL, SRF 1/4-20 USS ..ttt et ettt e ettt 6
6. 00.0732. ... Plate, Identity German . .. ...ttt et e 1
7o 33.0089......c0iiiii Light, LED Headlight . . ..o v v e 2
8 . i 99.SF0406-1........ccvvuunn. BOlt, SMF 1/4-20 X 3/4. . o o\ttt ettt e 3
9. 47.0521. .. Reflector, ReC. 3,21 X 145 L. e e e e e 2
10......... 33.0090. ...t Light, LED Marker, WHite . . ... e 1
Mo 30.0130-3IN. ... Loom, Split Corrugated 1/4 X 3" . ...t e e 1
122000000, 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 3
130000, KN-6074 ...... ... Bracket, LOW Beam .. ..ot e 1
14 ......... 704195, ... . Kit, Direction/Hazard ECE (See 70.4195 Direction/Hazard ECE Kit for details).......... 1
15......... 704166, .. ..o Kit, Strobe Light (See 70.4166 Strobe Light Kit for details).......................... 1
16 ......... 704120, ... Kit, Horn 4520 (See 70.4120 Horn Kit fordetails). . . ... .. ..o oo 1

251




OPTIONS

ILLUSTRATED DRAWING
70.4195 Directional/Hazard ECE Kit

252



OPTIONS

70.4195 Directional/Hazard ECE Kit

REF. PART NO. DESCRIPTION QTY.
1.0 99.SF0404-1 ...t BOIt, SMF 174-20 X 1/2. ¢ o e e et e e e e e e 4
2. 99.SFO4. . ...t NUL, SRE 174-20 USS o oottt et e e e e e e e e e 14
3. KN-1496 . ...t Mount, Light. . . oo s 2
4....... KN-1494 .. ... ... ..ot Cover, Directional Hazard. . ...t e 2
5....... KN-1495 . ... ..t Mount, Light - Base. . ..o ot 2
6....... KN-1506 . .....ccvvvvnnnt. BUSHhING, PIVOT . . oo e 2
7. 410141, ..o Spring, Torsion CENTEriNg . . ..ottt e e e e 2
8. 99.5F0836-1........ccvvvvnnnn BOLT, SMF 1/2-13 X 4-T/2 . o ettt e e e e e e e e i e 2
9. 05.0197......iiiiiinn Washer, Nylon .812ID X 1.25 0D X .080. . . oo oottt ettt ettt et 4
10...... 99.E0119. .. Locknut, Nylon - Flange 1/2-13 . ...t 2
1M..... 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ Bend . . ...ttt e e 2
12..... 99.E0136....ovviiiee e Nut, Nylon Locking FIange 3/8-16. . . ..« ottt e 4
13..... 90.0406. ... BOlt, 174-20 USS X B3/4" L oo e 4
14..... 99.SF0406-1........cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . o oot e e e e e e 6
15..... 05.0136.....cvvviiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 4
16..... 99.KO144 ... Machine Screw, #10-32 X 1-1/4 . . o oot e 8
17 ..... 99.E0035........ciiii NUL, SF T0-32 oot 8
18..... 31.0080.....covviiiie e Switch, Rocker On/Off/ON - Lit ..o oot e 1
19..... 310081, .. Switch, Rocker On/Off - Lit. ..ot 1
20 ..... 350176, .o Module, Directional/Hazard. . . ...t e e 1
21 ..., KN-1281 .. .o Cover, Wire Harness ACCESS. . .ottt ettt e e e e e e e e e e 2
22 ..... 32.0254. . ... Harness, Wire Road Kit. ... ..ot e e i e 1
23 ..... KN-6072 ... ..o Mount, Light Arm o e 2
24 ... KN-6073 ... oot Mount, ROl Bar Left ... ..o e 1
25..... 33.0091. .. Light, Front TUrN/Hazard . . ... .o e e e 2
26 ..... 33.0092. ... Light, Rear Tail/Stop/Turn/Hazard . .........o oot e 2
27 ... KN-6071 ..o Mount, Roll Bar Right . ... ... e e 1
28 ..... 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e e e i e 1
29 ..... 320253, .. Harness, 4500 Wire Light Conversion (Not Shown)........ ..o, 1

253




OPTIONS
ILLUSTRATED DRAWING
70.4159 Dual Tire Chain Kit

254



OPTIONS

70.4159 Dual Tire Chain Kit

REF. PART NO. DESCRIPTION QTY.
Tl 00.0645. ...t Decal, HUD Side . ..o e 4
2 53.0209. ... Wheel, ASN 20XT0X8 AT . . oottt ettt e ettt e ettt e e it 4
3. 53.0212. ..o Tire Chain, 20X T0X8. . . vttt ettt et e e et e e e et e e e 4
4 ... ... 05.0195. ... ccvviiiieeen Plug, 2-1/2 NPT M, BIack ABS . . ..t e 4
5. ... 50.0061......covvviiienn... Extension, Dual Wheel Kt. ... ..o e e e e e 4
6. .. 50.0063..........ciiiii.. Cone, 3/4 Drawcone DUAIS. . ..ottt e e 4
7 50.0190......ccviiiiininn. Hub, Dual Wheel . . ..o e e e e 4
8. 64.0672. .. i Bolt, 3/4 Drawbolt DUals . ...t 4
9. 42 e Washer, Flat 3/4 USS . .. e e e e 4
10......... 99.E0044-B20................ NUt, LUQ 7/16-20 (20 PKQ). « « v v ettt et e e e e e e e e e e e e e 2
Mo 53.0210. ... i Tire, 20XT0X8 AT - NO RIM L .ot e e e e et e 4
12000, 53.0211. .. RIM, 8X7 , 5 0N 4.5 B, .ottt e e e 4

255




%//\///%/ //Wx@ ;
\Oma

SIS AN

o T LIRS &
Vs Ny
722 2o

o &
S ¢

OPTIONS

ILLUSTRATED DRAWING

70.4200-99 4520 Pro Kit

256



OPTIONS
70.4200-99 4520 Pro Kit

REF. PART NO. DESCRIPTION QTY.
T 704163, ... ... Kit, Foot Control 4520 (See Options Section for details) . ...............oiii.t. 1
2. 704161, .. oo Kit, 12V Front 4520 (See Options Section for details). . . .......... ...t 1
I 704164, . ... Kit, Dual Front Hyd Aux 4520 (See Options Section for details)...................... 1
4 ... ... 70.8253. ... Kit, Relief Valve (See KM500 Loader & Tools manual for details)..................... 1
5. 70.8266. . ... Kit, Third Aux Function (See KM500 Loader & Tools manual for details) .............. 1

257




OPTIONS
ILLUSTRATED DRAWING
70.4202 Debris Carrier Bag

== &

258



OPTIONS

70.4202 Debris Carrier Bag

REF. PART NO. DESCRIPTION QTY.
T 99.E0062............ NUE, SRF #H8-32 . . ettt 4
2 05.0083............. Washer, Nylon .377 X .875 X 062 . ...ttt 2
3 KN-1543 ............ Bracket, Debris Bag. . ... vvu it e 1
4 ... KN-1544 ............ Bag, DebrisS 15 X 10 . . vttt ettt e e e e e 1
5. 04.0060........ccvviviinnn. Stud, Lift-the-Dot 3/8" LONG. . ..ottt ettt 4

259




	Electrical
	Wiring Diagram Reference Key, 1 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Rear Harness, 1 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Front Harness, 1 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Engine Harness, 1 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram Reference Key, 2 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Rear Harness, 2 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Front Harness, 2 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram - Engine Harness, 2 PTO Fuse Relay (Serial # 01001-02172)
	Wiring Diagram Reference Key (Serial # 02173-05664)
	Wiring Diagram - Rear Harness (Serial # 02173-05664)
	Wiring Diagram - Front Harness (Serial # 02173-05664)
	Wiring Diagram - Engine Harness (Serial # 02173-05664)
	Wiring Diagram Reference Key (Serial # 05665-)
	Wiring Diagram - Rear Harness (Serial # 05665-)
	Wiring Diagram - Dash Harness (Serial # 05665-)
	Wiring Diagram - Front Harness (Serial # 05665-)
	Wiring Diagram - Hood Harness (Serial # 05665-)
	Wiring Diagram - Kubota Engine Harness (Serial # 05665-)
	Wiring Diagram - Optional Female Socket & Male Plug
	Fuse Panel Layout (Serial # 01001-02172)
	Fuse Panel Layout (Serial # 02173-05664)
	Fuse Panel Layout (Serial # 05665-)
	Tractor Control Module (Serial # 01001-02859)
	Tractor Control System (02860-)
	Battery, Power Cables, & Ground Cables
	Front Fuse Panel (Serial # 01001-02172)
	Front Fuse Panel (Serial # 02173-05664)
	Front Fuse Panel (Serial # 05665-)
	Rear Fuse Panel (Serial # 01001-02172)
	Rear Fuse Panel (Serial # 02173-05664)
	Rear Fuse Panel (Serial # 05665-)
	Power Relay Module
	RPM Sensor
	Speedometer Sensor (Serial # 01001-02652)
	Speedometer Sensor (Serial # 02653-05664)
	Speedometer Sensor (Serial # 05665-)

	Hydraulics, Axles, & wheels
	Hydraulic Diagram
	Hydraulic Fitting O-Ring Chart
	Hydraulic Oil Tank
	Hydraulic Steering System
	Front Hitch Hydraulic Lift
	Auxiliary Hydraulic Quick Couplers
	Front Hydraulic Motor Mount & Fittings
	Rear Hydraulic Motor Mount & Fittings
	Hydraulic Pump Mount & Fittings
	Hydraulic Oil Cooler & Fan
	Hydraulic Drive Circuit Hoses
	Pump Supply Line & Main Hydraulic Filter
	Hydraulic Implement Circuit Supply & Return (Serial # 01001-02391)
	Hydraulic Implement Circuit Supply & Return (Serial # 02392-)
	Front Transaxle & Wheels
	Rear Transaxle & Wheels (Serial # 01001-05664)
	Rear Transaxle & Wheels (Serial # 05665-)
	Peerless Transaxle (51.0087)
	Danfoss Hydraulic Motor (21.0149)
	Danfoss Hydraulic Pump (21.0148)
	2 Spool Valve (23.0201)
	3 Spool Valve (23.0202)

	Engine
	4520Z Kubota Gas Engine (Serial # 01001-05664)
	4520Z Kubota Gas Engine (Serial # 05665-)
	4520Z Kubota Gas Engine Mount
	4520Z Kubota Gas PTO Clutch
	4520Z Kubota Gas Drive Shaft
	4520Z Kubota Gas Muffler
	4520Z Kubota Gas Cooling System (Serial # 01001-05576)
	4520Z Kubota Gas Cooling System (Serial # 05577-)
	4520Z Kubota Gas Air Intake
	4520Z Kubota Gas Fuel System

	Frames / Sheet Metal
	Lower Rear Frame (Serial # 01001-05664)
	Lower Rear Frame (Serial # 05665-)
	Seat Box & Upper Rear Frame (Serial # 01001-05664)
	Seat Box & Upper Rear Frame (Serial # 05665-)
	Left Seat Box Panels
	Right Seat Box Panels
	Roll Bar
	Standard Rear Hitch
	Rear Fenders & Battery Compartment (Serial # 01001-05664)
	Rear Fenders & Battery Compartment (Serial # 05665-)
	Standard Seat Assembly
	Front Frame, Frame Connector Bracket, Hose Retainer
	Front Fenders & Foot Pegs
	Center Pivot & Connector Link
	Front Hitch
	Grill & Headlights (Serial # 01001-05664)
	Grill & Headlights (Serial # 05665-)
	Hood
	Dash, Dash Brackets, Decals, & Switches (Serial # 01001-05664)
	Dash, Dash Brackets, Decals, & Switches (Serial # 05665-)

	Controls & Linkage
	SDLA Control Levers
	SDLA Linkage
	Neutral Assist Lever & Neutral Switch
	Parking Brake Handle, Brake Rod, & Shields
	Parking Brake Linkage & Brake Drum
	High/Low Range Shift Linkage
	PTO Idler Pulley & Idler Arm
	PTO Belt Tension Linkage
	Weight Transfer

	Options
	3 Point Hitch Frame (Kit #70.4160)
	3 Point Hitch Arms (Kit #70.4160)
	3 Point Hitch Hydraulics (Kit #70.4160)
	3 Point Hitch Hydraulic Diagram (Kit #70.4160)
	Rear Hydraulic Valve (Kit# 70.4165)
	Rear Hydraulic Valve Diagram (Kit# 70.4165)
	70.4098 Wheel Extension Kit
	70.4163 Foot Control Kit
	70.4108 Raised Platform Kit
	70.4105 12 Volt Rear Plug Kit (Serial # 01001-02232)
	70.4179 12 Volt Rear Plug Kit (Serial # 02233-)
	70.4120 Horn Kit
	70.4102 Kubota Engine Heater Kit
	70.4140 Slope Indicator Kit
	70.4144 Rear Weight Bar Kit
	Dual Wheels
	70.4169 Canopy Kit
	70.4170 Canopy Fan Kit
	70.4171 Strobe Light for Canopy Kit
	70.4172 Front Work Light for Canopy Kit
	70.4167 Heated Suspension Seat Kit
	39.56114 3N1 Hitch
	39.56116 Rear Counterweight Bar
	70.2016 Trailer Mover Hitch
	70.4184 Tool Box Mount, Small
	70.4185 Tool Box Mount, Large
	70.4173 Work Light LED Kit
	70.4175 Front Hitch Valve Kit (Serial # 01001-05059)
	70.4187 Front Hitch Valve Kit (Serial # 05060-)
	70.4161 12 Volt Front Plug Kit
	70.4164 Dual Front Hydraulic Aux Kit
	70.4162 Directional/Hazard ECE Light Kit
	70.4181 Back-Up Alarm Kit
	70.4137 Mid Weight Bar Kit, 4520
	70.4166 Strobe Light Kit
	70.4193 Road Homologation Kit
	70.4195 Directional/Hazard ECE Kit
	70.4159 Dual Tire Chain Kit
	70.4200-99 4520 Pro Kit
	70.4202 Debris Carrier Bag


